TAURULIFT

T 144 H X4 (ABOVE 352.77300)

PARTS
MANUAL
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911

00. MAINTENANCE / FILTERS SET

FIGURE REFERENCE DENOMINATION AMOUNT

001 KF.35000REQ0 FILTER KIT T 133 H/T 144 H 1
001.1 45.01204.00 FILTER ELEMENT 60x105x300 (500H) 1
001.2 DNO000002 FUEL FILTER CARTRIDGE (400h) 1
001.3 MNO00017 PRE-FILTER, FUEL (200h+50h) 1
001.4 MNO000028 ENGINE OIL FILTER 1
001.5 70.10048.00 OIL FILTER CARTRIDGE (1000h+50h) 1

002 KM.35000RE00 MAINTENANCE SET 1000H T133/144H 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
02. ENGINE (01)

MOTOR DIESEL 22.7kW KUBOTA V1505-E3B
DIESEL ENGINE 22.7kW KUBOTA V1505-E3B

FIGURE REFERENCE DENOMINATION AMOUNT
001 12.02100.01 ENGINE DIESEL KUBOTA V1505 22.7 KW 1
002 604.06050.86 SCREW DIN931 4
003 104.06000.00 WASHER DIN7980 D6 4
004 101.06000.66 WASHER DIN125 D6 4
005 35.02019.01 FAN 8X40 D370 1
006 35.02153.01 FAN SPACER SUPPORT 30x55 1
007 KU1624174252 PULLEY,FAN 1
008 KU1624191020 PULLEY SCREW 1
009 KU1624974282 PULLEY,FAN DRIVE 1
010 KU1628297011 FAN BELT (400H) 1
011 MNO000028 ENGINE OIL FILTER 1
012 KU1584139011 SWITCH, OIL PRESSURE 1
013 KU1621973262 COVER, THERMOSTAT 1
014 KU1622173270 GASKET, THERMOSTAT 1
015 KU1943473014 THERMOSTAT 1
016 KUE915133140 PLUG, OIL FILLER 1
017 KU0481450300 O RING 1
018 KU1667864012 ALTERNATOR 1
019 KU1661163013 STARTER ASSY 1
020 86.05002.02 SWITCH, TEMPERATURE 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

021
022
023
024
025
026
027
028
029
030

KURC60151351
KU1628165511
DNO000002
KU1720860014
KU1622632111
KU6C09058960
KU1632633750
KU1628633750
KU1545196670
KU1258143012

FUEL ASSY PUMP

GLOW PLUG

FUEL FILTER CARTRIDGE (400h)
STOP SOLENOID ASSY
FILTER,OIL

GASKET

PLUG, DRAIN

PLUG, DRAIN

GASKET

PRE FILTER FUEL
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
02. ENGINE (02)

23
T
FIGURE REFERENCE DENOMINATION AMOUNT
001 70.02090.01 COUPLING CYL D135 750 1
002 633.10030.86 SCREW DIN912 M10x1.25x30 3
003 104.10000.00 WASHER DIN7980 D10 1
004 601.10030.86 SCREW DIN912 1
005 70.02091.00 COUPLING DEN/DEN 1
006 402.08020.00 PIN DIN1481 8x20 1
007 701.08000.66 NUT DIN934 M8X1,25 2
008 104.08000.00 WASHER DIN7980 D8 2
009 12.02093.00 COUPLING D102XD276X100 1
010 104.10000.00 WASHER DIN7980 D10 2
011 617.10035.86 SCREW DIN960 M10x1.25x35 2
012 104.08000.00 WASHER DIN7980 D8 7
013 601.08030.86 SCREW DIN912 M8x30 7
014 35.03270.01 HYDRAULIC PUMP 45 CC 1
015 RX.30004.00 CONTROL BOMBA 1
016 RX.30005.00 SPOOL 2
017 15.30110.00 WASHER 14X7X26 2
018 104.14000.00 CIR-CLIP EXT. DIN7980 2
019 601.14040.86 HEXAGON SOCKET HEAD SCREW DIN912 M14x40 2
020 201.08218.50 O-RING DIN3770 82,27x85,83x1,78 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

021 35.10010.00
022 104.10000.00
023 630.10030.96

OIL PUMP 12L-9L
WASHER DIN7980 D10
SCREW ISO7380 M10x30
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
02. ENGINE / EXHAUST (01)

FIGURE REFERENCE DENOMINATION AMOUNT
001 630.08015.96 SCREW ISO7380 2
002 104.08000.00 WASHER DIN7980 D8 2
003 101.08000.66 WASHER DIN125 D8 2
004 35.08118.00 PIPE PROTECTION 1
005 701.08000.66 NUT DIN934 M8X1,25 2
006 KU1526312370 GASKET 1
007 35.02075.01 EXHAUST MANIFOLD 1
008 928.45000.66 HOSE CLAMP @45 1
009 35.02070.01 MUFFLER 1

Page 7 /374



TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
02. ENGINE / EXHAUST (02)

FIGURE REFERENCE DENOMINATION AMOUNT
001 35.02072.01 PROTECTOR 366X321X244 1
002 35.02073.00 SUPPORT 205X67X116 1
003 603.08020.86 SCREW DIN933 M8x20 1
004 101.08000.66 WASHER DIN125 D8 1
005 603.08030.86 SCREW DIN933 M8X30 2
006 101.08000.66 WASHER DIN125 D8 2
007 711.08000.66 NUT DIN982 M8 2
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911

02. ENGINE / AIR FILTER

FIGURE REFERENCE DENOMINATION AMOUNT
001 45.01200.12 AIR FILTER VIRGIS 1
002 912.50070.60 CLAMP 2
003 931.05370.00 CLAMP TAPE 5x370 2
004 35.02032.00 AIR INTAKE TUBE D44XD50X281 1
005 43.50119.00 AIR FILTER INDICATOR 1
006 45.01202.00 AIR FILTER PROTECTOR 1
007 912.40060.66 CLAMP D40-60 1
008 70.02067.00 ADMISSION TUBE 1
009 904.57000.00 RING 0,5 MM. 1
010 603.08030.86 SCREW DIN933 M8X30 2
011 112.08000.66 WASHER DIN9021 D8 2
012 45.01204.00 FILTER ELEMENT 60x105x300 (500H) 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
02. ENGINE / RADIATOR (01)

11

12

13

o8 09 10
FIGURE REFERENCE DENOMINATION AMOUNT

001 35.02152.01 RADIATOR COVER 79X405X485 1
002 35.02150.00 WATER HEATER 140X485X514 AC 1
003 35.02057.00 DIFFUSER 491X439X221 1
004 472.00410.00 RUBBER PROFILE 22X22 1
005 35.02053.00 RUBBER HOSE B/P D27XD36X181 1
006 35.02054.00 RUBBER HOSE B/P D27XD36X181 1
007 912.30045.00 CLAMP 4
008 603.08040.86 SCREW DIN933 4
009 104.08000.00 WASHER DIN7980 D8 4
010 711.08000.66 NUT DIN982 M8 4
011 603.06015.86 SCREW DIN933 M6x15 6
012 104.06000.00 WASHER DIN7980 D6 6
013 101.08000.66 WASHER DIN125 D8 6

Page 10/ 374



T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
02. ENGINE / RADIATOR (02)

-
e
FIGURE REFERENCE DENOMINATION AMOUNT
001 35.02051.00 RADIATOR CAP 1
002 70.02028.00 KUBOTA EXPANSION TANK 1
003 603.08015.86 SCREW DIN933 M8x15 2
004 101.08000.66 WASHER DIN125 D8 4
005 104.08000.00 WASHER DIN7980 D8 2
006 70.02076.00 TANK SUPPORT 50X90X160 1
007 701.08000.66 NUT DIN934 M8X1,25 2
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
02. ENGINE / RADIATOR (01)

02
FIGURE REFERENCE DENOMINATION AMOUNT
001 35.02017.00 ENGINE LEFT SUPPORT 134X154X221 1
002 35.02018.00 ENGINE LEFT SUPPORT 124X138X144 1
003 35.02016.00 ENGINE RIGHT SUPPORT 150X175X221 1
004 35.02012.00 ENGINE RIGHT SUPPORT 119X131X144 1
005 711.12000.86 NUT DIN982 M12 C8 4
006 70.02029.00 SHOCK DAMPER 50x88x42 4
007 01.00227.00 WASHER DIN6916* 4
008 711.12000.86 NUT DIN982 M12 C8 4
009 617.10025.86 SCREW DIN960 M10X25X1.25 16
010 104.10000.00 WASHER DIN7980 D10 16
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
02. ENGINE / AIR FILTER

13
16
14 ¢ &
\ F
.-."-.-. 19
5 10 & T 3 18
P 17
= y A < 11 | =
= 15 09
01 n 05
P = 21
S 06 e ...
P
a{,ﬂ’##

FIGURE REFERENCE DENOMINATION AMOUNT
001  12.02043.00 THROTTLE CABLE 1273 1
002  12.02020.00 THROTTLE PEDAL VIMOTER 1
003  603.06025.86 SCREW DIN933 M6x25 3
004  112.06000.66 WASHER DIN9021 D6 6
005  711.06000.66 NUT DIN982 M6 3
006  603.06020.86 SCREW DIN933 M6x20 1
007  711.06000.66 NUT DIN982 M6 1
008  12.02041.00 SUPPORT 88X91X96 1
009  20.02142.00 LEVER 4X18X191 1
010  00.01366.01 AXLE 16X7X47 THROTTLE PEDAL 1
011  01.00126.02 AXLE SUPPORT 20X29X60 1
012  711.07000.66 NUT DIN982 M7 1
013  604.06035.86 SCREW DIN931 M6x35 2
014  101.06000.66 WASHER DIN125 D6 2
015  701.06000.66 NUT DIN934 M6X1 2
016  401.02025.60 PIN DIN94 2x25 1
017  43.00727.00 ROD FORL6 180 M-AGU 1
018  701.06000.66 NUT DIN934 M6X1 1
019  10.16348.00 ACTIONING FORK 1
020  603.06020.86 SCREW DIN933 M6x20 1
021  711.06000.66 NUT DIN982 M6 1
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
03. TRANSMISSION / AXLES

KIT JUNTAS MOTOR HIDROSTATICO f
SEAL KIT HYDRAULIC MOTOR

FIGURE REFERENCE DENOMINATION AMOUNT
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

001
002
003
004
005
006
007
008
009
010
011
012
013
014

05.03307.00
35.03610.00
48.10411.01
35.03230.00
35.03270.01
05.03401.00
35.10315.00
604.12160.86
104.12000.00
711.12000.66
05.03307RE10
604.12035.86
101.12000.66
POA36783G

FIXED AXLE NTJ 1140 4S T133H
HYDRAULIC MOTOR 297CC
hydrostatic Valve

SLPLITING BLOCK 150X60X60
HYDRAULIC PUMP 45 CC
GUIDELINE AXLE x4 T133H/T144H
SUPPORT FIXATION BLOCKS
Screw DIN931 M12x160
WASHER DIN7980 D12

NUT DIN982 M12

FIXED AXLE X4 H NTJ T133/144
SCREW DIN931 M12x35
WASHER DIN125 D12

FULL MOTOR SEAL KIT
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
03. TRANSMISSION / FRONT AXLE

00. PUENTE FIJQ DELANTERO f
FIXED FRONT AXLE

FIGURE REFERENCE DENOMINATION AMOUNT
000 05.03307.11 FIXED AXLE NTJ T144H X4 1
001 401.04050.60 PIN DIN94 4x50 2
002 01.01319.00 NUT DIN935 M30x2x30 2
003 46.00588.00 NUT DIN982 M14x1,5 10
004 05.03313.00 WHEEL HUB 184X61 2
005 35.03355.00 WHEEL BOLT M14X1.5X57 10
006 101.30000.66 WASHER DIN125 D30 2
007 02.00417.00 NUT DIN547 M88x1,5 TROMPET 2
008 02.00419.00 RING DIN471 E93x3 2
009 202.45007.50 SEAL DIN3760 45x55x7 2
010 05.03321.00 DRIVESHAFT 622X54 2
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

011 02.00519.01
012 304.45302.00
013 02.00415.00
014 205.40557.50
015 303.70024.00
016 05.03308.00
017 201.19535.50
018 201.10435.50
019 15.00476.00
020 05.03312.00
021 201.17502.50
022 101.10000.66
023 711.10000.66
024 901.08000.33
025 604.16050.86
026 701.16000.66
027 05.03314.00
028 80.01035.01
029 403.08030.00

KEY DIN6888 10x16x45
BEARING DIN628 3209
DRIVESHAFT NUT DIN547
SEAL DIN3760 40X55X7
BEARING DIN628 7214-B
DIFFERENTIAL SET SPROCKET
GASKET DIN3770 195X3.5
GASKET DIN3770 104.37X3.53
STUD M10x47

COUPLING CYL/CYL 185X100
GASKET DIN3770 175X2
WASHER DIN125 D10

SHOCK ABSORBER

GREASER DIN71412-A M8x1,25
SCREW DIN931 M16x50

NUT

ASCLE 615X260

CAP

PIN DIN6325 D8X30

E

P P P W Kk 00 00 N OO P PO P P PN DNMNDNDDNDDN

030 20.03104.00 CAP
031 05.03315.00 ASCLE 470X260
032 104.10000.00 WASHER DIN7980 D10 11
033 603.10025.86 SCREW DIN933 M10x25 11
034 601.08025.90 SCREW DIN912 M8X25 12
035 05.03332.00 SPROCKET Z33 DIFERENTIAL 1

35277299 - 35277911

03. TRANSMISSION / FRONT AXLE

FIGURE REFERENCE DENOMINATION AMOUNT

036 05.03331.00 PINION GEAR 712 1
037 403.08030.00 PIN DIN6325 D8X30 4
038 15.00411.02 ADJUSTABLE WASHER 52.25x77x3 2
039 05.03333.00 CONICAL SATELLITE PINION Z26 2
040 05.03336.00 CROSS SHAFT AXIS 22X86 1
041 05.03334.00 CONICAL SATELLITE PINION 712 4
042 05.03337.00 CROSS SHAFT AXIS 22X51 1
043 636.08020.80 SCREW DIN915 M8x20 2
044 05.03335.00 CROSS SHAFT AXIS 22X122 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

045
046
047
048
049
050
051
052
053

05.03345.00
307.48030.00
05.03352.00
05.03312.00
205.04508.50
307.45025.00
111.04500.00
907.45010.00
05.03340.00

DIFFERENTIAL CASE 122X134.5 4S
BEARING DIN720 HM804848

WASHER CALIBER 0.3

COUPLING CYL/CYL 185X100

RADIAL SHAFT SEAL DIN3760 45X65X8
BEARING DIN720 32209A

SAFETY WASHER MB9 D45

NUT SKF KM9 M45

COMPLETE CROSS SHAFT 22X122
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
03. TRANSMISSION / REAR AXLE

00. PUENTE DIRECTRIZ TRASERO/
STEERING REAR AXLE

@ KIT S UNIDADES | 5 UNITS KIT

oo — 20

FIGURE REFERENCE DENOMINATION AMOUNT
000 05.03401RE0O4 STERRING REAR AXIS 1
001 46.00588.00 NUT DIN982 M14x1,5 10
002 P0O002627935B WHEEL SCREW SET (5 U) 2
003 35.03615.00 WHEEL HYDRAULIC MOTOR 398cc 2
004 05.03466.00 WASHER D46XD88X0.3 6
005 104.10000.00 WASHER DIN7980 D10 16
006 603.10020.86 SCREW DIN933 M10x20 16
007 05.03420.02 STEERING AXLE 945X314X162 1
008 401.04050.60 PIN DIN94 4x50 1
009 710.20000.66 NUT DIN935 M20x1,5 1
010 101.20000.66 WASHER DIN125 1
011 39.10616.00 BUSH 2
012 12.03010.00 AXLE 26X20X229 1
013 952.01615.00 CAP D16XD18X15 4
014 05.03460.02 CYLINDER D/E 55X580 1
015 05.03422.01 STEERING ROD 113X12 4
016 10.03614.03 AXLE @16X82.5 4
018 603.14035.86 SCREW DIN933 4
019 104.14000.00 CIR-CLIP EXT. DIN7980 4
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

020 05.03454.02

SEALING KIT
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
04. CHASSIS / CHASSIS

FIGURE REFERENCE DENOMINATION AMOUNT
001 35.04000.04 CHASSIS T144H 1
002 618.06010.86 SCREW DIN7991 M6x10 3

003 35.04031.00

LEFT GUARD 726X315X3
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
05. BRAKE ACTIVATION / FOOTBRAKE

FIGURE REFERENCE DENOMINATION AMOUNT
001 43.80251.02 BRAKE PEDAL 55X116X250 1
002 604.06050.86 SCREW DIN931 1
003 112.06000.66 WASHER DIN9021 D6 1
004 711.06000.66 NUT DIN982 M6 1
005 20.03076.00 FOOT PUMP SUPPORT 1
006 104.06000.00 WASHER DIN7980 D6 4
007 603.06030.86 SCREW DIN933 M6x30 2
008 401.02025.60 PIN DIN94 2x25 1
009 01.00514.01 AXLE CIL/CPA 14x8x28 1
010 101.08000.66 WASHER DIN125 D8 1
011 15.00715.00 ARTICULATED FORK 1
012 701.10000.66 NUT DIN934 M10x1.5 1
013 701.08000.66 NUT DIN934 M8X1,25 2
014 603.08025.86 SCREW DIN933 M8x25 2
015 20.03070.00 FOOT BRAKING PUMP D15.8X38 OIL MIN. 1
016 106.10000.20 WASHER CU 10x16x1,5 DIN7603A 1
017 20.03075.00 FITTING O/H/H 16X16X50 1
018 20.05036.00 FITTING SCREW SIMPLE M10X1 1
019 20.03072.01 SWITCH 1/8 BSPT 22BAR 1
020 912.10000.66 CLAMP 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

021
022
023
024

603.05015.86
43.07511.00
43.00751.02
701.05000.66

SCREW DIN933

TANK BRAKE SUPPORT
TANK SET

NUT DIN934 M5x0.8
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
06. STEERING

FIGURE REFERENCE DENOMINATION AMOUNT
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I TAURULIFT
T 144 H X4 (ABOVE 352.77300)

001 00.00626.05 TRIM

002 15.01016.01 STEERING WHEEL D21-315 WITH POMMEL
003 15.20727.00 NYLON BEARING 16x38x52

004 35.06010.00 STEERING COLUMN 38X300

005 701.10000.66 NUT DIN934 M10x1.5

006 104.10000.00 WASHER DIN7980 D10

007 15.00435.01 STUD DIN938 33 M10x1.5

008 603.10025.86 SCREW DIN933 M10x25

009 112.12000.66 WASHER DIN9021 D 12X36

010 711.10000.66 SHOCK ABSORBER

011 35.06020.00 STEERING SUPPORT 49X100X115
012 10.00685.02 HYDROSTATIC STEERING 50 CC
013 15.10161.01 KNOB
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
07. WHEELS / STANDARD

E{AausAa

PATRON / PATTERN

4 pbar
57 P.SI |
400 kPa

FIGURE REFERENCE DENOMINATION AMOUNT
001L 35.070301Z01 LEFT WHEEL MOUNTED 11.0/65 X 12 OFF.0 2
001R 35.07030DEO1 RIGHT WHEEL MOUNTED 11.0/65 x 12 OFF.0 2

002 17.07031.01 WHEEL 7.00 X 12 OFFSET 0 4

Page 26 / 374



T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
07. WHEELS / ROUGH TERRAIN OPTION

TN

(D

6,b bar
96 PS.I.
650 kPa

G101 EA1

FIGURE REFERENCE DENOMINATION AMOUNT
001L 35.070201Z00 LEFT WHEEL 27X10-12 2
001R 35.07020DEOO RIGHT WHEEL 27x10-12 2

002 35.07022.00 RIM 4
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
08. BODYWORK / SHEETS

FIGURE REFERENCE DENOMINATION AMOUNT
001 35.08021.00 LEFT GUARD 726X315X3 1
002 112.08000.66 WASHER DIN9021 D8 2
003 104.08000.00 WASHER DIN7980 D8 2
004 603.08020.86 SCREW DIN933 M8x20 2
005 603.06015.86 SCREW DIN933 M6x15 2
006 104.06000.00 WASHER DIN7980 D6 2
007 112.06000.66 WASHER DIN9021 D6 2
008 35.08020.00 RIGHT GUARD 726X315X3 1
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I TAURULIFT
T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
08. BODYWORK / COUNTERWEIGHTS

Py

(1) " 3

14

15
-l P

16 E R |

17—

18 19

FIGURE REFERENCE DENOMINATION AMOUNT
001 604.16075.86 SCREW DIN931 M16x75 2
002 101.16000.66 WASHER DIN125 D16 4
003 35.08012.00 COUNTERWEIGHT 50KG 1
004 711.16000.66 NUT DIN982 M16 8.8 K 4
005 604.18100.86 BOLT DIN931 M18x100 4
006 104.18000.00 WASHER DIN7980 D18 4
007 15.00561.00 WASHER DIN125 20.5x45x5 6
008 35.08010.02 COUNTERWEIGHT T144H 1
009 70.08028.00 RETROREFLECTOR 2
010 35.08011.00 COUNTERWEIGHT 218KG 1
011 711.18000.66 NUT DIN982 M18 2
012 604.16070.86 BOLT DIN931 M16x70 2
013 604.18120.86 SCREW DIN931 M18x120 2
014 603.06015.86 SCREW DIN933 M6x15 1
015 701.05000.66 NUT DIN934 M5x0.8 1
016 15.00835.00 AXLE CPA/GRA 25x30x135 1
017 201.02104.50 O-RING DIN3770 1
018 15.00834.00 CHAIN 1
019 15.00836.00 PIN DIN11024 R4 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
08. BODYWORK / ENGINE HOOD

FIGURE REFERENCE DENOMINATION AMOUNT
001 35.08170.02 ENGINE COVEr 1
002 472.00410.00 RUBBER PROFILE 22X22 1
003 112.05000.66 WASHER DIN9021 D5 2
004 601.05025.86 SCREW DIN912 M5X25 2
005 70.08026.00 ENGINE COVER LOCKING 1
006 615.04015.66 SCREW DIN84 M4x15 2
007 104.04000.00 WASHER DIN7980 D4 2
008 35.08173.00 HITCH BRACKET 20X40X71 1
009 711.05000.66 NUT DIN982 M5 2
010 62.21532.00 TIE ROD 4x15x150 1
011 62.21531.00 TIE ROD 4x15x177 1
012 711.06000.66 NUT DIN982 M6 7
013 112.06000.66 WASHER DIN9021 D6 2
014 630.06025.96 SCREW ISO7380 M6x25 5
015 603.06020.86 SCREW DIN933 M6x20 2
016 101.06000.66 WASHER DIN125 D6 9
017 720.06000.66 NUT 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

018 35.08172.00
019 104.06000.00
020 603.06015.86

HINGE 14X65X75
WASHER DIN7980 D6
SCREW DIN933 M6x15
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
08. BODYWORK / SEAT BASE

FIGURE REFERENCE DENOMINATION AMOUNT
001 619.05016.86 SCREW DIN7971 4.8X16 3
002 112.05000.66 WASHER DIN9021 D5 3
003 35.08103.00 DASHBOARD 855X341X316 1
004 472.00410.00 RUBBER PROFILE 22X22 1
005 35.08154.00 METALLIC PLATE 2X70X237 1
006 112.06000.66 WASHER DIN9021 D6 2
007 104.06000.00 WASHER DIN7980 D6 2
008 603.06015.86 SCREW DIN933 M6x15 2
009 35.08100.00 SEAT BASE + FUEL TANK 55L 1
010 64.02401.01 FUEL LEVEL 400MM 1
011 35.08101.01 CAP WITH KEY 1
012 35.08105.00 CARPET 743X670X12 1
013 60.00802.00 CAP 1
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35277299 - 35277911
08. BODYWORK / SEAT BASE

CHASSIS: 77829

FIGURE REFERENCE DENOMINATION AMOUNT
001 619.05016.86 SCREW DIN7971 4.8X16 3
002 112.05000.66 WASHER DIN9021 D5 3
003 35.08103.00 DASHBOARD 855X341X316 1
004 472.00410.00 RUBBER PROFILE 22X22 1
005 35.08154.00 METALLIC PLATE 2X70X237 1
006 112.06000.66 WASHER DIN9021 D6 2
007 104.06000.00 WASHER DIN7980 D6 2
008 603.06015.86 SCREW DIN933 M6x15 2
009 35.08100.00 SEAT BASE + FUEL TANK 55L 1
010 64.02401.01 FUEL LEVEL 400MM 1
011 35.08101.01 CAP WITH KEY 1
012 35.08105.00 CARPET 743X670X12 1
013 60.00802.00 CAP 1
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35277299 - 35277911
08. BODYWORK / SEAT

REF. 1 INCLUYE SOPORTES, GUIAS, CINTURON Y SENSOR

PART NO. 1 INCLUDES BRACKETS, GUIDELINES, SAFETY BELT
AND SWITCH

FIGURE REFERENCE DENOMINATION AMOUNT
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001
002
003
004
005
006

10.11003.02
13.08156.00
10.11110.00
603.10020.86
104.10000.00
112.10000.66

DRIVER SEAT WITH SENSOR
SAFETY BELT

SWITCH

SCREW DIN933 M10x20
WASHER DIN7980 D10
WASHER DIN9021 D10
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35277299 - 35277911

08. BODYWORK / CABIN

& @
S
| TS fg{ py
S M,_T./
9
Y g 1
a\@ @y
14)
R
@

FIGURE REFERENCE DENOMINATION AMOUNT
001 619.05016.86 SCREW DIN7971 4.8X16 6
002 104.05000.00 WASHER DIN7980 D5 6
003 112.05000.66 WASHER DIN9021 D5 6
004 35.08153.00 SEAT SUPPORT 3X400X450 1
005 35.08150.00 DRIVER'S PROTECTOR 1425X1377X920 1
006 70.08106.01 PIN SUPPORT 170X150X2 1
007 101.08000.66 WASHER DIN125 D8 4
008 630.08020.96 SCREW IS0O7380 2
009 711.08000.66 NUT DIN982 M8 2
010 604.16110.86 SCREW DIN931 M16x110 2
011 43.70833.00 WASHER 65X16X5 2
012 43.70831.00 SHOCK DAMPER 2
013 101.16000.66 WASHER DIN125 D16 2
014 711.16000.66 NUT DIN982 M16 8.8 K 2
015 604.12050.86 SCREW DIN931 M12x50 4
016 101.12000.66 WASHER DIN125 D12 4
017 00.00184.00 WASHER DIN434 14X30X4.9 4
018 711.12000.86 NUT DIN982 M12 C8 4
019 720.12000.66 NUT M12 DIN985 AUTOLOCKING 2
020 15.00357.00 STUD DIN939 M12x1,75 2
021 711.05000.66 NUT DIN982 M5 2
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022
023
024
025

604.06035.86
09.11009.00

603.05015.86
711.06000.66

SCREW DIN931 M6x35

REARVIEW MIRROR COMPLETE ASSY
SCREW DIN933

NUT DIN982 M6
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35277299 - 35277911
08. BODYWORK / SIDE COVER

FIGURE REFERENCE DENOMINATION AMOUNT
001 630.06015.96 SCREW ISO7380 M6x15 10
002 104.06000.00 WASHER DIN7980 D6 8
003 112.06000.66 WASHER DIN9021 D6 10
004 35.08102.03 SIDE COVER T144H 1
005 35.08112.00 DISTRIBUTOR COVER 335X156X2 1
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35277299 - 35277911
09. TELESCOPIC ARM / CYLINDERS

Oo
(@]
BASCULANTE /
TILTING
BASCULANTE /
TILTING
ELEVAGCIGN |
13) '
COMPENSACION /
COMPEMNSATION
FIGURE REFERENCE DENOMINATION AMOUNT
001 35.09502.02 CYLINDER D/E D63.5XD50X1239 1
002 35.09501.01 CYLINDER D/E D90XD50X580 1
003 35.09504.01 CYLINDER D/E D63xD40x335 1
004 35.09503.01 CYLINDER D/E D90XD55X236 1
007 35.09430.02 GASKET KIT (CYL. EXTENSION) 1
009 35.09427.00 BUSHING 40X44X30 2
010 35.09503.91 GASKET KIT (TILITING CYL.) 1
013 35.09410.01 GASKET KIT (COMPENSATION CYL) 1
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017 35.09420.01

GASKET KIT (ELEVATION CYL)
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35277299 - 35277911
09. TELESCOPIC ARM / STRUCTURE (01)

FIGURE REFERENCE DENOMINATION AMOUNT
001 35.09700.02 INTERIOR ARM 2341X805X633 1
002 35.09600.01 OUTER MAST 1988X440X248 1
003 35.09500.01 ARM SUPPORT 686X677X315 1
004 617.22090.96 SCREW M22X90 6
005 101.22000.66 WASHER DIN125 6
006 720.22000.66 NUT 6
007 604.12110.86 SCREW DIN931 M12x110 1
008 35.09901.00 AXLE D50X323 1
009 711.12000.66 NUT DIN982 M12 1
010 35.09904.00 AXLE D30X177 1
011 604.08060.86 SCREW DIN931 M8x60 1
012 711.08000.66 NUT DIN982 M8 1
013 35.09903.00 AXLE CIL/CPA D40X321 1
014 35.09903.00 AXLE CIL/CPA D40X321 1
015 711.10000.66 SHOCK ABSORBER 1
016 35.09905.00 AXLE D40X147 1
017 604.10090.86 NUT 1
018 711.10000.66 SHOCK ABSORBER 1
019 35.09906.00 AXLE D30X125 1
020 604.08070.86 SCREW DIN931 1
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021
022
023
024
025
026
027
028
029
030

711.08000.66
949.05025.00
35.09902.00

630.06010.96
104.06000.00
101.06000.66
901.08000.33
604.12045.96
35.09910.00

949.04530.00

NUT DIN982 M8

PLAIN BEARING 50X55X25 DIN 1494
PIN SUPPORT 229X149X2

SCREW ISO7380 M6X10

WASHER DIN7980 D6

WASHER DIN125 D6

GREASER DIN71412-A M8x1,25
SCREW DIN931 M12x45

PLANE BEARING D130XD50X67
PLAIN BEARING 45X50X30 DIN 1494
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35277299 - 35277911

09. TELESCOPIC ARM / STRUCTURE (02)

FIGURE REFERENCE DENOMINATION AMOUNT
001 601.10020.86 SCREW DIN912 M10x20 30
002 120.00010.66 SAFETY WASHER @10 30
003 32.95050.01 PAD 180X55X13 & NUTS SET 12
004 32.95051.00 SPACER 180X55X1 32
005 35.09915.00 PAD 180X55X26 & NUTS SET 2
006 35.09920.00 PAD + NUTS SET 1
007 35.09908.00 TUBES CLAMP 85X30X11 4
008 35.09909.00 TUBES CLAMP 85X30X16 2
009 604.06045.86 SCREW DIN931 M6x45 4
010 601.08020.86 SCREW DIN912 1
011 35.09930.00 SPACER BUSHING D8.5XD20X23 1
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35277299 - 35277911
09. TELESCOPIC ARM / PIPES

VISTA INFERIOR BRAZO [

ARM BOTTOM VIEW

N4

(09—
(02— _
._

L il T——
.8 e

FIGURE REFERENCE DENOMINATION AMOUNT
001 35.10295.00 RIGID TUBE 1496 M16X1.5-M16X1.5 1
002 35.10294.00 RIGID TUBE 1459 M16X1.5-M16X1.5 1
003 35.10292.00 RIGID TUBE 1601 M16X1.5-M16X1.5 1
004 35.10291.00 RIGID TUBE 1564 M16X1.5-M16X1.5 1
005 35.10293.00 RIGID TUBE 1384 M16X1.5-M16X1.5 1
006 35.10290.00 RIGID HOSE 1423 M16X1.5-M16X1.5 1
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35277299 - 35277911
09. TELESCOPIC ARM / MANUAL HITCH AUSA

FIGURE REFERENCE DENOMINATION AMOUNT
001 35.09300.01 FORK CARRIAGE T133/144 1
002 901.08000.33 GREASER DIN71412-A M8x1,25 2
003 604.08030.86 SCREW DIN931 6
004 104.08000.00 WASHER DIN7980 D8 6
005 35.09912.00 AXLE D40X105XD80 1
006 35.09800.00 LIFTING ROCKER FRAME 572X241X226 1
007 949.04050.00 PLAIN BEARING 40X44X50 DIN 1494 3
008 35.09913.00 AXLE D40X260XD80 1
009 601.10080.86 SCREW DIN 912 M10X80 1
010 35.09911.00 AXLE D40X181 1
011 711.10000.66 SHOCK ABSORBER 1
012 35.09304.00 AXLE 30X25X72 2
013 15.00836.00 PIN DIN11024 R4 2
014 15.00834.00 CHAIN 2
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35277299 - 35277911
09. TELESCOPIC ARM / FORKS

FIGURE REFERENCE DENOMINATION AMOUNT
001 35.09320.00 FORK ARM ARTICULATED 10001000 2
002 35.09360.00 FORK JOINT BAR D40.5XD80X30 1
003 711.12000.86 NUT DIN982 M12 C8 1
004 35.09361.00 RING D40,5XD80X30 1
005 604.12100.86 SCREW DIN931 M12x100 1
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35277299 - 35277911
10. HYDRAULIC INSTALLATION / TRANSMISSION DIAGRAM

00, KIT TUBERIAS ¥ RACORES TRANSMISION / TRANSMISSION HOSES AND CONNECTORS KIT

i

& =

FIGURE REFERENCE DENOMINATION AMOUNT
000 35.10340.01 TRANSMISSION KIT T144H 1
001 52.00317.00 GASKET 1
002 32.10090.00 FITTING 1
003 12.10301.00 FITTING 2
004 46.10836.00 SCREW DIN931 3
005 35.10101.00 axis CIL/CIL D22X164 1
006 57.10343.00 FITTING 1
007 57.10307.00 FITTING 3
008 20.10555.00 FITTING 2
009 35.10344.00 PIPE 1SN 3/4 TL-C90 M30 1050 1
011 70.10207.00 FITTING 1
012 35.10105.00 BOARD DIN3770 175X2 1
013 46.10835.00 FITTING 1
015 48.10246.00 RACOR M/M -M12X1,5 / M16x1,5 1
016 70.10258.00 FITTING 1
017 46.10402.00 COUPLING 1
018 35.10106.00 FITTING M/M M30x1/2BSP 1
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E

019 70.10232.00 FITTING CO90M/M M16-1.5x1/4BSP 1
020 70.10239.00 FITTING M/M M16X1,5 - 1/4GAS 1
021 35.10107.00 FITTING. M30x2-1GAS 1
022 35.10108.00 TUBE R1T1/4 TL-TL M16X1,5 890 1
023 17.10153.00 TUBE R1T3/8 TL-C45 M18X1,5 605 1
024 57.10317.00 FITTING 1
025 35.10111.00 FITTING M/M M22x3/8BSP 1
026 12.10317.00 ELBOW C90M/H NIPPLE 1
027 48.10435.00 FITTING 1
028 35.10112.00 TUBE R2T1/2 TL-C90 M22X1,5 540 1
029 46.10911.00 FITTING 2
031 63.10312.00 FITTING M/M M22x1/2BSP 1
032 46.10839.00 FITTING 2
033 46.10410.00 FITTING 1
034 70.10253.00 FITTING 3
037 43.60233.91 FITTING 1
038 45.01423.00 GASKET 1
040 46.10881.00 FITTING 2
042 57.10311.00 FITTING 3
35277299 - 35277911
10. HYDRAULIC INSTALLATION / TRANSMISSION DIAGRAM
FIGURE REFERENCE DENOMINATION AMOUNT
045 46.10824.00 FITTING 10
050 70.10230.00 FITTING 2
056 35.10114.00 RACOR M/M MB M22X1.5 - MM M30X 1
057 46.10833.00 "FITTING M/H 1"1/4BSP-1""BSP" 1
058 46.10401.00 FITTING 1
059 35.10345.00 PIPE 4SP 1/2 TL-C90 M22 1050 1
060 70.10251.00 FITTING 3
061 46.10411.00 FITTING 5
062 35.10341.00 PIPE 4SP 5/8 TL-C90 M26 530 1
063 70.10207.00 FITTING 2
065 46.10825.00 FITTING 1
066 46.58182.00 RACOR C90M/TL M16X1.5 1
067 20.10268.00 FITTING 1
068 35.10346.00 PIPE 4SP 1/2 TL-C45 M22 1020 1
069 35.10266.00 DOUBLE CLAMP D20 DIN3015 1
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070
071
076
077
078
081
082
083
088
089
090
091
092
093
100

35.10342.00
35.10343.00
35.10270.00
70.10239.00
46.58066.00
35.10347.00
35.10348.00
35.10349.00
35.10356.00
35.10357.00
35.10358.00
35.10359.00
35.10360.00
35.10323.00
46.58062.00

PIPE 1SN 3/4 TL-C90 M30 700
PIPE 1SN 1/2 TL-C90 M22 860
SPIRAL PLASTIC COVER
FITTING M/M M16X1,5 - 1/4GAS
FITTING CO90M/TL M30

PIPE 4SP 1/2 TL-TL M22 1140
PIP4SP 1/2 TL-TL 1200

PIPE 4SP 1/2 TL-C90 M22 480
PIPE 1SN 3/8 TL-C90 M16 480
PIPE 1SN 1/2 TL-C90 M22 940
PIPE 1SN 1/2 TL-TL M22 910
PIPE 1SN 1/2 TL-C90 M22 270
PIPE 4SP 5/8 TL-C90 M26 360
PIPE 4SP1/2 C90-TL M22X1.5 280
FITTING
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35277299 - 35277911

10. HYDRAULIC INSTALLATION / SERVICE DIAGRAM

—HEF"“"'“

=

FIGURE REFERENCE DENOMINATION AMOUNT
001 70.10229.00 FITTING 9
002 70.10238.00 NIPPLE M/M M18X1,5 - 1/4GAS 2
003 35.10201.00 HOSE R1T3/8 TL-C90 M18X1,5 267 1
004 35.10202.00 HOSE R1T3/8 TL-C90 M18X1,5 272 1
005 08.00316.00 METALLIC GASKET BUNA D1/2 G 2
006 51.01444.00 NIPPLE M/H 2
008 70.10222.00 FITTING M/M M18x3/8BSP 19
009 45.01423.00 GASKET 2
010 47.01476.00 FITTING M/M M30X2-M22X1,5 1
011 70.10223.00 FITTING M/M/TL M18x1,5 4
012 64.10308.00 ELBOW C90M/TL NIPPLE M18X1.5 12
013 35.10204.00 O-RING DIN3770 196.4X3.5 1
014 70.10230.00 FITTING 1
015 35.10246.00 TUBE R1T5/8 TL-C90 M26X1,5 430 1
016 46.10839.00 FITTING 1
017 70.10207.00 FITTING 1
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E

018 70.10221.00 FITTING M/M M30x1/2BSP 1
019 35.10247.00 HOSE R1T3/4 C45-C90 M30X2 370 1
020 64.10301.00 FITTING M/M M16X1,5 - 1/4GAS 1
021 70.10225.00 NIPPLE FORT M/TL/M M18X1,5 1
022 35.10224.00 TUBE R1T3/8 TL-TL M18X1,5 360 1
023 08.00317.00 METALLIC GASKET BUNA D3/8 3
024 46.58083.00 GASKET MET. BUNA 1
025 35.10209.00 O-RING DIN6505 3/4 1
027 46.01258.00 RACCORD M/M 3/4BSP-M18 1
029 35.10248.00 TUBO R2T3/8 TL-C90M18X1,5 1140 2
030 70.10253.00 FITTING 2
031 46.10411.00 FITTING 1
032 35.10245.00 TUBE R2T1/2 TL-C90 M22X1,5 440 1
033 70.10255.00 FITTING 8
034 35.10213.00 FITTING FORT M/M/TL M22 1
035 70.10219.00 FITTING M/M M22x3/8BSP 2
036 35.10225.00 TUBE R2T3/8 TL-C90 M18X1,5 680 2
037 35.10226.00 TUBE R2T3/8 TL-C90 M18X1,5 500 2
038 35.10227.00 TUBE R2T5/16 TL-TL M18X1,5 750 1
039 35.10228.00 TUBE R2T3/8 TL-C45 M18X1,5 750 1
35277299 - 35277911
10. HYDRAULIC INSTALLATION / SERVICE DIAGRAM
FIGURE REFERENCE DENOMINATION AMOUNT
040 35.10229.00 TUBE R2T3/8 TL-C90 M18X1,5 260 1
041 35.10230.00 TUBE R2T5/16 TL-C90 M18X1,5 7 1
042 64.10311.00 GASKET MET. BUNA 4
043 35.10231.00 TUBE R2T5/16 C90-MF M18-M16 72 1
044 35.10232.00 TUBE R2T5/16 C90-MF M18-M16 62 1
047 35.10233.00 TUBE R2T5/16 TL-C90 M18X1,5 53 1
048 35.10222.00 TUBE R2T3/8 TL-C90 M18X1.5 430 1
049 70.10237.00 FITTING M/TL 3/8GAS - M18x1,5 1
050 35.10234.00 TUBE R2T3/8 TL-C90 M18X1,5 840 1
051 35.10235.00 TUBE R2T3/8 TL-C90 M18X1,5 145 1
052 35.10236.00 TUBE R1T3/8 TL-C90 M18X1,5 670 1
053 35.10237.00 TUBE R2T3/8 TL-C90 M18X1,5 143 1
054 35.10238.00 TUBE R2T3/8 TL-C90 M18X1,5 148 2
055 35.13343.00 TUBE R2T3 /8 TL-C90 M18 1300 1
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056 35.10239.00
057 35.10240.00
095 35.10335.00

TUBE R2T5/16 C90-MF M18-M16 57
TUBE R2T5/16 C90-MF M18-M16 56
DOUBLE PIPE R8 5/16 C90-TL M16
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35277299 - 35277911
10. HYDRAULIC INSTALLATION / CONTROL VALVE

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.10310.01 DISTRIBUTOR FIXATION SUPPORT 1
002 604.08065.86 SCREW DIN931 M8X65 3
003 35.10031.00 DISTRIBUTOR 2E 40L XX 202 1
004 711.08000.66 NUT DIN982 M8 3
005 603.08025.86 SCREW DIN933 M8x25 2
006 112.08000.66 WASHER DIN9021 D8 4
007 711.08000.66 NUT DIN982 M8 2
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008 12.10351.00
009 RQKDO030202C
010 RQKD100202X0016

COIL 14VDC 1.36A
GASKET KIT
MULTIPLE LEVER KIT
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35277299 - 35277911
10. HYDRAULIC INSTALLATION / HYDRAULIC TANK

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.05020.86 SCREW DIN933 M5x20 6
002 104.05000.00 WASHER DIN7980 D5 6
003 101.05000.66 WASHER DIN125 D5 6
004 43.70406.00 AD. FILTER SUPPORT 1
005 32.10150.00 FULL ELECTROVALVE BLOCK 1
006 35.10051.00 OIL FILTER 100 L / MIN 1
007 35.10050.00 OIL TANK 32L. 1
008 603.10020.86 SCREW DIN933 M10x20 2
009 104.10000.00 WASHER DIN7980 D10 2
010 112.10000.66 WASHER DIN9021 D10 2
011 904.20000.00 RING 0,5 MM. 2
012 15.00561.00 WASHER DIN125 20.5x45x5 2
013 10.00634.00 CIR-CLIP EXT. DIN7980 2
014 64.10122.00 BUSH 32x30 2
015 33.10052.00 SCREW ISO7380 1
016 604.12120.86 SCREW DIN931 1
017 112.12000.66 WASHER DIN9021 D 12X36 2
018 711.12000.86 NUT DIN982 M12 C8 1
019 17.10052.00 OPTICAL LEVEL 1
020 80.01035.01 CAP 1
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35277299 - 35277911

10. HYDRAULIC INSTALLATION / HYDRAULIC TANK

BASTIDOR: 77829

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.05020.86 SCREW DIN933 M5x20 6
002 104.05000.00 WASHER DIN7980 D5 6
003 101.05000.66 WASHER DIN125 D5 6
004 43.70406.00 AD. FILTER SUPPORT 1
005 32.10150.00 FULL ELECTROVALVE BLOCK 1
006 35.10051.00 OIL FILTER 100 L / MIN 1
007 35.10050.00 OIL TANK 32L. 1
008 603.10020.86 SCREW DIN933 M10x20 2
009 104.10000.00 WASHER DIN7980 D10 2
010 112.10000.66 WASHER DIN9021 D10 2
011 904.20000.00 RING 0,5 MM. 2
012 15.00561.00 WASHER DIN125 20.5x45x5 2
013 10.00634.00 CIR-CLIP EXT. DIN7980 2
014 64.10122.00 BUSH 32x30 2
015 33.10052.00 SCREW ISO7380 1
016 604.12120.86 SCREW DIN931 1
017 112.12000.66 WASHER DIN9021 D 12X36 2
018 711.12000.86 NUT DIN982 M12 C8 1
019 17.10052.00 OPTICAL LEVEL 1
020 60.10801.01 CAP 1
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021 237.02035.50

GASKET
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35277299 - 35277911
10. HYDRAULIC INSTALLATION / OIL FILTER

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.08025.86 SCREW DIN933 M8x25 2
002 104.08000.00 WASHER DIN7980 D8 2
003 101.08000.66 WASHER DIN125 D8 2
004 35.10312.00 ASPIRATION FILTER SUPPORT 110X110X174 1
005 70.10049.00 DEPRESSION INDICATOR 1
006 70.10051.00 COMPLETE OIL FILTER ASSY 1
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35277299 - 35277911
10. HYDRAULIC INSTALLATION / VALVES

FIGURE REFERENCE NOM QUANTITE
001 52.01450.00 PRESSURE VALVE 1
002 601.06080.86 SCREW DIN912 M6x80 2
003 35.10060.00 ELECTROVALVE 2 WAYS 1
004 701.06000.66 NUT DIN934 M6X1 2
005 35.10020.00 VALVE OVERCENTER 300BAR 50L 1
006 711.08000.66 NUT DIN982 M8 2
007 42.70101.00 SHUTTLE VALVE 8 WAYS 1
008 604.08055.86 BOLT DIN931 M8x55 2
009 35.10061.00 FIXATION SUPPORT VALVE 87X140X199 1
010 603.08025.86 SCREW DIN933 M8x25 2
011 711.08000.66 NUT DIN982 M8 2
012 603.06045.86 SCREW DIN933 2
013 20.05005.00 SELECTION VALVE 3 WAYS 1
014 711.06000.66 NUT DIN982 M6 2
015 601.06080.86 SCREW DIN912 M6x80 2
016 35.10040.00 UNIDIRECTIONAL LIMITING DOUBLE VALVE 1
017 711.06000.66 NUT DIN982 M6 2
018 603.06020.86 SCREW DIN933 M6x20 2
019 35.10311.00 ANGLE SUPPORT 40X60X112 1
020 711.06000.66 NUT DIN982 M6 2
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35277299 - 35277911
11. ELECTRIC INSTALLATION / JOYSTICK

FULL JOYSTICK | JOYSTICK COMPLETO

FIGURE REFERENCE NOM QUANTITE
001 35.11181.00 JOYSTICK 1
002 10.13154.03 AXLE 180XD25XM10 1
003 701.10000.66 NUT DIN934 M10x1.5 1
004 43.50349.00 DUST PROTECTOR 1
005 10.14324.00 NOT AVAILABLE 1
006 10.14329.01 SWITCH OTTO F-N-R 1
007 10.14319.00 BUTTON 4TH VALVE 2
008 12.11013.02 NO AVAILABLE - TOP COVER JOYSTICK 1
009 35.11192.00 NSS - BODY JOYSTICK 1
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35277299 - 35277911
11. ELECTRIC INSTALLATION / DASHBOARD

TABLIER COMPLETO / FULL INSTRUMENT PANEL
@TRAMD ELECTRICO TABLIER / INSTUMENT PANEL ELECTRIC WIRING

FIGURE REFERENCE NOM QUANTITE
000 35.11100.03 INSTRUMENT PANEL T133-144H 1
001 N/A INSTRUMENT PANEL COVER 1
002 630.06020.96 SCREW ISO7380 M6x20 4
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003
004
005
006
007
008
009
010
011
012
013
014
015
016
017
018
019
020
021
022
023
024
025
026
027

101.06000.66
IM.30053.00
IM.20114.00
IM.20110.00
IM.20108.00
IM.20109.00
IM.20013.00
12.11052.00
12.11024.00
12.11051.00
35.11182.00
35.11184.01
35.11185.00
12.11038.00
35.11186.00
35.11020.00
IM.20026.01
615.04015.66
101.04000.66
701.04000.66
35.11170.00
32.11111.00
35.11187.00
35.08109.00
35.11101.02

WASHER DIN125 D6

ABS INDICATOR CAP

PRE HEATING INDICATOR
GENERATOR INDICATOR
WATER TEMPERATURE INDICATOR
OIL PRESSURE INDICATOR
SWITCH

ROTARY LIGHT SWITCH
SWITCH CAP

HORN SWITCH

PARKING BRAKE

STARTER SWITCH

HOURS COUNTER

CAP D.30

FIXING SUPPORT FOR 6 SWITCHES
KEY

MICRO RELAYS WITH DIODE
SCREW DIN84 M4x15
WASHER DIN125 D4

NUT DIN934 M4

70A SUPPORTLESS RELAY
TIMER RELAY (3/5/7/9)
BUZZER 80/90dB

RELAYS FIXING SUPPORT
PANEL SECTION I/E STD.
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35277299 - 35277911

11. ELECTRIC INSTALLATION / OVERLOAD SYSTEM

FIGURE REFERENCE NOM QUANTITE
001 32.11026.00 LOAD LIMIT INDICATOR 1
002 630.06015.96 SCREW 1S07380 M6x15 3
003 101.06000.66 WASHER DIN125 D6 3
004 35.11003.00 TOP 142X158X308 1
005 35.11005.00 CONTROL KEY 2 POSITIONS ASSY 1
006 35.11004.00 FIXATION SUPPORT 107X146X280 1
007 601.03015.86 SCREW DIN912 M3x15 4
008 35.11116.00 PROGRAMMING SECTION 1
009 35.11116.00 PROGRAMMING SECTION 1
010 711.03000.67 nut Din985 M3 4
011 604.08050.86 SCREW DIN931 1
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012 112.08000.66
013 711.08000.66
014 35.11114.00

WASHER DIN9021 D8
NUT DIN982 M8
STABILITY INDICADOR WIRING
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
11. ELECTRIC INSTALLATION / MAIN ELECTRICAL HARNESS

Co i o e e
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EMCHNE HARAESS CORHESTION | % FRVTARY LIGHT i : HMM(IFH
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b 1 % ELECTROWALYLE A TRANSMISSIN od |
| g : : . t *‘1 a4 FRARBSS S0 S50 ENC
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! i \K i
oRten | T \’5 £ i =
/ T & i h _ i ELECTHOVALYULA FRENG ESTACSINAME NTE
- Fid k"“’e. " | ARG BAAKE SOLENDND
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KUENTACKON |
VTR - Ly
LW BLOGUD ST ) - wmﬂ
BUGCK JOVETIER S0LEN00 A
STARFEA
FIGURE REFERENCE NOM QUANTITE
001 35.11102.01 SECTION | / E GENERAL T133H 1
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35277299 - 35277911
11. ELECTRIC INSTALLATION / FUSES

.FUSIBLE | FUSE 5A
@FUSlBLE | FUSE 7,5A
. FUSIBLE / FUSE 10A

o FUSIBLE / FUSE 15A

FUSIBLE / FUSE 20A
FUSIBLE / FUSE 25A

FIGURE REFERENCE NOM QUANTITE
001 43.50037.00 FUSE (5A) 3
002 32.11072.00 FUSE 7.5A 2
003 32.11073.00 FUSE 10A 2
004 32.11074.00 FUSE 15A 4
005 43.50043.00 FUSE 20A 3
006 43.50042.00 FUSE 25A 1
007 15.11124.00 FUSE BOX 1
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35277299 - 35277911
11. ELECTRIC INSTALLATION / FLASHING BEACON

FIGURE REFERENCE NOM QUANTITE
001 01.00921.02 ROTATING LIGHT BRITAX 1
002 35.11105.00 ROTARY LIGHT I/E HARNESS 1

Page 67 /374



TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911

11. ELECTRIC INSTALLATION / HORN

FIGURE REFERENCE NOM QUANTITE
001 603.08020.86 SCREW DIN933 M8x20 1
002 70.11309.00 HORN 1
003 55.10127.00 PROFILE 60x60x30 1
004 101.08000.66 WASHER DIN125 D8 1
005 711.08000.66 NUT DIN982 M8 1
006 630.06015.96 SCREW 1SO7380 M6x15 1
007 711.06000.66 NUT DIN982 M6 1
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35277299 - 35277911
11. ELECTRIC INSTALLATION / BACK-UP ALARM

FIGURE REFERENCE NOM QUANTITE
001 603.06020.86 SCREW DIN933 M6x20 2
002 112.06000.66 WASHER DIN9021 D6 2
003 70.11326.00 REVERSE BREAK ACOUSTIC WARNING 1
004 112.06000.66 WASHER DIN9021 D6 2
005 711.06000.66 NUT DIN982 M6 2

Page 69/ 374



TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911

11. ELECTRIC INSTALLATION / BATTERY

FIGURE REFERENCE NOM QUANTITE
001 20.11014.00 BATTERY FUSEBOX COVER 1
002 20.11007.00 DISCONNECTOR 1
003 104.08000.00 WASHER DIN7980 D8 1
004 15.01411.00 BATTERY 12VX70AH 1
005 711.08000.66 NUT DIN982 M8 3
006 20.11010.00 200A PROTECTION FUSE 1
007 711.05000.66 NUT DIN982 M5 6
008 20.11011.00 FUSE 50A PROTECTION 2
009 20.11011.01 FUSE 60A GENERAL PROTECTION 1
010 20.11009.00 BATTERY FUSE BOX 1
011 603.08035.86 SCREW DIN933 2
012 112.08000.66 WASHER DIN9021 D8 4
013 10.04294.00 BATTERY SUPPORT 1
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014
015
016
017
018
019

701.08000.66
604.06030.86
20.11101.00
726.06003.66
35.11106.00
20.11006.00

NUT DIN934 M8X1,25

SCREW DIN931

FIXATION SUPPORT 2X10X70

CAGED NUT M6x3

POSITIVE ELECTRIC CABLE D35X1200MM
ELECTRICAL CABLE
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35277299 - 35277911
11. ELECTRIC INSTALLATION / LOAD CELL

FIGURE REFERENCE NOM

PUENTE TRASERO
REAR AXLE

QUANTITE
001 604.10040.96 SCREW DIN931 M10X40 2
002 120.00010.66 SAFETY WASHER @10 2
003 35.11115.00 SECTION | / E LOAD CELL 1
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35277299 - 35277911
12. FINISHES / STANDARD STICKERS AND PLATES (1)

| i & @ MOTOR - MOTELR - ENGINE
a P S 20Wi0
s N 2 =, 7 1 2 1 B
(< o
’JN j 8 = 13 19
FIGURE  REFERENCE NOM QUANTITE
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001
002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
017
018
019

35.12011.00
09.09902.01
45.19101.00
43.01356.00
32.12111.00
01.12104.01
46.08099.00
12.12010.00
35.12004.01
35.12012.01
35.12013.00
43.01352.20
32.12120.00
09.09900.00
02.20003.00
09.12013.00
01.00757.00
43.01170.02
35.12005.00

MODEL DISPLAY 171X45 T144H
PLATE AD. INDI

PLATE AD. INDI

PLATE AD. INDI

ADHESIVE, A 194x194

STICKER PRESSURE 4/57/400
AUSA BADGE

ADHESIVE

TAURULIFT ADHESIVE 1100X150
Adhesive 170x75

PLATE LOAD CHARACTERISTICS 130X150
PLATE AD. INDI

PLATE AD. INDI. LIFTING POINT
PLATE AD. INDI

PLATE AD. INDI

ADHESIVE

PLATE AD. INDI

PLATE AD. INDI

INDI PLATE. ADV. 75X160
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
12. FINISHES / STANDARD STICKERS AND PLATES (2)

i Dnusa [ —
AUSA = ==
No utﬂb& ﬂm I.'h&i:llli sin L] C R Ma——
'BSBT;QI' Mﬂﬂlﬂﬂb }I' con pa;f BT AT
‘perfectamente su funcionamiento. T Smnckr i A -
0 BETTAES uumumm 7 z s B
1 NORMASHSE g b
A POSTERSOR I ML CRRE ML g
ESS0 MoviRe e PR VD TRMGPCRRAST,
i
£) ausn e I A L e e -
35081 50,00 L'i.m(ﬁ\i ¢ I AL T 15 5T 1 & D 34ad PR LSS TS Ol vl LWL - FULLEEE aeleddn it t
o S I (10— ey

2 3

_ A\ ATENCION
S

Pﬂ

Evite contacto

Mo tocar el con tubo.
ventilader. Salida de gases.
Riesgo Riesgo de
de guemaduras
heridas. graves.

i

4 5 6

FIGURE REFERENCE NOM QUANTITE
001 02.00774.00 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 01.00779.40 PLATE - CONTACT WITH AUSA 1
004 35.12003.00 INDI PLATE. ADV. 65X115 1
005 02.00766.01 ADH. PLATE IND. 40x80, SPANISH 1
006 02.00764.00 PLATE AD. INDI 1
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35277299 - 35277911
12. FINISHES / ENGLISH STICKERS

WARNING
Do not attempt to use this
machine without authorization
and without knowing fully
how the machine works

BT

1

FRTRE PETRCIN: ARAA T30 1 SARLO0 T R, O CRE T
"m:u. HalE 1?}“ . POLL DR O A LG DTS POV PRORICTM SR
m‘l Sl:lm " S CEF R ¢ 15 ACCOPEIG 10,50 0T | A B0 344

APOCEI0A FEPA MODELIS / INVROED FOR WAELS T133H / T133Hx4 f T144H ""W‘l RS FTRITA0S, SL, e ——
wvmmuwo.;uawmrwvmimemwuw Ty B e "*mn:?_o

2 3

L B

AN
\ 3.
? )
5} Avoid
Avoid hot exhaust
touching fan. pipe.
Serious Avoid serious
injury can burns.
result.
G S B e

4 5 6

FIGURE REFERENCE NOM QUANTITE
001 02.00777.00 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 01.00779.26 PLATE - CONTACT WITH AUSA 1
004 35.12003.00 INDI PLATE. ADV. 65X115 1
005 02.00766.00 INDICATIVE STICKER 40x80 USA DO NOT TOUCH 1
006 02.00764.03 INDICATIVE ADHESIVE 40X80 ENGLISH 1
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35277299 - 35277911
12. FINISHES / FRENCH STICKERS

ATTENTION
Me pas utiliser cette machine
sans en étre autorisé et sans
en connaitre parfaitement son
fonctionnemeant

1

i B Cartier, Lk
"mﬂr&l!ﬂ :.'_1_?5-:[ .

350815000
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T133H £ T133Hxt / T144H
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Evitez tout
contact avec
Ne t-::-ua.;.: her o tubo.
pas le :
vantilateur. s::'“ d“:'
Risque de U
blessures. brilures graves.
bl L e JL
FIGURE REFERENCE NOM QUANTITE
001 02.00778.00 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 01.00779.26 PLATE - CONTACT WITH AUSA 1
004 35.12006.00 ATTENTION STICKER 1
005 02.00766.02 ADHESIVE 40X80 FRENCH 1
006 02.00764.00 PLATE AD. INDI 1

Page 77/ 374



T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
12. FINISHES / GERMAN STICKERS

lcm““ E AUS .8 B
Es ist notwendig, sich mit dem Fahrzeug v M_ 5
TR
vor dessen Benutzung vertraut 2u machen. B TI0A GRS AN
Nicht ohne Genshmigung benutzen R =
1 e e =
A POSTERR AR ML AR M. g
ESEY AoiRE e PN VS TRMSPCRRART,
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35,081 50,00 B ORI aCCORe bl T 50 Ba s & D 340 LA « LS TS O Wl LECTL - FULLERCE Sl ATt -
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Keine Aus res
Beriihrung wermelden.
mit Fliigeln Gasaustritt.

Hohe Verbrennungs-

Verletzungs- -gefahr.
gefahr

T Ll

4 5 6

FIGURE REFERENCE NOM QUANTITE
001 02.00779.02 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 70.12021.00 PLATE AD. INDI 1
004 35.12006.00 ATTENTION STICKER 1
005 02.00766.03 ADHESIVE 40X80 GERMAN 1
006 02.00764.02 PLATE AD. INDI 1
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
13. ACCESORIES / SEMI CLOSED CABIN

rur CABINA SEMICERRADA ! SEMI CLOSED CABIN KIT

RECTIHA

— 2

Lo
FIGURE REFERENCE NOM QUANTITE
000 35.82000RE00 SEMI CLOSED CABIN KIT T144H 1
001 35.13051.00 RIGHT SIDE GLASS WINDOW 1
002 MA.10030.00 NUT DIN1587 6
003 MA.10065.00 SCREW DIN7604 6
004 46.08501.00 CABIN RUBBER PROFILE (4.21 METERS) 1
005 35.08207.00 ROOF COATING 1
006 MA.20022.00 MOTOR WINDSCREEN WIPER 1
007 MA.10050.00 RUBBER WASHER 20X40 2
008 720.08000.66 NUT DIN985 M8 AUTOLOCKING 4
009 35.08208.00 HINGE SUPPLEMENT 2
010 MA.10006.00 GLASS HINGE 2

Page 79/ 374



TAURULIFT

T 144 H X4 (ABOVE 352.77300)

011
012
013
014
015
016
017
018
019
020
021
022
023
024
025
026
027
028
029
030
031
032
033
034
035

618.08040.86
MA.10031.00
MA.20023.00
618.08020.86
35.13052.00
MA.20050.00
MA.10027.00
46.08791.00
35.08206.00
35.08201.00
35.08202.00
603.06020.86
101.06000.66
46.08621.00
727.06004.86
35.13055.00
35.08205.00
46.02300.00
35.11160.00
46.08501.00
35.13050.00
MA.10065.00
MA.10030.00
720.08000.66
112.08000.66

SCREW DIN7991 M8x40/1,25
WINDSCREEN WIPER BLADE
WINDSCREEN WIPER ARM
SCREW DIN7991 M8x20

REAR GLASS WINDOW

RUBBER PROFILE

INSERTED NUT M8

BOLT DIN965 5x20

TOP HANDLE

WINDOW OPENING DRIVE LEVER
SCREW. DIN965 M6x16

SCREW DIN933 M6x20

WASHER DIN125 D6

SCREEN WIPER PUMP TANK
CAGED NUT M6x4

SUPPORT 47x55x226

CLEAR PLASTIC TUBE WASHER
CHECK VALVE D5X45

LIGHTS AND WIPERS LEVER CONTROL
CABIN RUBBER PROFILE (4.21 METERS)
WINDSCREEN

SCREW DIN7604

NUT DIN1587

NUT DIN985 M8 AUTOLOCKING
WASHER DIN9021 D8

35277299 - 35277911
13. ACCESORIES / SEMI CLOSED CABIN

E

AN U O R P RBP RB RB R NP NMNNDMDNRPR P NP P P P P B >N

FIGURE REFERENCE NOM QUANTITE
036 35.08204.00 SCREEN WIPERS SUPPORT 1
037 603.08025.86 SCREW DIN933 M8x25 2
038 46.82124.00 BOLT ISO7380 M8x20/1,25 2
039 MA.10010.00 WASHER 2
040 711.08000.66 NUT DIN982 M8 2
041 MA.20080.00 SCREEN WIPERS ENGINE 1
042 35.08203.00 CLEAN CURVED ARM 1
043 46.08571.00 WINDSCREEN WIPER BLADE 1
044 35.11104.03 OPTIONAL DASHBOAR ELECTRIC WIRING T144H 1
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045 35.11121.00
046 35.11122.00

SCREEN WIPER TANK ELECTRIC WIRING
SCREEN WIPER MOTOR ELECTRIC WIRING
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35277299 - 35277911
13. ACCESORIES / CLOSED CABIN

-~

0 \JKlT CABINA SEMI A CERRADA / SEMI CLOSED TO CLOSED CABIN KIT

E{AausAa

FIGURE REFERENCE NOM QUANTITE
000 35.08300.00 DOOR KIT T133H - T144H 1
001 46.08747.00 SHOCK ABSORBER, 100N 1
002 MA.10009.00 WASHER DIN9021 6X18X1,5 2
003 MA.10050.00 RUBBER WASHER 20X40 2
004 MA.10010.00 WASHER 7
005 101.12000.66 WASHER DIN125 D12 1
006 113.12000.66 WASHER 1
007 46.08513.00 WASHER DIN6798 @8 CAB 4
008 46.82124.00 BOLT ISO7380 M8x20/1,25 4
008 46.82124.00 BOLT ISO7380 M8x20/1,25 4
008 35.08326.00 WASHER. D6 DIN6798V 2
009 46.08509.00 FEMALE PLASTIC HINGE 2
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010
011
012
013
014
015
016
017
018
019
020
022
023
024
025
026
027
028
029
030
031
032
033
034

35.08323.00
35.08324.00
MA.20029.00
35.08305.00
35.08307.00
35.08306.00
35.08327.00
35.08321.00
35.08320.00
35.08317.00
46.08760.00
35.08311.00
35.08313.00
35.08312.00
46.08774.00
MA.10045.00
35.08308.00
35.08328.00
35.08315.00
MA.10051.00
MA.10052.00
MA.10053.00
46.08083.00
46.08501.00

TOP MALE HINGE

PLUG BOTTOM HINGE
PROTECTOR

LEFT LOCK WITH HANDLE

LOCK PROTECTOR

HOUSING + COVER LOCK INTERIOR
LOCK CHARGE

SHAFT CIL / ROS LOCK

DECK REINFORCEMENT BOLT
SHOCK BRACKET DOOR

CAP 19MM.

CAP. GLASS

CAP. PLASTIC GLASSES
WASHER. GLASS

CAP GPN M6

LEFT EXTERIOR LOCK WITH KEY
LID. LOCK HANDLE

CHARGE HANDLE

WASHER. RUBBER 35X16X5.5
RUBBER GASKET

RUBBER GASKET

RUBBER GASKET

HINGE RUBBER BOARD

CABIN RUBBER PROFILE (4.21 METERS)

35277299 - 35277911
13. ACCESORIES / CLOSED CABIN

E
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FIGURE REFERENCE NOM QUANTITE
035 35.08319.00 BOLT FIXING BRACKET LEFT. 1
036 35.08309.00 FIXING BRACKET LOCK LEFT 1
037 603.06025.86 SCREW DIN933 M6x25 4
039 35.08310.00 SCREW M6x25 DIN7991 1
041 630.08045.96 BOLT ISO7380 M8x45 4
042 603.06090.86 BOLT DIN933 M6x90 2
043 35.08329.00 SCREW M6x30 DIN7991 2
044 35.08322.00 STUD. DIN914 M5X5 4
045 701.06000.66 NUT DIN934 M6X1 1
046 720.06000.66 NUT 2

Page 83 /374



TAURULIFT

T 144 H X4 (ABOVE 352.77300)

047
049
050
051
052
053
054
055

720.08000.66
35.08301.00
48.08346.00
46.08772.00
46.08767.00
46.08712.00
MA.10085.00
MA.10027.00

NUT DIN985 M8 AUTOLOCKING
glass LEFT DOOR. WITH WINDOW
WINDOW LOCK

RUBBER JOINT

CAP

SCREW DIN7985 M6x35

CABIN DOOR KEY

INSERTED NUT M8
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35277299 - 35277911
13. ACCESORY / LIGHTING

FIGURE REFERENCE NOM QUANTITE
001 12.08011.00 REARVIEW MIRROR 1
002 35.13020.01 REARVIEW MIRROR AND LIGHT RIGHT SUPPORT 1
003 33.11052.00 FRONT LIGHT 2
004 630.08020.96 SCREW 1SO7380 8
005 104.08000.00 WASHER DIN7980 D8 4
006 112.08000.66 WASHER DIN9021 D8 4
007 35.13021.01 FRONT LIGHT BRACKET 1
008 101.06000.66 WASHER DIN125 D6 2
009 630.06015.96 SCREW 1SO7380 M6x15 2
010 35.11160.00 LIGHTS AND WIPERS LEVER CONTROL 1
011 46.10755.00 NUMBER PLATE LIGHT 1
012 10.14211.00 POSITION-INTERMITTENCE-BRAKING WORKING LIGHTS 2
013 32.11100.00 LIGHT SUPPORT 126X100X86 2
014 101.06000.66 WASHER DIN125 D6 4
015 711.06000.66 NUT DIN982 M6 4
016 15.00113.00 SHOCK DAMPER 22X47X22.5 GOMA 2
017 37.00374.00 WASHER DIN9021 14,5x50x5 2
018 101.10000.66 WASHER DIN125 D10 2
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I TAURULIFT

T 144 H X4 (ABOVE 352.77300)

019
020
021
022
023
024
025
026

711.10000.66
33.11051.00
630.06020.96
104.06000.00
35.13011.00
711.06000.66
35.13010.00
02.14110.02

SHOCK ABSORBER

MAIN LIGHT H4 @132

SCREW ISO7380 M6x20
WASHER DIN7980 D6

RIGHT LIGHT FIXING SUPPORT
NUT DIN982 M6

LEFT SUPPORT LIGHT FIXATION
ACOUSTIC SIGNAL REVERSE
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
13. ACCESORY / COMFORT SEAT

REF. INCLUYE SOPORTE, GUIAS, CINTURON Y SENSOR DE PRESENCIA /
PART NO. INCLUDES BRACKET, GUIDELINES, SAFETY BELT AND SENSOR

FIGURE REFERENCE NOM QUANTITE
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

001 57.08003.00

DRIVER SEAT
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911

13. ACCESORY / FRONT WINDHSIELD PROTECTOR

FIGURE REFERENCE NOM QUANTITE
001 604.10090.86 NUT 4
002 104.10000.00 WASHER DIN7980 D10 4
003 101.10000.67 D10 WASHER DIN125 4
004 35.08107.00 CABIN GRILL PROTECTOR 1
005 35.08125.01 PROTECTOR SUPPORT 4
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911

13. ACCESORY / TOW CONNECTION

FIGURE REFERENCE NOM QUANTITE
001 43.50518.00 CONNECTOR 1
002 43.50519.00 LIGHTING CONECTOR 1
003 35.08016.01 ELECTRIC SOCKET BRACKET 1
004 35.11140.00 TOW CONECTOR ELECTRIC WIRING 1
005 603.08020.86 SCREW DIN933 M8x20 2
006 104.08000.00 WASHER DIN7980 D8 2
007 101.08000.66 WASHER DIN125 D8 2
008 13.08035.00 COUNTERWEIGHT CAP 2
009 603.16045.86 SCREW DIN933 M16X45 2
010 104.16000.00 CIR-CLIP EXT. DIN7980 2
011 101.16000.66 WASHER DIN125 D16 2
012 14.00794.00 COUPLING BALL 1
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
13. ACCESORY / BUCKET AUSA HITCH

ENGANCHE MAMNUAL AUSA [
AUSA MANUAL HITCH

FIGURE REFERENCE NOM QUANTITE

001 35.13100.00 T144 BUCKET 300L 1
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
13. ACCESORIES / BUCKET UNIVERSAL HITCH

ENGANCHE UNIVERSAL /
UNIVERSAL HITCH

FIGURE REFERENCE NOM QUANTITE

001 35.13150.00 LADLE 330L UNIV T144H 1
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
13. ACCESORY / BUCKET EUROS8 HITCH

ENGANCHE EUROS /
EUROS HITCH

FIGURE REFERENCE NOM QUANTITE

001 35.13160.00 EUROS8 BUCKET 330L T144H 1
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
13. ACCESORY / BUCKET 4IN1

@ PALA4EN1/BUCKET4EN1
(SOLO COMPATIBLE CON ENGANCHE UNIVERSAL /
ONLY SUITAELE TO UNIVERSAL HITCH)

FIGURE REFERENCE NOM QUANTITE

001 35.13450.00 BUCKET4EN 1 1
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
13. ACCESSORIES / CONTINUOUS FLOW (2)

FIGURE REFERENCE NOM QUANTITE

001 35.10275.00 HOSE 1
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T 144 H X4 (ABOVE 352.77300)

002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
017

35.09010.00
33.10086.00
35.10299.00
35.10298.00
35.10276.00
35.13337.01
46.10142.00
46.10900.00
35.10277.00
46.04298.00
101.10000.67
104.10000.00
603.10015.86
35.10281.00
46.10902.00
46.10907.00

ATTACHMENT SUPPORT HOSE
RIGID TUBE D22/D17 M30X2,5
RIGID TUBE 18/22

RIGID TUBE 18/22

RIGID TUBE 18/22

FASTENER SUPPORT 110X50X100
FAST PLUG 1/2 GAS SCREWED
ECOLOGICAL MALE CONECTOR M26
RIGID TUBE 18/22

HOSE CLAMP @22

D10 WASHER DIN125

WASHER DIN7980 D10

SCREW DIN933

HOSE CLAMP @25 DIN3015
ECOLOGICAL CONNECTOR M18
ECOLOGICAL CONNECTOR M18X1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
13. ACCESSORIES / CONTINUOUS FLOW (3)

FIGURE REFERENCE NOM QUANTITE
001 46.10048.00 "CONTROL VALVE 1E 1/3", ELECT." 1
002 711.08000.66 NUT DIN982 M8 3
003 101.08000.66 WASHER DIN125 D8 3
004 35.10362.00 DISTRIBUTOR SUPPORT 232X297 1
005 604.08095.86 BOLT DIN931 M8x95 3
006 35.11175.00 BRACKET 1
007 12.11024.00 SWITCH CAP 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

008
009
010
011
012
013
014
015
016
017

635.03913.66
104.04000.00
32.11192.00
35.06010.00
35.06021.00
701.10000.66
104.10000.00
15.00435.01
43.61522.00
35.06011.00

SCREW DIN 7981 ST3.9X13

WASHER DIN7980 D4

CONTINUOUS FLOW SWITCH
STEERING COLUMN 38X300

STEERING WHEEL SUPPORT 45X90X142
NUT DIN934 M10x1.5

WASHER DIN7980 D10

STUD DIN938 33 M10x1.5

HYDR. PUMP

HIDROSTATIC DIRECT. 50cc
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
13. ACCESSORIES / FIFTH VALVE

CON ACCESORIO FLUJO CONTINUO |
WITH CONTINUOUS FLOW

SIN ACCESORIO FLUJO CONTINUG /
WITHOUT CONTINUOUS FLOW

FIGURE REFERENCE NOM QUANTITE
001  30.10401.00 VALVE 6 WAYS-80 L 1
002  46.58083.00 GASKET MET. BUNA 2
003  35.10277.00 RIGID TUBE 18/22 1
004  35.10276.00 RIGID TUBE 18/22 1
005  08.00317.00 METALLIC GASKET BUNA D3/8 5
006  08.00313.00 FITTING M/M 1/2 G-3/8 G 2
007  08.00316.00 METALLIC GASKET BUNA D1/2 G 2
008  46.10142.00 FAST PLUG 1/2 GAS SCREWED 1
009  46.50713.00 CONNECTOR ECOLOGIC HMB.D13RSC3 1
010  46.50718.00 MALE ECOLOGICAL CONNECTOR 3/8GAS 1
011  08.10502.00 NIPPLE M/M 2
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T 144 H X4 (ABOVE 352.77300)

012
013
014
015
016
017
018
019
020
021
022
023
024

10.00698.01
43.01453.00
10.01352.00
46.10143.00
10.01353.00
42.70100.00
70.10222.00
08.00317.00
19.00720.00
28.00341.00
46.10901.10
46.10912.10
08.00316.00

COMMENTAIRES

HYDRAULIC HOSE R2T3/8 500 TL-TL

ELBOW C90M/M NIPPLE
NIPPLE M/H

FEMALE FAST PLUG 1/2 GAS
NIPPLE M/H

VALVE

FITTING M/M M18x3/8BSP
METALLIC GASKET BUNA D3/8
NIPPLE M/M

METALLIC GASKET BUNA D1/4
CONNECTOR A

CONNECTOR B

METALLIC GASKET BUNA D1/2 G

E

P N N B~ M DM DN RPN PP P NN

A35200020 / A35200022
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911

14. OPTION / UNIVERSAL HITCH (1)

FIGURE REFERENCE NOM QUANTITE
001 35.09380.00 T144 UNIVERSAL CARRIAGE 1
002 35.09880.00 UNIVERSAL T144H PIVOTING POINT 1
003 949.04050.00 PLAIN BEARING 40X44X50 DIN 1494 3
004 711.16000.66 NUT DIN982 M16 8.8 K 2
005 604.16090.86 SCREW DIN931 2
006 604.08055.86 BOLT DIN931 M8x55 2
007 104.08000.00 WASHER DIN7980 D8 2
008 32.95465.01 dipstick @15X80 2
009 32.95462.01 CYLINDER D/E @32X@20X231 2
010 32.95460.00 EJE CIL/ CIL @30X148 2
011 403.10040.00 PIN DIN6325 D10X40 2
012 901.08000.33 GREASER DIN71412-A M8x1,25 2
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
14. OPTION / UNIVERSAL HITCH (2)

00. KIT HIDRAULICO ENGANCHE UNIVERSAL /

UNIVERSAL HITCH HYDRAULIC KIT

o7

@

FIGURE REFERENCE NOM QUANTITE
000 32.95467.02 HYDRAULIC KIT 1
001 48.10319.00 FITTING M/TL/M -M14x1,5 1
002 32.10187.00 HOSE R17 1/4 CA5TLM14-C90TLM14 1
003 32.10187.00 HOSE R17 1/4 C45TLM14-C90TLM14 1
004 32.10186.00 HOSE R17 1/4 TLM14-C90TLM14 L4 1
005 32.10152.02 TUBE R16 1/4 TL M16-C90M14 580 1
006 32.10185.00 HOSE R17 1/4 TLM16-C90TLM14 L6 1
007 46.10825.00 FITTING 2
008 32.10140.00 ECOLOGIC CONNECTOR 1
009 32.10141.00 HYDRAULIC OIL HV-46 1
010 20.10242.00 NIPPLE M/M 4
011 32.10156.00 2 WAY BALL VALVE M/M M14 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

012 711.04000.66
013 615.04050.66

NUT
BOLT DIN84 M4x50
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
14. OPTION / EUROS8 HITCH (1)

FIGURE REFERENCE NOM QUANTITE
001 35.09820.00 T144 EURO8 ROCKING 1
002 35.09871.00 AXLE CIL/ROS 2
003 35.09872.00 CILINDER D/E 25X40X65 1
004 901.08000.33 GREASER DIN71412-A M8x1,25 2
005 35.09840.00 T144 EURO8 CARRIAGE 1
006 35.09811.00 SEALING KIT CYLINDER 1
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
14. OPTION / EUROS8 HITCH (2)

@ KIT HIDRAULICO - ENGANCHE EURO 8 =
HYDRAULIC KIT - EURO 8 HITCH @ E/ 02

- ——— "

= 35.09872.00
08)

FIGURE REFERENCE NOM QUANTITE
000 35.09875.00 HYDRAULIC KIT - EURO 8 HITCH 1
001 32.10140.00 ECOLOGIC CONNECTOR 1
002 32.10141.00 HYDRAULIC OIL HV-46 1
003 35.10196.00 FITTING 2
004 35.10197.00 FITTING 1
005 20.10242.00 NIPPLE M/M 2
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

006 35.10333.00
007 35.10334.00
008 32.10196.00
011 32.10156.00

HOSE R1T1/4 TL-TL M14X1.5 930
HOSE R1T1/4 TL-TL M16-M14 1000
PLASTIC CASE

2 WAY BALL VALVE M/M M14
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T 144 H X4 (ABOVE 352.77300)

35277299 - 35277911
14. OPTION / FORKS 1200MM

FIGURE REFERENCE NOM QUANTITE

001 35.09321.00 FORK ARM 1200MM 2
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247

00. MAINTENANCE / FILTERS SET

|

FIGURE  REFERENCE NOM QUANTITE

001 KF.35000RE0Q FILTER KIT T 133 H/T 144 H 1
001.1 45.01204.00 FILTER ELEMENT 60x105x300 (500H) 1
001.2 DN000002 FUEL FILTER CARTRIDGE (400h) 1
001.3 MNO000017 PRE-FILTER, FUEL (200h+50h) 1
001.4 MN000028 ENGINE OIL FILTER 1
001.5 70.10048.00 OIL FILTER CARTRIDGE (1000h+50h) 1

002 KM.35000REQ0 MAINTENANCE SET 1000H T133/144H 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
02. ENGINE (01)

MOTOR DIESEL 22.7kW KUBOTA V1505-E3B
DIESEL ENGINE 22.7kW KUBOTA V1505-E3B

0® @O0 ® ®

® g5's

FIGURE REFERENCE NOM QUANTITE
001 12.02100.01 ENGINE DIESEL KUBOTA V1505 22.7 KW 1
002 604.06050.86 SCREW DIN931 4
003 104.06000.00 WASHER DIN7980 D6 4
004 101.06000.66 WASHER DIN125 D6 4
005 35.02019.01 FAN 8X40 D370 1
006 35.02153.01 FAN SPACER SUPPORT 30x55 1
007 KU1624174252 PULLEY,FAN 1
008 KU1624191020 PULLEY SCREW 1
009 KU1624974282 PULLEY,FAN DRIVE 1
010 KU1628297011 FAN BELT (400H) 1
011 MNO000028 ENGINE OIL FILTER 1
012 KU1584139011 SWITCH, OIL PRESSURE 1
013 KU1621973262 COVER,THERMOSTAT 1
014 KU1622173270 GASKET, THERMOSTAT 1
015 KU1943473014 THERMOSTAT 1
016 KUE915133140 PLUG, OIL FILLER 1
017 KU0481450300 O RING 1
018 KU1667864012 ALTERNATOR 1
019 KU1661163013 STARTER ASSY 1
020 86.05002.02 SWITCH, TEMPERATURE 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

021
022
023
024
025
026
027
028
029
030

KURC60151351
KU1628165511
DN000002
KU1720860014
KU1622632111
KU6C09058960
KU1632633750
KU1628633750
KU1545196670
KU1258143012

FUEL ASSY PUMP

GLOW PLUG

FUEL FILTER CARTRIDGE (400h)
STOP SOLENOID ASSY
FILTER,OIL

GASKET

PLUG, DRAIN

PLUG, DRAIN

GASKET

PRE FILTER FUEL
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
02. ENGINE (02)

06
07
16
10 Lo 15
1
o = 17
0e o 19
05 e
09 - 20
12 3 " aiE? 23
13 18 J
21 g
22
FIGURE REFERENCE NOM QUANTITE
001 70.02090.01 COUPLING CYL D135 750 1
002 633.10030.86 SCREW DIN912 M10x1.25x30 3
003 104.10000.00 WASHER DIN7980 D10 1
004 601.10030.86 SCREW DIN912 1
005 70.02091.00 COUPLING DEN/DEN 1
006 402.08020.00 PIN DIN1481 8x20 1
007 701.08000.66 NUT DIN934 M8X1,25 2
008 104.08000.00 WASHER DIN7980 D8 2
009 12.02093.00 COUPLING D102XD276X100 1
010 104.10000.00 WASHER DIN7980 D10 2
011 617.10035.86 SCREW DIN960 M10x1.25x35 2
012 104.08000.00 WASHER DIN7980 D8 7
013 601.08030.86 SCREW DIN912 M8x30 7
014 35.03270.01 HYDRAULIC PUMP 45 CC 1
015 RX.30004.00 CONTROL BOMBA 1
016 RX.30005.00 SPOOL 2
017 15.30110.00 WASHER 14X7X26 2
018 104.14000.00 CIR-CLIP EXT. DIN7980 2
019 601.14040.86 HEXAGON SOCKET HEAD SCREW DIN912 M14x40 2
020 201.08218.50 O-RING DIN3770 82,27x85,83x1,78 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

021 35.10010.00
022 104.10000.00
023 630.10030.96

OIL PUMP 12L-9L
WASHER DIN7980 D10
SCREW ISO7380 M10x30
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T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
02. ENGINE / EXHAUST (01)

FIGURE REFERENCE NOM QUANTITE
001 630.08015.96 SCREW 1SO7380 2
002 104.08000.00 WASHER DIN7980 D8 2
003 101.08000.66 WASHER DIN125 D8 2
004 35.08118.00 PIPE PROTECTION 1
005 701.08000.66 NUT DIN934 M8X1,25 2
006 KU1526312370 GASKET 1
007 35.02075.01 EXHAUST MANIFOLD 1
008 928.45000.66 HOSE CLAMP @45 1
009 35.02070.01 MUFFLER 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
02. ENGINE / EXHAUST (02)

04

FIGURE REFERENCE NOM QUANTITE
001 35.02072.01 PROTECTOR 366X321X244 1
002 35.02073.00 SUPPORT 205X67X116 1
003 603.08020.86 SCREW DIN933 M8x20 1
004 101.08000.66 WASHER DIN125 D8 1
005 603.08030.86 SCREW DIN933 M8X30 2
006 101.08000.66 WASHER DIN125 D8 2
007 711.08000.66 NUT DIN982 M8 2
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247

02. ENGINE / AIR FILTER

FIGURE REFERENCE NOM QUANTITE
001 45.01200.12 AIR FILTER VIRGIS 1
002 912.50070.60 CLAMP 2
003 931.05370.00 CLAMP TAPE 5x370 2
004 35.02032.00 AIR INTAKE TUBE D44XD50X281 1
005 43.50119.00 AIR FILTER INDICATOR 1
006 45.01202.00 AIR FILTER PROTECTOR 1
007 912.40060.66 CLAMP D40-60 1
008 70.02067.00 ADMISSION TUBE 1
009 904.57000.00 RING 0,5 MM. 1
010 603.08030.86 SCREW DIN933 M8X30 2
011 112.08000.66 WASHER DIN9021 D8 2
012 45.01204.00 FILTER ELEMENT 60x105x300 (500H) 1
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
02. ENGINE / RADIATOR (01)

11

12

13

08 (1] 10
FIGURE REFERENCE NOM QUANTITE

001 35.02152.01 RADIATOR COVER 79X405X485 1
002 35.02150.00 WATER HEATER 140X485X514 AC 1
003 35.02057.00 DIFFUSER 491X439X221 1
004 472.00410.00 RUBBER PROFILE 22X22 1
005 35.02053.00 RUBBER HOSE B/P D27XD36X181 1
006 35.02054.00 RUBBER HOSE B/P D27XD36X181 1
007 912.30045.00 CLAMP 4
008 603.08040.86 SCREW DIN933 4
009 104.08000.00 WASHER DIN7980 D8 4
010 711.08000.66 NUT DIN982 M8 4
011 603.06015.86 SCREW DIN933 M6x15 6
012 104.06000.00 WASHER DIN7980 D6 6
013 101.08000.66 WASHER DIN125 D8 6

Page 116/ 374



T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
02. ENGINE / RADIATOR (02)

02
,’f .
= el
g !
03
04
05
FIGURE REFERENCE NOM QUANTITE
001 35.02051.00 RADIATOR CAP 1
002 70.02028.00 KUBOTA EXPANSION TANK 1
003 603.08015.86 SCREW DIN933 M8x15 2
004 101.08000.66 WASHER DIN125 D8 4
005 104.08000.00 WASHER DIN7980 D8 2
006 70.02076.00 TANK SUPPORT 50X90X160 1
007 701.08000.66 NUT DIN934 M8X1,25 2
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
02. ENGINE / RADIATOR (01)

02
FIGURE REFERENCE NOM QUANTITE
001 35.02017.00 ENGINE LEFT SUPPORT 134X154X221 1
002 35.02018.00 ENGINE LEFT SUPPORT 124X138X144 1
003 35.02016.00 ENGINE RIGHT SUPPORT 150X175X221 1
004 35.02012.00 ENGINE RIGHT SUPPORT 119X131X144 1
005 711.12000.86 NUT DIN982 M12 C8 4
006 70.02029.00 SHOCK DAMPER 50x88x42 4
007 01.00227.00 WASHER DIN6916* 4
008 711.12000.86 NUT DIN982 M12 C8 4
009 617.10025.86 SCREW DIN960 M10X25X1.25 16
010 104.10000.00 WASHER DIN7980 D10 16
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
02. ENGINE / AIR FILTER

13
16
14 &
...""--’#. i 19
= 10 ™= o 18
< 17
07 04 :; e
o1 a 05 e
_.;"'ﬁ-’:. ) 08 21
———— 06 20 g 00N
_e®
01 /

FIGURE REFERENCE NOM QUANTITE
001 12.02043.00 THROTTLE CABLE 1273 1
002 12.02020.00 THROTTLE PEDAL VIMOTER 1
003 603.06025.86 SCREW DIN933 M6x25 3
004 112.06000.66 WASHER DIN9021 D6 6
005 711.06000.66 NUT DIN982 M6 3
006 603.06020.86 SCREW DIN933 M6x20 1
007 711.06000.66 NUT DIN982 M6 1
008 12.02041.00 SUPPORT 88X91X96 1
009 20.02142.00 LEVER 4X18X191 1
010 00.01366.01 AXLE 16X7X47 THROTTLE PEDAL 1
011 01.00126.02 AXLE SUPPORT 20X29X60 1
012 711.07000.66 NUT DIN982 M7 1
013 604.06035.86 SCREW DIN931 M6x35 2
014 101.06000.66 WASHER DIN125 D6 2
015 701.06000.66 NUT DIN934 M6X1 2
016 401.02025.60 PIN DIN94 2x25 1
017 43.00727.00 ROD FORL6 180 M-AGU 1
018 701.06000.66 NUT DIN934 M6X1 1
019 10.16348.00 ACTIONING FORK 1
020 603.06020.86 SCREW DIN933 M6x20 1
021 711.06000.66 NUT DIN982 M6 1
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T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
03. TRANSMISSION / AXLES

g |

KIT JUNTAS MOTOR HIDROSTATICO f
SEAL KIT HYDRAULIC MOTOR

FIGURE REFERENCE NOM QUANTITE
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TAURULIFT

T 144 H X4 (ABOVE 352.77300)

001
002
003
004
005
006
007
008
009
010
011
012
013
014

05.03307.00
35.03610.00
48.10411.01
35.03230.00
35.03270.01
05.03401.00
35.10315.00
604.12160.86
104.12000.00
711.12000.66
05.03307RE10
604.12035.86
101.12000.66
POA36783G

FIXED AXLE NTJ 1140 4S T133H
HYDRAULIC MOTOR 297CC
hydrostatic Valve

SLPLITING BLOCK 150X60X60
HYDRAULIC PUMP 45 CC
GUIDELINE AXLE x4 T133H/T144H
SUPPORT FIXATION BLOCKS
Screw DIN931 M12x160
WASHER DIN7980 D12

NUT DIN982 M12

FIXED AXLE X4 H NTJ T133/144
SCREW DIN931 M12x35
WASHER DIN125 D12

FULL MOTOR SEAL KIT
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35277912 - 35280247
03. TRANSMISSION / FRONT AXLE

00. PUENTE FIJQ DELANTERO /

FIXED FRONT AXLE
He®

../
E’ ‘Iﬂr“'
X

ey
e rf.@
—

FIGURE REFERENCE NOM QUANTITE
000 05.03307.11 FIXED AXLE NTJ T144H X4 1
001 401.04050.60 PIN DIN94 4x50 2
002 01.01319.00 NUT DIN935 M30x2x30 2
003 46.00588.00 NUT DIN982 M14x1,5 10
004 05.03313.00 WHEEL HUB 184X61 2
005 35.03355.00 WHEEL BOLT M14X1.5X57 10
006 101.30000.66 WASHER DIN125 D30 2
007 02.00417.00 NUT DIN547 M88x1,5 TROMPET 2
008 02.00419.00 RING DIN471 E93x3 2
009 202.45007.50 SEAL DIN3760 45x55x7 2
010 05.03321.00 DRIVESHAFT 622X54 2
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011 02.00519.01
012 304.45302.00
013 02.00415.00
014 205.40557.50
015 303.70024.00
016 05.03308.00
017 201.19535.50
018 201.10435.50
019 15.00476.00
020 05.03312.00
021 201.17502.50
022 101.10000.66
023 711.10000.66
024 901.08000.33
025 604.16050.86
026 701.16000.66
027 05.03314.00
028 80.01035.01
029 403.08030.00

KEY DIN6888 10x16x45
BEARING DIN628 3209
DRIVESHAFT NUT DIN547
SEAL DIN3760 40X55X7
BEARING DIN628 7214-B
DIFFERENTIAL SET SPROCKET
GASKET DIN3770 195X3.5
GASKET DIN3770 104.37X3.53
STUD M10x47

COUPLING CYL/CYL 185X100
GASKET DIN3770 175X2
WASHER DIN125 D10

SHOCK ABSORBER

GREASER DIN71412-A M8x1,25
SCREW DIN931 M16x50

NUT

ASCLE 615X260

CAP

PIN DIN6325 D8X30

E

P P P W EFEr 00 00N OO P PO P P P N DN DNDNDNDDN

030 20.03104.00 CAP
031 05.03315.00 ASCLE 470X260
032 104.10000.00 WASHER DIN7980 D10 11
033 603.10025.86 SCREW DIN933 M10x25 11
034 601.08025.90 SCREW DIN912 M8X25 12
035 05.03332.00 SPROCKET 733 DIFERENTIAL 1

35277912 - 35280247

03. TRANSMISSION / FRONT AXLE

FIGURE REFERENCE NOM QUANTITE

036 05.03331.00 PINION GEAR 712 1
037 403.08030.00 PIN DIN6325 D8X30 4
038 15.00411.02 ADJUSTABLE WASHER 52.25x77x3 2
039 05.03333.00 CONICAL SATELLITE PINION Z26 2
040 05.03336.00 CROSS SHAFT AXIS 22X86 1
041 05.03334.00 CONICAL SATELLITE PINION Z12 4
042 05.03337.00 CROSS SHAFT AXIS 22X51 1
043 636.08020.80 SCREW DIN915 M8x20 2
044 05.03335.00 CROSS SHAFT AXIS 22X122 1
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045
046
047
048
049
050
051
052
053

05.03345.00
307.48030.00
05.03352.00
05.03312.00
205.04508.50
307.45025.00
111.04500.00
907.45010.00
05.03340.00

DIFFERENTIAL CASE 122X134.5 4S
BEARING DIN720 HM804848

WASHER CALIBER 0.3

COUPLING CYL/CYL 185X100

RADIAL SHAFT SEAL DIN3760 45X65X8
BEARING DIN720 32209A

SAFETY WASHER MB9 D45

NUT SKF KM9 M45

COMPLETE CROSS SHAFT 22X122
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35277912 - 35280247
03. TRANSMISSION / REAR AXLE

00. PUENTE DIRECTRIZ TRASEROQ |
STEERING REAR AXLE

@ KIT & UNIDADES | 5 UNITS KIT

oo — 20

FIGURE REFERENCE NOM QUANTITE
000 05.03401RE04 STERRING REAR AXIS 1
001 46.00588.00 NUT DIN982 M14x1,5 10
002 PO002627935B WHEEL SCREW SET (5 U) 2
003 35.03615.00 WHEEL HYDRAULIC MOTOR 398cc 2
004 05.03466.00 WASHER D46XD88X0.3 6
005 104.10000.00 WASHER DIN7980 D10 16
006 603.10020.86 SCREW DIN933 M10x20 16
007 05.03420.02 STEERING AXLE 945X314X162 1
008 401.04050.60 PIN DIN94 4x50 1
009 710.20000.66 NUT DIN935 M20x1,5 1
010 101.20000.66 WASHER DIN125 1
011 39.10616.00 BUSH 2
012 12.03010.00 AXLE 26X20X229 1
013 952.01615.00 CAP D16XD18X15 4
014 05.03460.02 CYLINDER D/E 55X580 1
015 05.03422.01 STEERING ROD 113X12 4
016 10.03614.03 AXLE @16X82.5 4
017 718.14000.66 NUT DIN985 M14x1,5 4
018 603.14035.86 SCREW DIN933 4
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019 104.14000.00
020 05.03454.02

CIR-CLIP EXT. DIN7980
SEALING KIT
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35277912 - 35280247
04. CHASSIS / CHASSIS

FIGURE REFERENCE NOM QUANTITE
001 35.04000.04 CHASSIS T144H 1
002 618.06010.86 SCREW DIN7991 M6x10 3

003 35.04031.00

LEFT GUARD 726X315X3
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35277912 - 35280247
05. BRAKE ACTIVATION / FOOTBRAKE

FIGURE REFERENCE NOM QUANTITE
001 43.80251.02 BRAKE PEDAL 55X116X250 1
002 604.06050.86 SCREW DIN931 1
003 112.06000.66 WASHER DIN9021 D6 1
004 711.06000.66 NUT DIN982 M6 1
005 20.03076.00 FOOT PUMP SUPPORT 1
006 104.06000.00 WASHER DIN7980 D6 4
007 603.06030.86 SCREW DIN933 M6x30 2
008 401.02025.60 PIN DIN94 2x25 1
009 01.00514.01 AXLE CIL/CPA 14x8x28 1
010 101.08000.66 WASHER DIN125 D8 1
011 15.00715.00 ARTICULATED FORK 1
012 701.10000.66 NUT DIN934 M10x1.5 1
013 701.08000.66 NUT DIN934 M8X1,25 2
014 603.08025.86 SCREW DIN933 M8x25 2
015 20.03070.00 FOOT BRAKING PUMP D15.8X38 OIL MIN. 1
016 106.10000.20 WASHER CU 10x16x1,5 DIN7603A 1
017 20.03075.00 FITTING O/H/H 16X16X50 1
018 20.05036.00 FITTING SCREW SIMPLE M10X1 1
019 20.03072.01 SWITCH 1/8 BSPT 22BAR 1
020 912.10000.66 CLAMP 1
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021
022
023
024

603.05015.86
43.07511.00
43.00751.02
701.05000.66

SCREW DIN933

TANK BRAKE SUPPORT
TANK SET

NUT DIN934 M5x0.8
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T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
06. STEERING

FIGURE REFERENCE NOM QUANTITE
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001 00.00626.05 TRIM

002 15.01016.01 STEERING WHEEL D21-315 WITH POMMEL
003 15.20727.00 NYLON BEARING 16x38x52

004 35.06010.00 STEERING COLUMN 38X300

005 701.10000.66 NUT DIN934 M10x1.5

006 104.10000.00 WASHER DIN7980 D10

007 15.00435.01 STUD DIN938 33 M10x1.5

008 603.10025.86 SCREW DIN933 M10x25

009 112.12000.66 WASHER DIN9021 D 12X36

010 711.10000.66 SHOCK ABSORBER

011 35.06020.00 STEERING SUPPORT 49X100X115
012 10.00685.02 HYDROSTATIC STEERING 50 CC
013 15.10161.01 KNOB
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35277912 - 35280247

06. STEERING
CHASSIS: 79164

FIGURE REFERENCE NOM QUANTITE
001  00.00626.05 TRIM 1
002  15.01016.01 STEERING WHEEL D21-315 WITH POMMEL 1
003  15.20727.01 NYLON BEARING 17X38X52 1
004  35.06010.00 STEERING COLUMN 38X300 1
005  701.10000.66 NUT DIN934 M10x1.5 4
006  104.10000.00 WASHER DIN7980 D10 4
007  15.00435.01 STUD DIN938 33 M10x1.5 4
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008
009
010
011
012
013
014

603.10025.86
112.12000.66
711.10000.66
35.06020.00
10.00685.02
15.10161.01
201.03953.50

SCREW DIN933 M10x25

WASHER DIN9021 D 12X36
SHOCK ABSORBER

STEERING SUPPORT 49X100X115
HYDROSTATIC STEERING 50 CC
KNOB

O-RING DIN3770 D39.5XD3
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35277912 - 35280247
07. WHEELS / STANDARD

E{AausAa

PATRON / PATTERN

4 pbar
57 P.S.l. !
400 kPa

FIGURE REFERENCE NOM QUANTITE
001L  35.070301Z01 LEFT WHEEL MOUNTED 11.0/65 X 12 OFF.0 2
001R  35.07030DEO1 RIGHT WHEEL MOUNTED 11.0/65 x 12 OFF.0 2

002 17.07031.01 WHEEL 7.00 X 12 OFFSET 0 4
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35277912 - 35280247
07. WHEELS / ROUGH TERRAIN OPTION

PATRON / PATTERN

T

6,b bar
96 PS.I.
650 kPa

AT AT

FIGURE REFERENCE NOM QUANTITE
001L  35.070201Z00 LEFT WHEEL 27X10-12 2
001R  35.07020DE00 RIGHT WHEEL 27x10-12 2

002 35.07022.00 RIM 4
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35277912 - 35280247
08. BODYWORK / SHEETS

FIGURE REFERENCE NOM QUANTITE
001 35.08021.00 LEFT GUARD 726X315X3 1
002 112.08000.66 WASHER DIN9021 D8 2
003 104.08000.00 WASHER DIN7980 D8 2
004 603.08020.86 SCREW DIN933 M8x20 2
005 603.06015.86 SCREW DIN933 M6x15 2
006 104.06000.00 WASHER DIN7980 D6 2
007 112.06000.66 WASHER DIN9021 D6 2
008 35.08020.00 RIGHT GUARD 726X315X3 1
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35277912 - 35280247

08. BODYWORK / COUNTERWEIGHTS

14

15 -
oo

16 E B

17 =

18 19

FIGURE REFERENCE NOM QUANTITE
001 604.16075.86 SCREW DIN931 M16x75 2
002 101.16000.66 WASHER DIN125 D16 4
003 35.08012.00 COUNTERWEIGHT 50KG 1
004 711.16000.66 NUT DIN982 M16 8.8 K 4
005 604.18100.86 BOLT DIN931 M18x100 4
006 104.18000.00 WASHER DIN7980 D18 4
007 15.00561.00 WASHER DIN125 20.5x45x5 6
008 35.08010.02 COUNTERWEIGHT T144H 1
009 70.08028.00 RETROREFLECTOR 2
010 35.08011.00 COUNTERWEIGHT 218KG 1
011 711.18000.66 NUT DIN982 M18 2
012 604.16070.86 BOLT DIN931 M16x70 2
013 604.18120.86 SCREW DIN931 M18x120 2
014 603.06015.86 SCREW DIN933 M6x15 1
015 701.05000.66 NUT DIN934 M5x0.8 1
016 15.00835.00 AXLE CPA/GRA 25x30x135 1
017 201.02104.50 O-RING DIN3770 1
018 15.00834.00 CHAIN 1
019 15.00836.00 PIN DIN11024 R4 1
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35277912 - 35280247

08. BODYWORK / ENGINE HOOD

FIGURE REFERENCE NOM QUANTITE
001 35.08170.02 ENGINE COVEr 1
002 472.00410.00 RUBBER PROFILE 22X22 1
003 112.05000.66 WASHER DIN9021 D5 2
004 601.05025.86 SCREW DIN912 M5X25 2
005 70.08026.00 ENGINE COVER LOCKING 1
006 615.04015.66 SCREW DIN84 M4x15 2
007 104.04000.00 WASHER DIN7980 D4 2
008 35.08173.00 HITCH BRACKET 20X40X71 1
009 711.05000.66 NUT DIN982 M5 2
010 62.21532.00 TIE ROD 4x15x150 1
011 62.21531.00 TIE ROD 4x15x177 1
012 711.06000.66 NUT DIN982 M6 7
013 112.06000.66 WASHER DIN9021 D6 2
014 630.06025.96 SCREW 1SO7380 M6x25 5
015 603.06020.86 SCREW DIN933 M6x20 2
016 101.06000.66 WASHER DIN125 D6 9
017 720.06000.66 NUT 1
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018 35.08172.00
019 104.06000.00
020 603.06015.86

HINGE 14X65X75
WASHER DIN7980 D6
SCREW DIN933 M6x15
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35277912 - 35280247

08. BODYWORK / SEAT BASE

7. ‘2“}

e

\//""'7/

12

5 J-

FIGURE REFERENCE N QUANTITE
001 619.05016.86 SCREW DIN7971 4.8X16 3
002 112.05000.66 WASHER DIN9021 D5 3
003 35.08103.01 DASHBOARD 855X341X316 1
004 472.00410.00 RUBBER PROFILE 22X22 1
005 35.08154.00 METALLIC PLATE 2X70X237 1
006 112.06000.66 WASHER DIN9021 D6 2
007 104.06000.00 WASHER DIN7980 D6 2
008 603.06015.86 SCREW DIN933 M6x15 2
009 35.08100.00 SEAT BASE + FUEL TANK 55L 1
010 64.02401.01 FUEL LEVEL 400MM 1
011 35.08101.01 CAP WITH KEY 1
012 35.08105.00 CARPET 743X670X12 1
013 60.10801.01 CAP 1
014 237.02035.50 GASKET 1
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35277912 - 35280247

08. BODYWORK / SEAT

E{AausAa

REF. 1 INCLUYE SOPORTES, GUIAS, CINTURON Y SENSOR

PART NO. 1 INCLUDES BRACKETS, GUIDELINES, SAFETY BELT

AND SWITCH

FIGURE REFERENCE NOM QUANTITE
001 10.11003.02 DRIVER SEAT WITH SENSOR 1
002 10.11056.00 SAFETY BELT 1
003 10.11110.00 SWITCH 1
004 603.10020.86 SCREW DIN933 M10x20 4
005 104.10000.00 WASHER DIN7980 D10 4
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006 112.10000.66
008 35.11700.01
009 32.11059.00

WASHER DIN9021 D10
BELT STRANG I/E SENSOR
CONNECTOR DEUTSCH 3 WAY
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35277912 - 35280247

08. BODYWORK / CABIN

FIGURE REFERENCE NOM QUANTITE
001 619.05016.86 SCREW DIN7971 4.8X16 6
002 104.05000.00 WASHER DIN7980 D5 6
003 112.05000.66 WASHER DIN9021 D5 6
004 35.08153.00 SEAT SUPPORT 3X400X450 1
005 35.08150.00 DRIVER'S PROTECTOR 1425X1377X920 1
006 70.08106.01 PIN SUPPORT 170X150X2 1
007 101.08000.66 WASHER DIN125 D8 4
008 630.08020.96 SCREW 1SO7380 2
009 711.08000.66 NUT DIN982 M8 2
010 604.16110.86 SCREW DIN931 M16x110 2
011 43.70833.00 WASHER 65X16X5 2
012 43.70831.00 SHOCK DAMPER 2
013 101.16000.66 WASHER DIN125 D16 2
014 711.16000.66 NUT DIN982 M16 8.8 K 2
015 604.12050.86 SCREW DIN931 M12x50 4
016 101.12000.66 WASHER DIN125 D12 4
017 00.00184.00 WASHER DIN434 14X30X4.9 4
018 711.12000.86 NUT DIN982 M12 C8 4
019 720.12000.66 NUT M12 DIN985 AUTOLOCKING 2
020 15.00357.00 STUD DIN939 M12x1,75 2
021 711.05000.66 NUT DIN982 M5 2
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022
023
024
025

604.06035.86
09.11009.00

603.05015.86
711.06000.66

SCREW DIN931 M6x35

REARVIEW MIRROR COMPLETE ASSY
SCREW DIN933

NUT DIN982 M6
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35277912 - 35280247
08. BODYWORK / SIDE COVER

(9

FIGURE REFERENCE NOM QUANTITE
001 630.06015.96 SCREW 1SO7380 M6x15 10
002 104.06000.00 WASHER DIN7980 D6 8
003 112.06000.66 WASHER DIN9021 D6 10
004 35.08102.03 SIDE COVER T144H 1
005 35.08112.00 DISTRIBUTOR COVER 335X156X2 1
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35277912 - 35280247
09. TELESCOPIC ARM / CYLINDERS

Co
(@]e
BASCULANTE
TILTING
BASCULANTE /
TILTING
ELEVACION !
Oo
QO
COMPENSACION / @
COMPENSATION
FIGURE REFERENCE NOM QUANTITE
001 35.09502.02 CYLINDER D/E D63.5XD50X1239 1
002 35.09501.01 CYLINDER D/E D90XD50X580 1
003 35.09504.01 CYLINDER D/E D63xD40x335 1
004 35.09503.01 CYLINDER D/E D90XD55X236 1
007 35.09430.02 GASKET KIT (CYL. EXTENSION) 1
009 35.09427.00 BUSHING 40X44X30 2
010 35.09503.91 GASKET KIT (TILITING CYL.) 1
013 35.09410.01 GASKET KIT (COMPENSATION CYL) 1
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017 35.09420.01

GASKET KIT (ELEVATION CYL)
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35277912 - 35280247
09. TELESCOPIC ARM / STRUCTURE (01)

FIGURE REFERENCE NOM QUANTITE
001 35.09700.03 INT. ARM 2341X805X633 1
002 35.09600.02 EXT. ARM 1955X440X248 1
003 35.09500.01 ARM SUPPORT 686X677X315 1
005 101.22000.66 WASHER DIN125 6
006 720.22000.66 NUT 6
007 604.12110.86 SCREW DIN931 M12x110 1
008 35.09901.00 AXLE D50X323 1
009 711.12000.66 NUT DIN982 M12 1
010 35.09904.00 AXLE D30X177 1
011 604.08060.86 SCREW DIN931 M8x60 1
012 711.08000.66 NUT DIN982 M8 1
013 35.09903.00 AXLE CIL/CPA D40X321 1
014 35.09903.00 AXLE CIL/CPA D40X321 1
015 711.10000.66 SHOCK ABSORBER 1
016 35.09905.00 AXLE D40X147 1
017 604.10090.86 NUT 1
018 711.10000.66 SHOCK ABSORBER 1
019 35.09906.00 AXLE D30X125 1
020 604.08070.86 SCREW DIN931 1
021 711.08000.66 NUT DIN982 M8 1

Page 148/ 374



TAURULIFT

T 144 H X4 (ABOVE 352.77300)

022
023
024
025
026
027
028
029
030

949.05025.00
35.09902.00

630.06010.96
104.06000.00
101.06000.66
901.08000.33
604.12045.96
35.09910.00

949.04530.00

PLAIN BEARING 50X55X25 DIN 1494
PIN SUPPORT 229X149X2

SCREW ISO7380 M6X10

WASHER DIN7980 D6

WASHER DIN125 D6

GREASER DIN71412-A M8x1,25
SCREW DIN931 M12x45

PLANE BEARING D130XD50X67
PLAIN BEARING 45X50X30 DIN 1494
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35277912 - 35280247

09. TELESCOPIC ARM / STRUCTURE (02)

FIGURE REFERENCE NOM QUANTITE
001 601.10020.86 SCREW DIN912 M10x20 30
002 120.00010.66 SAFETY WASHER @10 30
003 32.95050.01 PAD 180X55X13 & NUTS SET 12
004 32.95051.00 SPACER 180X55X1 32
005 35.09915.00 PAD 180X55X26 & NUTS SET 2
006 35.09920.00 PAD + NUTS SET 1
007 35.09908.00 TUBES CLAMP 85X30X11 4
008 35.09909.00 TUBES CLAMP 85X30X16 2
009 604.06045.86 SCREW DIN931 M6x45 4
010 601.08020.86 SCREW DIN912 1
011 35.09930.00 SPACER BUSHING D8.5XD20X23 1
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35277912 - 35280247
09. TELESCOPIC ARM / PIPES

VISTA INFERIOR BRAZO |
ARM BOTTOM VIEW

FIGURE REFERENCE NOM QUANTITE
001 35.10295.00 RIGID TUBE 1496 M16X1.5-M16X1.5 1
002 35.10294.00 RIGID TUBE 1459 M16X1.5-M16X1.5 1
003 35.10292.00 RIGID TUBE 1601 M16X1.5-M16X1.5 1
004 35.10291.00 RIGID TUBE 1564 M16X1.5-M16X1.5 1
005 35.10293.00 RIGID TUBE 1384 M16X1.5-M16X1.5 1
006 35.10290.00 RIGID HOSE 1423 M16X1.5-M16X1.5 1
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35277912 - 35280247
09. TELESCOPIC ARM / MANUAL HITCH AUSA

FIGURE REFERENCE NOM QUANTITE
001 35.09300.01 FORK CARRIAGE T133/144 1
002 901.08000.33 GREASER DIN71412-A M8x1,25 2
003 604.08030.86 SCREW DIN931 6
004 104.08000.00 WASHER DIN7980 D8 6
005 35.09912.00 AXLE D40X105XD80 1
006 35.09800.00 LIFTING ROCKER FRAME 572X241X226 1
007 949.04050.00 PLAIN BEARING 40X44X50 DIN 1494 3
008 35.09913.00 AXLE D40X260XD80 1
009 601.10080.86 SCREW DIN 912 M10X80 1
010 35.09911.00 AXLE D40X181 1
011 711.10000.66 SHOCK ABSORBER 1
012 35.09304.00 AXLE 30X25X72 2
013 15.00836.00 PIN DIN11024 R4 2
014 15.00834.00 CHAIN 2
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35277912 - 35280247
09. TELESCOPIC ARM / FORKS

_ g

\ ==
L A

=2,

=

=t

4

==

FIGURE REFERENCE NOM QUANTITE
001 35.09320.00 FORK ARM ARTICULATED 10001000 2
002 35.09360.00 FORK JOINT BAR D40.5XD80X30 1
003 711.12000.86 NUT DIN982 M12 C8 1
004 35.09361.00 RING D40,5XD80X30 1
005 604.12100.86 SCREW DIN931 M12x100 1
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10. HYDRAULIC INSTALLATION / TRANSMISSION DIAGRAM

00, KIT TUBERIAS ¥ RACORES TRANSMISION / TRANSMISSION HOSES AND CONNECTORS KIT

E{AausAa

51::9

. Y

L

¥

FIGURE REFERENCE NOM QUANTITE
000 35.10340.01 TRANSMISSION KIT T144H 1
001 52.00317.00 GASKET 1
002 32.10090.00 FITTING 1
003 12.10301.00 FITTING 2
004 46.10836.00 SCREW DIN931 3
005 35.10101.00 axis CIL/CIL D22X164 1
006 57.10343.00 FITTING 1
007 57.10307.00 FITTING 3
008 20.10555.00 FITTING 2
009 35.10344.00 PIPE 1SN 3/4 TL-C90 M30 1050 1
011 70.10207.00 FITTING 1
012 35.10105.00 BOARD DIN3770 175X2 1
013 46.10835.00 FITTING 1
015 48.10246.00 RACOR M/M -M12X1,5 / M16x1,5 1
016 70.10258.00 FITTING 1
017 46.10402.00 COUPLING 1
018 35.10106.00 FITTING M/M M30x1/2BSP 1
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019 70.10232.00 FITTING C90M/M M16-1.5x1/4BSP 1
020 70.10239.00 FITTING M/M M16X1,5 - 1/4GAS 1
021 35.10107.00 FITTING. M30x2-1GAS 1
022 35.10108.00 TUBE R1T1/4 TL-TL M16X1,5 890 1
023 17.10153.00 TUBE R1T3/8 TL-C45 M18X1,5 605 1
024 57.10317.00 FITTING 1
025 35.10111.00 FITTING M/M M22x3/8BSP 1
026 12.10317.00 ELBOW C90M/H NIPPLE 1
027 48.10435.00 FITTING 1
028 35.10112.00 TUBE R2T1/2 TL-C90 M22X1,5 540 1
029 46.10911.00 FITTING 2
031 63.10312.00 FITTING M/M M22x1/2BSP 1
032 46.10839.00 FITTING 2
033 46.10410.00 FITTING 1
034 70.10253.00 FITTING 3
037 43.60233.91 FITTING 1
038 45.01423.00 GASKET 1
040 46.10881.00 FITTING 2
042 57.10311.00 FITTING 3
35277912 - 35280247
10. HYDRAULIC INSTALLATION / TRANSMISSION DIAGRAM
FIGURE REFERENCE NOM QUANTITE
045 46.10824.00 FITTING 10
050 70.10230.00 FITTING 2
056 35.10114.00 RACOR M/M MB M22X1.5 - MM M30X 1
057 46.10833.00 "FITTING M/H 1""1/4BSP-1""BSP" 1
058 46.10401.00 FITTING 1
059 35.10345.00 PIPE 4SP 1/2 TL-C90 M22 1050 1
060 70.10251.00 FITTING 3
061 46.10411.00 FITTING 5
062 35.10341.00 PIPE 4SP 5/8 TL-C90 M26 530 1
063 70.10207.00 FITTING 2
065 46.10825.00 FITTING 1
066 46.58182.00 RACOR C90M/TL M16X1.5 1
067 20.10268.00 FITTING 1
068 35.10346.00 PIPE 4SP 1/2 TL-C45 M22 1020 1
069 35.10266.00 DOUBLE CLAMP D20 DIN3015 1
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070 35.10342.00 PIPE 1SN 3/4 TL-C90 M30 700
071 35.10343.00 PIPE 1SN 1/2 TL-C90 M22 860
076 35.10270.00 SPIRAL PLASTIC COVER

077 70.10239.00 FITTING M/M M16X1,5 - 1/4GAS
078 46.58066.00 FITTING C90M/TL M30

081 35.10347.00 PIPE 4SP 1/2 TL-TL M22 1140
082 35.10348.00 PIP4SP 1/2 TL-TL 1200

083 35.10349.00 PIPE 4SP 1/2 TL-C90 M22 480
088 35.10356.00 PIPE 1SN 3/8 TL-C90 M16 480
089 35.10357.00 PIPE 1SN 1/2 TL-C90 M22 940
090 35.10358.00 PIPE 1SN 1/2 TL-TL M22 910
091 35.10359.00 PIPE 1SN 1/2 TL-C90 M22 270
092 35.10360.00 PIPE 4SP 5/8 TL-C90 M26 360
093 35.10323.00 PIPE 4SP1/2 C90-TL M22X1.5 280
100 46.58062.00 FITTING
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35277912 - 35280247
10. HYDRAULIC INSTALLATION / SERVICE DIAGRAM

FIGURE REFERENCE NOM QUANTITE
001 70.10229.00 FITTING 9
002 70.10238.00 NIPPLE M/M M18X1,5 - 1/4GAS 2
003 35.10201.00 HOSE R1T3/8 TL-C90 M18X1,5 267 1
004 35.10202.00 HOSE R1T3/8 TL-C90 M18X1,5 272 1
005 08.00316.00 METALLIC GASKET BUNA D1/2 G 2
006 51.01444.00 NIPPLE M/H 2
008 70.10222.00 FITTING M/M M18x3/8BSP 19
009 45.01423.00 GASKET 2
010 47.01476.00 FITTING M/M M30X2-M22X1,5 1
011 70.10223.00 FITTING M/M/TL M18x1,5 4
012 64.10308.00 ELBOW C90M/TL NIPPLE M18X1.5 12
013 35.10204.00 O-RING DIN3770 196.4X3.5 1
014 70.10230.00 FITTING 1
015 35.10246.00 TUBE R1T5/8 TL-C90 M26X1,5 430 1
016 46.10839.00 FITTING 1
017 70.10207.00 FITTING 1
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018 70.10221.00 FITTING M/M M30x1/2BSP 1
019 35.10247.00 HOSE R1T3/4 C45-C90 M30X2 370 1
020 64.10301.00 FITTING M/M M16X1,5 - 1/4GAS 1
021 70.10225.00 NIPPLE FORT M/TL/M M18X1,5 1
022 35.10224.00 TUBE R1T3/8 TL-TL M18X1,5 360 1
023 08.00317.00 METALLIC GASKET BUNA D3/8 3
024 46.58083.00 GASKET MET. BUNA 1
025 35.10209.00 O-RING DIN6505 3/4 1
027 46.01258.00 RACCORD M/M 3/4BSP-M18 1
029 35.10248.00 TUBO R2T3/8 TL-C90M18X1,5 1140 2
030 70.10253.00 FITTING 2
031 46.10411.00 FITTING 1
032 35.10245.00 TUBE R2T1/2 TL-C90 M22X1,5 440 1
033 70.10255.00 FITTING 8
034 35.10213.00 FITTING FORT M/M/TL M22 1
035 70.10219.00 FITTING M/M M22x3/8BSP 2
036 35.10225.00 TUBE R2T3/8 TL-C90 M18X1,5 680 2
037 35.10226.00 TUBE R2T3/8 TL-C90 M18X1,5 500 2
038 35.10227.00 TUBE R2T5/16 TL-TL M18X1,5 750 1
039 35.10228.00 TUBE R2T3/8 TL-C45 M18X1,5 750 1
35277912 - 35280247
10. HYDRAULIC INSTALLATION / SERVICE DIAGRAM
FIGURE REFERENCE NOM QUANTITE
040 35.10229.00 TUBE R2T3/8 TL-C90 M18X1,5 260 1
041 35.10230.00 TUBE R2T5/16 TL-C90 M18X1,5 7 1
042 64.10311.00 GASKET MET. BUNA 4
043 35.10231.00 TUBE R2T5/16 C90-MF M18-M16 72 1
044 35.10232.00 TUBE R2T5/16 C90-MF M18-M16 62 1
047 35.10233.00 TUBE R2T5/16 TL-C90 M18X1,5 53 1
048 35.10222.00 TUBE R2T3/8 TL-C90 M18X1.5 430 1
049 70.10237.00 FITTING M/TL 3/8GAS - M18x1,5 1
050 35.10234.00 TUBE R2T3/8 TL-C90 M18X1,5 840 1
051 35.10235.00 TUBE R2T3/8 TL-C90 M18X1,5 145 1
052 35.10236.00 TUBE R1T3/8 TL-C90 M18X1,5 670 1
053 35.10237.00 TUBE R2T3/8 TL-C90 M18X1,5 143 1
054 35.10238.00 TUBE R2T3/8 TL-C90 M18X1,5 148 2
055 35.13343.00 TUBE R2T3/ 8 TL-C90 M18 1300 1
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056 35.10239.00
057 35.10240.00
095 35.10335.00

TUBE R2T5/16 C90-MF M18-M16 57
TUBE R2T5/16 C90-MF M18-M16 56
DOUBLE PIPE R8 5/16 C90-TL M16
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10. HYDRAULIC INSTALLATION / CONTROL VALVE

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.10310.01 DISTRIBUTOR FIXATION SUPPORT 1
002 604.08065.86 SCREW DIN931 M8X65 3
003 35.10031.00 DISTRIBUTOR 2E 40L XX 202 1
004 711.08000.66 NUT DIN982 M8 3
005 603.08025.86 SCREW DIN933 M8x25 2
006 112.08000.66 WASHER DIN9021 D8 4
007 711.08000.66 NUT DIN982 M8 2
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008 12.10351.00
009 RQKDO030202C
010 RQKD100202X0016

COIL 14VDC 1.36A
GASKET KIT
MULTIPLE LEVER KIT
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35277912 - 35280247

10. HYDRAULIC INSTALLATION / HYDRAULIC TANK

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.05020.86 SCREW DIN933 M5x20 6
002 104.05000.00 WASHER DIN7980 D5 6
003 101.05000.66 WASHER DIN125 D5 6
004 43.70406.00 AD. FILTER SUPPORT 1
005 32.10150.00 FULL ELECTROVALVE BLOCK 1
006 35.10051.00 OIL FILTER 100 L / MIN 1
007 35.10050.00 OIL TANK 32L. 1
008 603.10020.86 SCREW DIN933 M10x20 2
009 104.10000.00 WASHER DIN7980 D10 2
010 112.10000.66 WASHER DIN9021 D10 2
011 904.20000.00 RING 0,5 MM. 2
012 15.00561.00 WASHER DIN125 20.5x45x5 2
013 10.00634.00 CIR-CLIP EXT. DIN7980 2
014 64.10122.00 BUSH 32x30 2
015 33.10052.00 SCREW ISO7380 1
016 604.12120.86 SCREW DIN931 1
017 112.12000.66 WASHER DIN9021 D 12X36 2
018 711.12000.86 NUT DIN982 M12 C8 1
019 17.10052.00 OPTICAL LEVEL 1
020 60.10801.01 CAP 1
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021 237.02035.50

GASKET
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10. HYDRAULIC INSTALLATION / OIL FILTER

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.08025.86 SCREW DIN933 M8x25 2
002 104.08000.00 WASHER DIN7980 D8 2
003 101.08000.66 WASHER DIN125 D8 2
004 35.10312.00 ASPIRATION FILTER SUPPORT 110X110X174 1
005 70.10049.00 DEPRESSION INDICATOR 1
006 70.10051.00 COMPLETE OIL FILTER ASSY 1
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10. HYDRAULIC INSTALLATION / VALVES

® ®® e
.
®

@

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 52.01450.00 PRESSURE VALVE 1
002 601.06080.86 SCREW DIN912 M6x80 2
003 35.10060.00 ELECTROVALVE 2 WAYS 1
004 701.06000.66 NUT DIN934 M6X1 2
005 35.10020.00 VALVE OVERCENTER 300BAR 50L 1
006 711.08000.66 NUT DIN982 M8 2
007 42.70101.00 SHUTTLE VALVE 8 WAYS 1
008 604.08055.86 BOLT DIN931 M8x55 2
009 35.10061.00 FIXATION SUPPORT VALVE 87X140X199 1
010 603.08025.86 SCREW DIN933 M8x25 2
011 711.08000.66 NUT DIN982 M8 2
012 603.06045.86 SCREW DIN933 2
013 20.05005.00 SELECTION VALVE 3 WAYS 1
014 711.06000.66 NUT DIN982 M6 2
015 601.06080.86 SCREW DIN912 M6x80 2
016 35.10040.00 UNIDIRECTIONAL LIMITING DOUBLE VALVE 1
017 711.06000.66 NUT DIN982 M6 2
018 603.06020.86 SCREW DIN933 M6x20 2
019 35.10311.00 ANGLE SUPPORT 40X60X112 1
020 711.06000.66 NUT DIN982 M6 2
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11. ELECTRIC INSTALLATION / JOYSTICK

FULL JOYSTICK | JOYSTICK COMPLETO

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.11181.00 JOYSTICK 1
002 10.13154.03 AXLE 180XD25XM10 1
003 701.10000.66 NUT DIN934 M10x1.5 1
004 43.50349.00 DUST PROTECTOR 1
005 10.14324.00 NOT AVAILABLE 1
006 10.14329.01 SWITCH OTTO F-N-R 1
007 10.14319.00 BUTTON 4TH VALVE 2
008 12.11013.02 NO AVAILABLE - TOP COVER JOYSTICK 1
009 35.11192.00 NSS - BODY JOYSTICK 1
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11. ELECTRIC INSTALLATION / DASHBOARD

(00)TABLIER COMPLETO / FULL INSTRUMENT PANEL
@iﬁTRAMD ELECTRICO TABLIER / INSTUMENT PANEL ELECTRIC WIRING

FIGURA REFERENCIA DENOMINACION CANTIDAD
000 35.11100.03 INSTRUMENT PANEL T133-144H 1
001 N/A INSTRUMENT PANEL COVER 1
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002 630.06020.96
003 101.06000.66
004 IM.30053.00
005 IM.20114.00
006 IM.20110.00
007 IM.20108.00
008 IM.20109.00
009 IM.20013.00
010 12.11052.00
011 12.11024.00
012 12.11051.00
013 35.11182.00
014 35.11184.01
015 35.11185.00
016 12.11038.00
017 35.11186.00
018 35.11020.00
019 IM.20026.02
020 615.04015.66
021 101.04000.66
022 701.04000.66
023 35.11170.00
024 32.11111.00
025 35.11187.00
026 35.08109.00
027 35.11101.02
028 32.11163.00

SCREW ISO7380 M6x20
WASHER DIN125 D6

ABS INDICATOR CAP

PRE HEATING INDICATOR
GENERATOR INDICATOR
WATER TEMPERATURE INDICATOR
OIL PRESSURE INDICATOR
SWITCH

ROTARY LIGHT SWITCH
SWITCH CAP

HORN SWITCH

PARKING BRAKE

STARTER SWITCH

HOURS COUNTER

CAP D.30

FIXING SUPPORT FOR 6 SWITCHES
KEY

MICRO RELAY WITH DIODE
SCREW DIN84 M4x15

WASHER DIN125 D4

NUT DIN934 M4

70A SUPPORTLESS RELAY
TIMER RELAY (3/5/7/9)

BUZZER 80/90dB

RELAYS FIXING SUPPORT
PANEL SECTION I/E STD.

60 SEC. TEMPERATURE RELAY
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35277912 - 35280247

11. ELECTRIC INSTALLATION / OVERLOAD SYSTEM

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 32.11026.00 LOAD LIMIT INDICATOR 1
002 630.06015.96 SCREW ISO7380 M6x15 3
003 101.06000.66 WASHER DIN125 D6 3
004 35.11003.00 TOP 142X158X308 1
005 35.11005.00 CONTROL KEY 2 POSITIONS ASSY 1
006 35.11004.00 FIXATION SUPPORT 107X146X280 1
007 601.03015.86 SCREW DIN912 M3x15 4
008 35.11116.00 PROGRAMMING SECTION 1
009 35.11116.00 PROGRAMMING SECTION 1
010 711.03000.67 nut Din985 M3 4
011 604.08050.86 SCREW DIN931 1
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012 112.08000.66
013 711.08000.66
014 35.11119.00

WASHER DIN9021 D8
NUT DIN982 M8
STABILITY SYSTEM ELECTRIC WIRING
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35277912 - 35280247

11. ELECTRIC INSTALLATION / ARM BLOCKING SWITCH

ELECTRIC WIRING

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 32.11165.00 ARM BLOCKING SWITCH 1
002 635.03913.66 SCREW DIN 7981 ST3.9X13 4
003 104.04000.00 WASHER DIN7980 D4 4
004 35.11175.00 BRACKET 1
005 35.11118.01 ARM BLOCKING ELECTRIC WIRING 1
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11. ELECTRIC INSTALLATION / MAIN ELECTRICAL HARNESS

MANGOHTALTS PRENG |
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BRARE SMTCH BRI ' ot RESSURE SWATCH

ETALASHN LB TRIGA MOTOR FARG ROTATING | AATALOR ACTETICD MAREHA ATRLE ¢
EMGIWE HARNESS CONNESTION FENTARY L REAR GLAR BUITER
o ;
e i} g fot
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‘w’\' AT 4 ’rrf 5 wcesposicsdur
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1/ |

I
4ummmu.¢.xi :J
e P NGD bii] t
i

]H:T i LR : ] ELECTROVALVUEA TRAMSMEN 24 1
BT m TR SOLENNO
\"\.
 § [f'--‘
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T - b = i ELECTROWALVULA FRENG ES TAGIMAMENTS
& : T i FARFING BRAKE 304
* /B T §
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CENTRALIA PRECALENTAMSENTO! /,/_ P '.'\_ oy Gk
AT N & , 29 i
& -'_I-rE- lll * \'w.hr
R e ‘{-,} GRtaa
%—:_‘; ; . BINTACHN T
HOVETRER T SRy
- PRECALENTAMILNTO !
EV BLOGUED JOVETICK ) PRE
BLOCK JOYBRIER S0LENGD gy
STARTER

CANTIDAD

FIGURA REFERENCIA DENOMINACION

001 35.11102.02 GENERAL WIRING HARNESS
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11. ELECTRIC INSTALLATION / FUSES

.FUSIELE | FUSE 5A
@FUSlBLE | FUSE 7,5A
. FUSIBLE / FUSE 10A

. FUSIBLE / FUSE 15A

FUSIBLE / FUSE 20A
FUSIBLE / FUSE 25A

FIGURA REFERENCIA DENOMINACION ~ CANTIDAD
001  43.50037.00 FUSE (5A) 3
002  32.11072.00 FUSE 7.5A 2
003  32.11073.00 FUSE 10A 2
004  32.11074.00 FUSE 15A 4
005  43.50043.00 FUSE 20A 3
006  43.50042.00 FUSE 25A 1
007  15.11124.00 FUSE BOX 1
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35277912 - 35280247
11. ELECTRIC INSTALLATION / FLASHING BEACON

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 01.00921.02 ROTATING LIGHT BRITAX 1
002 35.11105.00 ROTARY LIGHT I/E HARNESS 1
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35277912 - 35280247
11. ELECTRIC INSTALLATION / HORN

€
FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.08020.86 SCREW DIN933 M8x20 1
002 70.11309.00 HORN 1
003 55.10127.00 PROFILE 60x60x30 1
004 101.08000.66 WASHER DIN125 D8 1
005 711.08000.66 NUT DIN982 M8 1
006 630.06015.96 SCREW ISO7380 M6x15 1
007 711.06000.66 NUT DIN982 M6 1
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35277912 - 35280247
11. ELECTRIC INSTALLATION / BACK-UP ALARM

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.06020.86 SCREW DIN933 M6x20 2
002 112.06000.66 WASHER DIN9021 D6 2
003 70.11326.00 REVERSE BREAK ACOUSTIC WARNING 1
004 112.06000.66 WASHER DIN9021 D6 2
005 711.06000.66 NUT DIN982 M6 2
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35277912 - 35280247

11. ELECTRIC INSTALLATION / BATTERY

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 20.11014.00 BATTERY FUSEBOX COVER 1
002 20.11007.00 DISCONNECTOR 1
003 104.08000.00 WASHER DIN7980 D8 1
004 15.01411.00 BATTERY 12VX70AH 1
005 711.08000.66 NUT DIN982 M8 3
006 20.11010.00 200A PROTECTION FUSE 1
007 711.05000.66 NUT DIN982 M5 6
008 20.11011.00 FUSE 50A PROTECTION 2
009 20.11011.01 FUSE 60A GENERAL PROTECTION 1
010 20.11009.00 BATTERY FUSE BOX 1
011 603.08035.86 SCREW DIN933 2
012 112.08000.66 WASHER DIN9021 D8 4
013 10.04294.00 BATTERY SUPPORT 1
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014
015
016
017
018
019

701.08000.66
604.06030.86
20.11101.00
726.06003.66
35.11106.00
20.11006.00

NUT DIN934 M8X1,25

SCREW DIN931

FIXATION SUPPORT 2X10X70

CAGED NUT M6x3

POSITIVE ELECTRIC CABLE D35X1200MM
ELECTRICAL CABLE
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35277912 - 35280247
11. ELECTRIC INSTALLATION / LOAD CELL

FIGURA REFERENCIA DENOMINACION

PUENTE TRASERO
REAR AXLE

CANTIDAD
001 604.10040.96 SCREW DIN931 M10X40 2
002 120.00010.66 SAFETY WASHER @10 2
003 35.11115.00 SECTION | / E LOAD CELL 1
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35277912 - 35280247

12. FINISHES / STANDARD STICKERS AND PLATES (1)

SECORE - WOTELH - EMGIMNE

SAE 200
AFFED-CE-CFY
T 12 18
o &
; noms|
JE 8| 13 19
+ B +C +0 LE
20
=
—
I
\\\:;% A
S
[l
..J L 21 22
FIGURA REFERENCIA DENOMINACION

CANTIDAD
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001
002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
017
018
019
020
021
022

35.12011.00
09.09902.01
45.19101.00
43.01356.00
32.12111.00
01.12104.01
46.08099.00
12.12010.00
35.12004.01
35.12012.01
35.12013.01
43.01352.20
32.12120.00
09.09900.00
02.20003.00
09.12013.00
01.00757.00
43.01170.02
35.12005.00
35.12026.00
32.12117.00
35.12025.00

MODEL DISPLAY 171X45 T144H
PLATE AD. INDI

PLATE AD. INDI

PLATE AD. INDI

ADHESIVE, A 194x194

STICKER PRESSURE 4/57/400
AUSA BADGE

ADHESIVE

TAURULIFT ADHESIVE 1100X150
Adhesive 170x75

LOAD CHART STICKER

PLATE AD. INDI

PLATE AD. INDI. LIFTING POINT
PLATE AD. INDI

PLATE AD. INDI

ADHESIVE

PLATE AD. INDI

PLATE AD. INDI

INDI PLATE. ADV. 75X160

ARM EXTENSION BCDE STICKER
PLATE 110x110

ARM EXTENSION A STICKER
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T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
12. FINISHES / STANDARD STICKERS AND PLATES (2)

N—— (o mﬂ’ r
ATENCION [l AUS A JEET T a—
‘No utilice esm mﬁquma sin preprg—— 1]
ok ek wm_gmm
a@tﬁf aumriznr.lu y mucﬁr B TS Eas TR
e — e T
parfanmmenm sU Tunﬁanamlante ELAGHT - GEWISHT m@gﬁ%[’f:_;
o porra oo L CELANTERD | CARCA WAL i S
1 EA e -
B POSTER0R TR WAL, e ML g
ESSHUARRRE  _  POMOACHS TMGRGTIART . ¢
' ate Tk o, i ARa Sadd o L EE Y Caita, BF SRS mﬂ “D'_ el
:_’—m?l H'l\. _ri?‘1 mwmmlmummmﬂﬂm:v !-'P.E .l'l: mm “m wu
35,081 50,00 EMW hmmmmmumm IPRLEDN « LSS TS S P UPCEL - BULLER0E ANt AT 2
T PO FRRA BOGEL S PRV FOR LS T133H / T133Hxd / Tid4H W
j MGAEA BAAE T LA RAGLIMA Iy ACHD ¢ AR RAGRE OF TR CRAUGACET) MACHINE.  Tiing O e ”“_G

o [awe
o

Pﬁ

Evite contacte

Mo tocar el con tubo.
ventilader. Salida de gases.
Riesgo Riesgo de
de gquemaduras
heridas. aNes.

e

4 5 6

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 02.00774.00 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 01.00779.40 PLATE - CONTACT WITH AUSA 1
004 35.12003.00 INDI PLATE. ADV. 65X115 1
005 02.00766.01 ADH. PLATE IND. 40x80, SPANISH 1
006 02.00764.00 PLATE AD. INDI 1
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35277912 - 35280247
12. FINISHES / ENGLISH STICKERS

WARNING G T o
Do not attempt to use this -l Aausa CSCTITT L —
machine without authorization ST T T
and without knowing fully e
how the machine works LT Wk T e r
b=t I DELANTERD e, RIS, =
EHEL AANT T T T
1 ok Ot =
T R T T T T —
et
—~ o s PRESHOCIA A 5 e 3 e “’! ]'- ar
m;‘fh‘tﬁ#“ = "L‘F‘;"E“" 'm?ﬂ%‘:"ﬁ:"s‘{#ﬁ"‘?ﬂ CAia MNLEATE [% MORICATAL CMARCE ELBSACITE 1N =
i m1m O v B Wﬁ??]?ﬁﬁﬁum [PALEIA « LSS TR S P LPCTL - BULLEL0E AR n AT
PRORADA FERA REEL I8 2 R FOR WS uwumm P
§ A T DF LA MU D OCHD MM WSS OF DERMOICED WIGRE. 1 c- e _::"'E':".{}

A
LY
75
Avoid
Avoid hot exhaust
touching fan. pipe.
Serious Avoid serious
injury can burns.

result.

i i )

Ko o R R

4 5 6

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 02.00777.00 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 01.00779.26 PLATE - CONTACT WITH AUSA 1
004 35.12003.00 INDI PLATE. ADV. 65X115 1
005 02.00766.00 INDICATIVE STICKER 40x80 USA DO NOT TOUCH 1
006 02.00764.03 INDICATIVE ADHESIVE 40X80 ENGLISH 1
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35277912 - 35280247

12. FINISHES / FRENCH STICKERS

ATTENTION s g —
Ne pas utiliser cette machine ] ausa CICTT L —
sans en étre aulorisé et sans P - T
en connaitre parfaitement son L
fonctionnement N e e rc—
B CELANTLRD ARHE, '
DEeunan - __Munedaublon T
1 FEI e -
T PosTomen O S
Y U
PEDETNSSmSs,  Snmsmomon s necusy B
50815000 S CONRARE 15 ACCOR T 50 3471 & 50 2403 IRALEN - LSS oS O el VL - TRLLSEIE Mipulieca ke ‘2
; mmmm;wmmm“m e o [CE s sy |

Ao
o

f’ﬂ

Ne toucher
pas le
vantilateur.
Risque de
blessures.

Pt

Evites tout

contact avec
e tube.

Sortie de gaz.

Risque de
briluros graves.

O I

6

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 02.00778.00 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 70.12021.00 PLATE AD. INDI 1
004 35.12006.00 ATTENTION STICKER 1
005 02.00766.02 ADHESIVE 40X80 FRENCH 1
006 02.00764.00 PLATE AD. INDI 1
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T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
12. FINISHES / GERMAN STICKERS

ACHTUNG
Es ist notwendig, sich mit dem Fahrzeug
vor dessen Benutzung vertraut zu machen,
Nicht ohne Genehmigung benutzen

T

1

ClavsaPe ey i
35,08150.00

PSCHADLE FAP WOORLESS £ SRR FOR WMODELS T133H / T133Hx4 F T144H
0 M ML D LA AROUINA D DA WA WSS OF DEARADMED WACHIE. T

ISTRIGTIR PRTROCKAL PR a0 o 200 Y G OF SR

v
- e e L
S COAHBARE ¢ 5. ACCOROI) T3 150 340 1 A 15 3443

2

P
[C€] immnnmman i ey

Lol
Err Y

3

ol
o8

_/,3 ®
i
Keine
Berlihrung
mit Fliigeln
Hohe
Verletzungs-
gefahr

an

4

Berlhrung des
Auspuffrohres
wermeiden.

Gasaustritt.

Verbronnungs-
-gefahr.

5 6

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 02.00779.02 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 01.00779.26 PLATE - CONTACT WITH AUSA 1
004 35.12006.00 ATTENTION STICKER 1
005 02.00766.03 ADHESIVE 40X80 GERMAN 1
006 02.00764.02 PLATE AD. INDI 1
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T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
13. ACCESORIES / SEMI CLOSED CABIN

mr CABINA SEMICERRADA / SEMI CLOSED CABIN KIT

e e S L e D S

"'_':';"=H=r:'.'-_.

TR R R B

P

A7

FIGURA REFERENCIA DENOMINACION CANTIDAD
000 35.08200.01 SEMI CLOSED CABIN KIT T144H 1
001 35.13051.00 RIGHT SIDE GLASS WINDOW 1
002 MA.10030.00 NUT DIN1587 6
003 MA.10065.00 SCREW DIN7604 6
004 46.08501.00 CABIN RUBBER PROFILE (4.21 METERS) 1
005 35.08207.00 ROOF COATING 1
006 MA.20022.00 MOTOR WINDSCREEN WIPER 1
007 MA.10050.00 RUBBER WASHER 20X40 2
008 720.08000.66 NUT DIN985 M8 AUTOLOCKING 4
009 35.08208.00 HINGE SUPPLEMENT 2
010 MA.10006.00 GLASS HINGE 2
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011
012
013
014
015
016
017
018
019
020
021
022
023
024
025
026
027
028
028
029
030
031
032
033
034

618.08040.86
MA.10031.00
MA.20023.00
MA.20021.00
35.13052.00
MA.20050.00
MA.20027.00
46.08791.00
35.08206.00
35.08201.00
35.08202.00
603.06020.86
101.06000.66
46.08621.00
727.06004.86
35.13055.03
35.08205.00
46.02300.00
46.82124.00
35.11160.00
46.08501.00
35.13050.00
MA.10065.00
MA.10030.00
720.08000.66

SCREW DIN7991 M8x40/1,25
WINDSCREEN WIPER BLADE
WINDSCREEN WIPER ARM

ACC. FORK

REAR GLASS WINDOW

RUBBER PROFILE

PROTECTOR

BOLT DIN965 5x20

TOP HANDLE

WINDOW OPENING DRIVE LEVER
SCREW. DIN965 M6x16

SCREW DIN933 M6x20

WASHER DIN125 D6

SCREEN WIPER PUMP TANK
CAGED NUT M6x4

SUPPORT 270X170X80

CLEAR PLASTIC TUBE WASHER
CHECK VALVE D5X45

BOLT ISO7380 M8x20/1,25
LIGHTS AND WIPERS LEVER CONTROL
CABIN RUBBER PROFILE (4.21 METERS)
WINDSCREEN

SCREW DIN7604

NUT DIN1587

NUT DIN985 M8 AUTOLOCKING

35277912 - 35280247
13. ACCESORIES / SEMI CLOSED CABIN

E

N A DN P P RPN R R R NP NMNDNDMDNRPR PR NR R R P P B M

FIGURA REFERENCIA DENOMINACION CANTIDAD
035 112.08000.66 WASHER DIN9021 D8 4
036 35.08204.00 SCREEN WIPERS SUPPORT 1
037 603.08025.86 SCREW DIN933 M8x25 2
039 MA.10010.00 WASHER 2
040 711.08000.66 NUT DIN982 M8 2
041 MA.20080.00 SCREEN WIPERS ENGINE 1
042 35.08203.00 CLEAN CURVED ARM 1
043 46.08571.00 WINDSCREEN WIPER BLADE 1
044 35.11104.03 OPTIONAL DASHBOAR ELECTRIC WIRING T144H 1
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T 144 H X4 (ABOVE 352.77300)

045 35.11121.00
046 35.11122.00

SCREEN WIPER TANK ELECTRIC WIRING
SCREEN WIPER MOTOR ELECTRIC WIRING

Page 188/ 374




TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
13. ACCESORIES / CLOSED CABIN

5
'\‘?

Y

E{AausAa

JKIT CABINA SEMI A CERRADA / SEMI CLOSED TO CLOSED CABIN KIT

FIGURA REFERENCIA DENOMINACION CANTIDAD
000 35.08300.00 DOOR KIT T133H - T144H 1
001 46.08747.00 SHOCK ABSORBER, 100N 1
002 MA.10009.00 WASHER DIN9021 6X18X1,5 2
003 MA.10050.00 RUBBER WASHER 20X40 2
004 MA.10010.00 WASHER 7
005 101.12000.66 WASHER DIN125 D12 1
006 113.12000.66 WASHER 1
007 46.08513.00 WASHER DIN6798 @8 CAB 4
008 35.08326.00 WASHER. D6 DIN6798V 2
009 46.08509.00 FEMALE PLASTIC HINGE 2
010 35.08323.00 TOP MALE HINGE 1
011 35.08324.00 PLUG BOTTOM HINGE 1
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012
013
014
015
016
017
018
019
020
022
023
024
025
026
027
028
029
030
031
032
033
034
035
036

MA.20029.00
35.08305.00
35.08307.00
35.08306.00
35.08327.00
35.08321.00
35.08320.00
35.08317.00
46.08760.00
35.08311.00
35.08313.00
35.08312.00
46.08774.00
MA.10045.00
35.08308.00
35.08328.00
35.08315.00
MA.10051.00
MA.10052.00
MA.10053.00
46.08083.00
46.08501.00
35.08319.00
35.08309.00

PROTECTOR

LEFT LOCK WITH HANDLE

LOCK PROTECTOR

HOUSING + COVER LOCK INTERIOR
LOCK CHARGE

SHAFT CIL / ROS LOCK

DECK REINFORCEMENT BOLT
SHOCK BRACKET DOOR

CAP 19MM.

CAP. GLASS

CAP. PLASTIC GLASSES
WASHER. GLASS

CAP GPN M6

LEFT EXTERIOR LOCK WITH KEY
LID. LOCK HANDLE

CHARGE HANDLE

WASHER. RUBBER 35X16X5.5
RUBBER GASKET

RUBBER GASKET

RUBBER GASKET

HINGE RUBBER BOARD

CABIN RUBBER PROFILE (4.21 METERS)
BOLT FIXING BRACKET LEFT.
FIXING BRACKET LOCK LEFT

35277912 - 35280247
13. ACCESORIES / CLOSED CABIN

E

N S N N T = = S e o e e N e e S e N T

FIGURA REFERENCIA DENOMINACION CANTIDAD
040 603.06025.86 SCREW DIN933 M6x25 4
041 630.08045.96 BOLT 1ISO7380 M8x45 4
042 603.06090.86 BOLT DIN933 M6x90 2
043 35.08329.00 SCREW M6x30 DIN7991 2
044 35.08322.00 STUD. DIN914 M5X5 4
045 701.06000.66 NUT DIN934 M6X1 1
046 720.06000.66 NUT 2
047 720.08000.66 NUT DIN985 M8 AUTOLOCKING 2
049 35.08301.00 glass LEFT DOOR. WITH WINDOW 1
050 48.08346.00 WINDOW LOCK 1
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051
052
053
054
055

46.08772.00
46.08767.00
46.08712.00
MA.10085.00
MA.10027.00

RUBBER JOINT

CAP

SCREW DIN7985 M6x35
CABIN DOOR KEY
INSERTED NUT M8
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T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
13. ACCESORY / LIGHTING

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 12.08011.00 REARVIEW MIRROR 1
002 35.13020.01 REARVIEW MIRROR AND LIGHT RIGHT SUPPORT 1
003 33.11052.00 FRONT LIGHT 2
004 630.08020.96 SCREW ISO7380 8
005 104.08000.00 WASHER DIN7980 D8 4
006 112.08000.66 WASHER DIN9021 D8 4
007 35.13021.01 FRONT LIGHT BRACKET 1
008 101.06000.66 WASHER DIN125 D6 2
009 630.06015.96 SCREW ISO7380 M6x15 2
010 35.11160.00 LIGHTS AND WIPERS LEVER CONTROL 1
011 46.10755.00 NUMBER PLATE LIGHT 1
012 10.14211.00 POSITION-INTERMITTENCE-BRAKING WORKING LIGHTS 2
013 32.11100.00 LIGHT SUPPORT 126X100X86 2
014 101.06000.66 WASHER DIN125 D6 4
015 711.06000.66 NUT DIN982 M6 4
016 15.00113.00 SHOCK DAMPER 22X47X22.5 GOMA 2
017 37.00374.00 WASHER DIN9021 14,5x50x5 2
018 101.10000.66 WASHER DIN125 D10 2
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019
020
021
022
023
024
025
026

711.10000.66
33.11051.00
630.06020.96
104.06000.00
35.13011.00
711.06000.66
35.13010.00
02.14110.02

SHOCK ABSORBER

MAIN LIGHT H4 @132

SCREW ISO7380 M6x20
WASHER DIN7980 D6

RIGHT LIGHT FIXING SUPPORT
NUT DIN982 M6

LEFT SUPPORT LIGHT FIXATION
ACOUSTIC SIGNAL REVERSE
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T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
13. ACCESORY / COMFORT SEAT

REF. INCLUYE SOPORTE, GUIAS, CINTURON Y SENSOR DE PRESENCIA /
PART NO. INCLUDES BRACKET, GUIDELINES, SAFETY BELT AND SENSOR

FIGURA  REFERENCIA DENOMINACION CANTIDAD
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001 57.08003.00
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T 144 H X4 (ABOVE 352.77300)

35277912 - 35280247
13. ACCESORY / FRONT WINDHSIELD PROTECTOR

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 604.10090.86 NUT 4
002 104.10000.00 WASHER DIN7980 D10 4
003 101.10000.67 D10 WASHER DIN125 4
004 35.08107.00 CABIN GRILL PROTECTOR 1
005 35.08125.01 PROTECTOR SUPPORT 4
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35277912 - 35280247

13. ACCESORY / TOW CONNECTION

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 43.50518.00 CONNECTOR 1
002 43.50519.00 LIGHTING CONECTOR 1
003 35.08016.01 ELECTRIC SOCKET BRACKET 1
004 35.11140.00 TOW CONECTOR ELECTRIC WIRING 1
005 603.08020.86 SCREW DIN933 M8x20 2
006 104.08000.00 WASHER DIN7980 D8 2
007 101.08000.66 WASHER DIN125 D8 2
008 13.08035.00 COUNTERWEIGHT CAP 2
009 603.16045.86 SCREW DIN933 M16X45 2
010 104.16000.00 CIR-CLIP EXT. DIN7980 2
011 101.16000.66 WASHER DIN125 D16 2
012 14.00794.00 COUPLING BALL 1
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35277912 - 35280247

13. ACCESORY / BUCKET AUSA HITCH

FIGURA REFERENCIA

DENOMINACION

CANTIDAD

001 35.13100.01

BUCKET 300L T144H
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35277912 - 35280247
13. ACCESORIES / BUCKET UNIVERSAL HITCH

ENGANCHE UNIVERSAL /
UNIVERSAL HITCH

FIGURA REFERENCIA DENOMINACION CANTIDAD

001 35.13150.01 BUCKET 300L T144H UNIVERSAL HITCH 1
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35277912 - 35280247
13. ACCESORY / BUCKET EUROS8 HITCH

ENGANCHE EURO8
EUROS HITCH

FIGURA REFERENCIA DENOMINACION CANTIDAD

001 35.13160.01 BUCKET 300L T144H EURO8 HITCH 1
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35277912 - 35280247
13. ACCESORY / BUCKET 4IN1

@ PALA4EN1/BUCKET4EN1
(SOLO COMPATIBLE CON ENGANCHE UNIVERSAL /
ONLY SUITABLE TO UNIVERSAL HITCH)

FIGURA REFERENCIA DENOMINACION CANTIDAD

001 35.13450.00 BUCKET4EN 1 1
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35277912 - 35280247
13. ACCESSORIES / CONTINUOUS FLOW (2)

FIGURA REFERENCIA DENOMINACION CANTIDAD

001 35.10275.00 HOSE 1
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002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
017

35.09010.00
33.10086.00
35.10299.00
35.10298.00
35.10276.00
35.13337.01
46.10142.00
46.10900.00
35.10277.00
46.04298.00
101.10000.67
104.10000.00
603.10015.86
35.10281.00
46.10902.00
46.10907.00

ATTACHMENT SUPPORT HOSE
RIGID TUBE D22/D17 M30X2,5
RIGID TUBE 18/22

RIGID TUBE 18/22

RIGID TUBE 18/22

FASTENER SUPPORT 110X50X100
FAST PLUG 1/2 GAS SCREWED
ECOLOGICAL MALE CONECTOR M26
RIGID TUBE 18/22

HOSE CLAMP @22

D10 WASHER DIN125

WASHER DIN7980 D10

SCREW DIN933

HOSE CLAMP @25 DIN3015
ECOLOGICAL CONNECTOR M18
ECOLOGICAL CONNECTOR M18X1
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35277912 - 35280247
13. ACCESSORIES / CONTINUOUS FLOW (3)

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 46.10048.00 "CONTROL VALVE 1E 1/3", ELECT." 1
002 711.08000.66 NUT DIN982 M8 3
003 101.08000.66 WASHER DIN125 D8 3
004 35.10362.00 DISTRIBUTOR SUPPORT 232X297 1
005 604.08095.86 BOLT DIN931 M8x95 3
006 35.11175.00 BRACKET 1
007 12.11024.00 SWITCH CAP 1
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008
009
010
011
012
013
014
015
016
017

635.03913.66
104.04000.00
32.11192.00
35.06010.00
35.06021.00
701.10000.66
104.10000.00
15.00435.01
43.61522.00
35.06011.00

SCREW DIN 7981 ST3.9X13

WASHER DIN7980 D4

CONTINUOUS FLOW SWITCH
STEERING COLUMN 38X300

STEERING WHEEL SUPPORT 45X90X142
NUT DIN934 M10x1.5

WASHER DIN7980 D10

STUD DIN938 33 M10x1.5

HYDR. PUMP

HIDROSTATIC DIRECT. 50cc
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35277912 - 35280247
13. ACCESSORIES / FIFTH VALVE

CON ACCESORIO FLUJO CONTINUO |
WITH CONTINUOUS FLOW

SIN ACCESORIO FLUJO CONTINUG /
WITHOUT CONTINUOUS FLOW

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 30.10401.00 VALVE 6 WAYS-80 L 1
002 46.58083.00 GASKET MET. BUNA 2
003 35.10277.00 RIGID TUBE 18/22 1
004 35.10276.00 RIGID TUBE 18/22 1
005 08.00317.00 METALLIC GASKET BUNA D3/8 5
006 08.00313.00 FITTING M/M 1/2 G-3/8 G 2
007 08.00316.00 METALLIC GASKET BUNA D1/2 G 2
008 46.10142.00 FAST PLUG 1/2 GAS SCREWED 1
009 46.50713.00 CONNECTOR ECOLOGIC HMB.D13RSC3 1
010 46.50718.00 MALE ECOLOGICAL CONNECTOR 3/8GAS 1
011 08.10502.00 NIPPLE M/M 2
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012
013
014
015
016
017
018
019
020
021
022
023
024

10.00698.01
43.01453.00
10.01352.00
46.10143.00
10.01353.00
42.70100.00
70.10222.00
08.00317.00
19.00720.00
28.00341.00
46.10901.10
46.10912.10
08.00316.00

OBSERVACIONES

HYDRAULIC HOSE R2T3/8 500 TL-TL

ELBOW C90M/M NIPPLE
NIPPLE M/H

FEMALE FAST PLUG 1/2 GAS
NIPPLE M/H

VALVE

FITTING M/M M18x3/8BSP
METALLIC GASKET BUNA D3/8
NIPPLE M/M

METALLIC GASKET BUNA D1/4
CONNECTOR A

CONNECTOR B

METALLIC GASKET BUNA D1/2 G

E

P N N~ M DM DN RPN PP P NN

A35200020 / A35200022
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35277912 - 35280247

14. OPTION / UNIVERSAL HITCH (1)

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.09380.00 T144 UNIVERSAL CARRIAGE 1
002 35.09880.00 UNIVERSAL T144H PIVOTING POINT 1
003 949.04050.00 PLAIN BEARING 40X44X50 DIN 1494 3
004 711.16000.66 NUT DIN982 M16 8.8 K 2
005 604.16090.86 SCREW DIN931 2
006 604.08055.86 BOLT DIN931 M8x55 2
007 104.08000.00 WASHER DIN7980 D8 2
008 32.95465.01 dipstick @15X80 2
009 32.95462.01 CYLINDER D/E @32X@20X231 2
010 32.95460.00 EJE CIL / CIL @30X148 2
011 403.10040.00 PIN DIN6325 D10X40 2
012 901.08000.33 GREASER DIN71412-A M8x1,25 2
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35277912 - 35280247
14. OPTION / UNIVERSAL HITCH (2)

00. KIT HIDRAULICO ENGANCHE UNIVERSAL /

UNIVERSAL HITCH HYDRAULIC KIT

FIGURA REFERENCIA DENOMINACION CANTIDAD
000 32.95467.02 HYDRAULIC KIT 1
001 48.10319.00 FITTING M/TL/M -M14x1,5 1
002 32.10187.00 HOSE R17 1/4 CA5TLM14-C90TLM14 1
003 32.10187.00 HOSE R17 1/4 C45TLM14-C90TLM14 1
004 32.10186.00 HOSE R17 1/4 TLM14-C90TLM14 L4 1
005 32.10152.02 TUBE R16 1/4 TL M16-C90M14 580 1
006 32.10185.00 HOSE R17 1/4 TLM16-C90TLM14 L6 1
007 46.10825.00 FITTING 2
008 32.10140.00 ECOLOGIC CONNECTOR 1
009 32.10141.00 HYDRAULIC OIL HV-46 1
010 20.10242.00 NIPPLE M/M 4
011 32.10156.00 2 WAY BALL VALVE M/M M14 1
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012 711.04000.66
013 615.04050.66

NUT
BOLT DIN84 M4x50
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35277912 - 35280247
14. OPTION / EUROS8 HITCH (1)

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.09820.00 T144 EURO8 ROCKING 1
002 35.09871.00 AXLE CIL/ROS 2
003 35.09872.00 CILINDER D/E 25X40X65 1
004 901.08000.33 GREASER DIN71412-A M8x1,25 2
005 35.09840.00 T144 EURO8 CARRIAGE 1
006 35.09811.00 SEALING KIT CYLINDER 1
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35277912 - 35280247
14. OPTION / EUROS8 HITCH (2)

~, KIT HIDRAULICO - ENGANCHE EURO 8 s

HYDRAULIC KIT - EURO 8 HITCH __ @
2§

00

'—‘\
06/

FIGURA REFERENCIA DENOMINACION CANTIDAD
000 35.09875.00 HYDRAULIC KIT - EURO 8 HITCH 1
001 32.10140.00 ECOLOGIC CONNECTOR 1
002 32.10141.00 HYDRAULIC OIL HV-46 1
003 35.10196.00 FITTING 2
004 35.10197.00 FITTING 1
005 20.10242.00 NIPPLE M/M 2
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006 35.10333.00
007 35.10334.00
008 32.10196.00
011 32.10156.00

HOSE R1T1/4 TL-TL M14X1.5 930
HOSE R1T1/4 TL-TL M16-M14 1000
PLASTIC CASE

2 WAY BALL VALVE M/M M14
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35277912 - 35280247
14. OPTION / FORKS 1200MM

FIGURA REFERENCIA DENOMINACION CANTIDAD

001 35.09321.00 FORK ARM 1200MM 2
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35280248 - XXXXXXXX
00. MAINTENANCE / FILTERS SET

FIGURA REFERENCIA DENOMINACION CANTIDAD

001 KF.35000REQ0 FILTERKIT T 133 H/T 144 H 1
001.1 45.01204.00 FILTER ELEMENT 60x105x300 (500H) 1
001.2 DNO000002 FUEL FILTER CARTRIDGE (400h) 1
001.3 MNO00017 PRE-FILTER, FUEL (200h+50h) 1
001.4 MNO000028 ENGINE OIL FILTER 1
001.5 70.10048.00 OIL FILTER CARTRIDGE (1000h+50h) 1

002 KM.35000RE10 MAINTENANCE SET 1000H T144H F2 1
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02. ENGINE (01)

MOTOR DIESEL 22.7kW KUBOTA V1505-E3B
DIESEL ENGINE 22.7kW KUBOTA V1505-E3B

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 12.02100.01 ENGINE DIESEL KUBOTA V1505 22.7 KW 1
002 604.06050.86 SCREW DIN931 4
003 104.06000.00 WASHER DIN7980 D6 4
004 101.06000.66 WASHER DIN125 D6 4
005 35.02019.01 FAN 8X40 D370 1
006 35.02153.01 FAN SPACER SUPPORT 30x55 1
007 KU1624174252 PULLEY,FAN 1
008 KU1624191020 PULLEY SCREW 1
009 KU1624974282 PULLEY,FAN DRIVE 1
010 KU1628297011 FAN BELT (400H) 1
011 MNO000028 ENGINE OIL FILTER 1
012 KU1584139011 SWITCH, OIL PRESSURE 1
013 KU1621973262 COVER,THERMOSTAT 1
014 KU1622173270 GASKET, THERMOSTAT 1
015 KU1943473014 THERMOSTAT 1
016 KUE915133140 PLUG, OIL FILLER 1
017 KU0481450300 O RING 1
018 KU1667864012 ALTERNATOR 1
019 KU1661163013 STARTER ASSY 1
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020  86.05002.02
021  KURC60151351
022 KU1628165511
023 DNO000002

024  KU1720860014
025  KU1622632111
026  KU6C09058960
027  KU1632633750
028  KU1628633750
029  KU1545196670
030  KU1258143012
031  35.02153.00

SWITCH, TEMPERATURE
FUEL ASSY PUMP

GLOW PLUG

FUEL FILTER CARTRIDGE (400h)
STOP SOLENOID ASSY
FILTER,OIL

GASKET

PLUG, DRAIN

PLUG, DRAIN

GASKET

PRE FILTER FUEL

FAN SPACER SUPPORT 10x55
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35280248 - XXXXXXXX

02. ENGINE (01)
BASTIDOR: 82968

MOTOR DIESEL 18.5kW KUBOTA V1505-E4B
DIESEL ENGINE 18.5kW KUBOTA V1505-E4B

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 12.02100.04 ENGINE DIESEL KUBOTA V1505-E4B 18.5 KW 1
002 KU1661163013 STARTER ASSY 1
003 35.02153.01 FAN SPACER SUPPORT 30x55 1
004 MNO000028 ENGINE OIL FILTER 1
005 KU1628297011 FAN BELT (400H) 1
006 35.02019.01 FAN 8X40 D370 1
007 35.02153.00 FAN SPACER SUPPORT 10x55 2
008 KU1667864012 ALTERNATOR 1
009 KU1258143012 PRE FILTER FUEL 1
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35280248 - XXXXXXXX
02. ENGINE (02)

05

= 16
11 (":fj% =
:‘ 17
— o

19

12 i ' &
13 2 18 %
21 '
22
FIGURA REFERENCIA DENOMINACION CANTIDAD
001 70.02090.01 COUPLING CYL D135 750 1
002 633.10030.86 SCREW DIN912 M10x1.25x30 3
003 104.10000.00 WASHER DIN7980 D10 1
004 601.10030.86 SCREW DIN912 1
005 70.02091.00 COUPLING DEN/DEN 1
006 402.08020.00 PIN DIN1481 8x20 1
007 701.08000.66 NUT DIN934 M8X1,25 2
008 104.08000.00 WASHER DIN7980 D8 2
009 12.02093.00 COUPLING D102XD276X100 1
010 104.10000.00 WASHER DIN7980 D10 2
011 617.10035.86 SCREW DIN960 M10x1.25x35 2
012 104.08000.00 WASHER DIN7980 D8 7
013 601.08030.86 SCREW DIN912 M8x30 7
014 35.03270.01 HYDRAULIC PUMP 45 CC 1
015 RX.30004.00 CONTROL BOMBA 1
016 RX.30005.00 SPOOL 2
017 15.30110.00 WASHER 14X7X26 2
018 104.14000.00 CIR-CLIP EXT. DIN7980 2
019 601.14040.86 HEXAGON SOCKET HEAD SCREW DIN912 M14x40 2
020 201.08218.50 O-RING DIN3770 82,27x85,83x1,78 1
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021 35.10010.00
022 104.10000.00
023 630.10030.96

OIL PUMP 12L-9L
WASHER DIN7980 D10
SCREW ISO7380 M10x30
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35280248 - XXXXXXXX
02. ENGINE / EXHAUST (01)

FIGURE REFERENCE NOM QUANTITE
001 630.08015.96 SCREW 1SO7380 2
002 104.08000.00 WASHER DIN7980 D8 2
003 101.08000.66 WASHER DIN125 D8 2
004 35.08118.00 PIPE PROTECTION 1
005 701.08000.66 NUT DIN934 M8X1,25 2
006 KU1526312370 GASKET 1
007 35.02075.01 EXHAUST MANIFOLD 1
008 928.45000.66 HOSE CLAMP @45 1
009 35.02070.01 MUFFLER 1
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02. ENGINE / EXHAUST (01)

CHASSIS: 82968

FIGURE REFERENCE NOM QUANTITE
001 630.08015.96 SCREW 1SO7380 2
002 104.08000.00 WASHER DIN7980 D8 6
003 101.08000.66 WASHER DIN125 D8 6
004 35.08118.00 PIPE PROTECTION 1
005 701.08000.66 NUT DIN934 M8X1,25 2
006 KU1526312370 GASKET 1
007 35.02075.03 EXHAUST MANIFOLD 1
008 928.45000.66 HOSE CLAMP @45 1
009 35.02070.02 MUFFLER 530x310x164 1
010 603.08025.86 SCREW DIN933 M8x25 4
011 603.10015.87 SCREW DIN933 4
012 104.10000.00 WASHER DIN7980 D10 4
013 101.10000.66 WASHER DIN125 D10 4
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35280248 - XXXXXXXX
02. ENGINE / EXHAUST (02)

04

FIGURE REFERENCE NOM QUANTITE
001 35.02072.01 PROTECTOR 366X321X244 1
002 35.02073.00 SUPPORT 205X67X116 1
003 603.08020.86 SCREW DIN933 M8x20 1
004 101.08000.66 WASHER DIN125 D8 1
005 603.08030.86 SCREW DIN933 M8X30 2
006 101.08000.66 WASHER DIN125 D8 2
007 711.08000.66 NUT DIN982 M8 2
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02. ENGINE / EXHAUST (02)

CHASSIS: 82968

FIGURE REFERENCE NOM QUANTITE
001 46.02018.00 SHOCK DAMPER 35x50x72 3
002 35.02073.00 SUPPORT 205X67X116 1
003 401.25040.60 PIN 3
004 711.08000.66 NUT DIN982 M8 2
005 603.08030.86 SCREW DIN933 M8X30 2
006 101.08000.66 WASHER DIN125 D8 2
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02. ENGINE / AIR FILTER

FIGURE REFERENCE NOM QUANTITE
001 45.01200.12 AIR FILTER VIRGIS 1
002 912.50070.60 CLAMP 2
003 931.05370.00 CLAMP TAPE 5x370 2
004 35.02032.00 AIR INTAKE TUBE D44XD50X281 1
005 43.50119.00 AIR FILTER INDICATOR 1
006 45.01202.00 AIR FILTER PROTECTOR 1
007 912.40060.66 CLAMP D40-60 1
008 70.02067.00 ADMISSION TUBE 1
009 904.57000.00 RING 0,5 MM. 1
010 603.08030.86 SCREW DIN933 M8X30 2
011 112.08000.66 WASHER DIN9021 D8 2
012 45.01204.00 FILTER ELEMENT 60x105x300 (500H) 1
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02. ENGINE / AIR FILTER
CHASSIS: 82968

FIGURE REFERENCE NOM QUANTITE
001 45.01200.12 AIR FILTER VIRGIS 1
002 912.50070.60 CLAMP 2
004 35.02033.00 AIR INTAKE TUBE D44XD50X270 1
005 43.50119.00 AIR FILTER INDICATOR 1
006 45.01202.00 AIR FILTER PROTECTOR 1
007 912.40060.66 CLAMP D40-60 1
008 70.02067.00 ADMISSION TUBE 1
009 904.57000.00 RING 0,5 MM. 1
010 603.08030.86 SCREW DIN933 M8X30 2
011 112.08000.66 WASHER DIN9021 D8 2
012 45.01204.00 FILTER ELEMENT 60x105x300 (500H) 1
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02. ENGINE / RADIATOR (01)

11

12

13

08 08 10
FIGURE REFERENCE NOM QUANTITE

001 35.02152.02 RADIATOR COVER 490X444X91 1
002 35.02150.00 WATER HEATER 140X485X514 AC 1
003 35.02057.02 DIFFUSER 1
004 472.00410.00 RUBBER PROFILE 22X22 1
005 35.02053.01 RUBBER HOSE B/P 1
006 35.02054.01 RUBBER HOSE B/P 1
007 912.30045.00 CLAMP 4
008 603.08040.86 SCREW DIN933 4
009 104.08000.00 WASHER DIN7980 D8 4
010 711.08000.66 NUT DIN982 M8 4
011 603.06015.86 SCREW DIN933 M6x15 6
012 104.06000.00 WASHER DIN7980 D6 6
013 101.08000.66 WASHER DIN125 D8 6
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02. ENGINE / RADIATOR (01)
CHASSIS: 82968

08 09 10

1"

12

FIGURE REFERENCE NOM QUANTITE
001 35.02152.03 RADIATOR COVER 490X444X91 1
002 35.02150.00 WATER HEATER 140X485X514 AC 1
003 35.02057.03 DIFFUSER 179x429x494 1
004 472.00410.00 RUBBER PROFILE 22X22 1
004 472.00411.00 RUBBER PROFILE MAT. 1
005 35.02053.01 RUBBER HOSE B/P 1
006 35.02054.01 RUBBER HOSE B/P 1
007 912.30045.00 CLAMP 4
008 603.08040.86 SCREW DIN933 4
009 104.08000.00 WASHER DIN7980 D8 4
010 711.08000.66 NUT DIN982 M8 4
011 603.06015.86 SCREW DIN933 M6x15 6
012 104.06000.00 WASHER DIN7980 D6 6
013 101.08000.66 WASHER DIN125 D8 6
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02. ENGINE / RADIATOR (02)

“'H-'.
e
-"-. :
L - -
-

FIGURE REFERENCE NOM QUANTITE
001 35.02051.00 RADIATOR CAP 1
002 70.02028.00 KUBOTA EXPANSION TANK 1
003 603.08015.86 SCREW DIN933 M8x15 2
004 101.08000.66 WASHER DIN125 D8 4
005 104.08000.00 WASHER DIN7980 D8 2
006 70.02076.00 TANK SUPPORT 50X90X160 1
007 701.08000.66 NUT DIN934 M8X1,25 2
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35280248 - XXXXXXXX

02. ENGINE / RADIATOR (02)
CHASSIS: 82968

02

FIGURE REFERENCE NOM QUANTITE
001 35.02051.00 RADIATOR CAP 1
002 70.02028.00 KUBOTA EXPANSION TANK 1
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35280248 - XXXXXXXX
02. ENGINE / SUPPORTS

02
FIGURE REFERENCE NOM QUANTITE
001 35.02017.00 ENGINE LEFT SUPPORT 134X154X221 1
002 35.02018.00 ENGINE LEFT SUPPORT 124X138X144 1
003 35.02016.00 ENGINE RIGHT SUPPORT 150X175X221 1
004 35.02012.00 ENGINE RIGHT SUPPORT 119X131X144 1
005 711.12000.86 NUT DIN982 M12 C8 4
006 70.02029.00 SHOCK DAMPER 50x88x42 4
007 01.00227.00 WASHER DIN6916* 4
008 711.12000.86 NUT DIN982 M12 C8 4
009 617.10025.86 SCREW DIN960 M10X25X1.25 16
010 104.10000.00 WASHER DIN7980 D10 16
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02. ENGINE / AIR FILTER

13
16
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g ; 19
5 10" 1 £ 18
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08
21
06 = e
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FIGURE REFERENCE NOM QUANTITE
001 12.02043.00 THROTTLE CABLE 1273 1
002 12.02020.00 THROTTLE PEDAL VIMOTER 1
003 603.06025.86 SCREW DIN933 M6x25 3
004 112.06000.66 WASHER DIN9021 D6 6
005 711.06000.66 NUT DIN982 M6 3
006 603.06020.86 SCREW DIN933 M6x20 1
007 711.06000.66 NUT DIN982 M6 1
008 12.02041.00 SUPPORT 88X91X96 1
009 20.02142.00 LEVER 4X18X191 1
010 00.01366.01 AXLE 16X7X47 THROTTLE PEDAL 1
011 01.00126.02 AXLE SUPPORT 20X29X60 1
012 711.07000.66 NUT DIN982 M7 1
013 604.06035.86 SCREW DIN931 M6x35 2
014 101.06000.66 WASHER DIN125 D6 2
015 701.06000.66 NUT DIN934 M6X1 2
016 401.02025.60 PIN DIN94 2x25 1
017 43.00727.00 ROD FORL6 180 M-AGU 1
018 701.06000.66 NUT DIN934 M6X1 1
019 10.16348.00 ACTIONING FORK 1
020 603.06020.86 SCREW DIN933 M6x20 1
021 711.06000.66 NUT DIN982 M6 1
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03. TRANSMISSION / AXLES

KIT JUNTAS MOTOR HIDROSTATICO f
SEAL KIT HYDRAULIC MOTOR

FIGURE REFERENCE NOM QUANTITE
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001
002
003
004
005
006
007
008
009
010
011
012
013
014

05.03307.00
35.03610.00
48.10411.01
35.03230.00
35.03270.01
05.03401.00
35.10315.00
604.12160.86
104.12000.00
711.12000.66
05.03307RE10
604.12035.86
101.12000.66
POA36783G

FIXED AXLE NTJ 1140 4S T133H
HYDRAULIC MOTOR 297CC
hydrostatic Valve

SLPLITING BLOCK 150X60X60
HYDRAULIC PUMP 45 CC
GUIDELINE AXLE x4 T133H/T144H
SUPPORT FIXATION BLOCKS
Screw DIN931 M12x160
WASHER DIN7980 D12

NUT DIN982 M12

FIXED AXLE X4 H NTJ T133/144
SCREW DIN931 M12x35
WASHER DIN125 D12

FULL MOTOR SEAL KIT
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35280248 - XXXXXXXX
03. TRANSMISSION / FRONT AXLE

00. PUENTE FIJQ DELANTERO f
FIXED FRONT AXLE

FIGURE REFERENCE NOM QUANTITE
000 05.03307.11 FIXED AXLE NTJ T144H X4 1
001 401.04050.60 PIN DIN94 4x50 2
002 01.01319.00 NUT DIN935 M30x2x30 2
003 46.00588.00 NUT DIN982 M14x1,5 10
004 05.03313.00 WHEEL HUB 184X61 2
005 35.03355.00 WHEEL BOLT M14X1.5X57 10
006 101.30000.66 WASHER DIN125 D30 2
007 02.00417.00 NUT DIN547 M88x1,5 TROMPET 2
008 02.00419.00 RING DIN471 E93x3 2
009 202.45007.50 SEAL DIN3760 45x55x7 2
010 05.03321.00 DRIVESHAFT 622X54 2
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011 02.00519.01
012 304.45302.00
013 02.00415.00
014 205.40557.50
015 303.70024.00
016 05.03308.00
017 201.19535.50
018 201.10435.50
019 15.00476.00
020 05.03312.00
021 201.17502.50
022 101.10000.66
023 711.10000.66
024 901.08000.33
025 604.16050.86
026 701.16000.66
027 05.03314.00
028 80.01035.01
029 403.08030.00

KEY DIN6888 10x16x45
BEARING DIN628 3209
DRIVESHAFT NUT DIN547
SEAL DIN3760 40X55X7
BEARING DIN628 7214-B
DIFFERENTIAL SET SPROCKET
GASKET DIN3770 195X3.5
GASKET DIN3770 104.37X3.53
STUD M10x47

COUPLING CYL/CYL 185X100
GASKET DIN3770 175X2
WASHER DIN125 D10

SHOCK ABSORBER

GREASER DIN71412-A M8x1,25
SCREW DIN931 M16x50

NUT

ASCLE 615X260

CAP

PIN DIN6325 D8X30

E

P P P W EFEr 00 00N OO P PO P P P N DN DNDNDNDDN

030 20.03104.00 CAP
031 05.03315.00 ASCLE 470X260
032 104.10000.00 WASHER DIN7980 D10 11
033 603.10025.86 SCREW DIN933 M10x25 11
034 601.08025.90 SCREW DIN912 M8X25 12
035 05.03332.00 SPROCKET 733 DIFERENTIAL 1

35280248 - XXXXXXXX

03. TRANSMISSION / FRONT AXLE

FIGURE REFERENCE NOM QUANTITE

036 05.03331.00 PINION GEAR 712 1
037 403.08030.00 PIN DIN6325 D8X30 4
038 15.00411.02 ADJUSTABLE WASHER 52.25x77x3 2
039 05.03333.00 CONICAL SATELLITE PINION Z26 2
040 05.03336.00 CROSS SHAFT AXIS 22X86 1
041 05.03334.00 CONICAL SATELLITE PINION Z12 4
042 05.03337.00 CROSS SHAFT AXIS 22X51 1
043 636.08020.80 SCREW DIN915 M8x20 2
044 05.03335.00 CROSS SHAFT AXIS 22X122 1
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045
046
047
048
049
050
051
052
053

05.03345.00
307.48030.00
05.03352.00
05.03312.00
205.04508.50
307.45025.00
111.04500.00
907.45010.00
05.03340.00

DIFFERENTIAL CASE 122X134.5 4S
BEARING DIN720 HM804848

WASHER CALIBER 0.3

COUPLING CYL/CYL 185X100

RADIAL SHAFT SEAL DIN3760 45X65X8
BEARING DIN720 32209A

SAFETY WASHER MB9 D45

NUT SKF KM9 M45

COMPLETE CROSS SHAFT 22X122

Page 237 /374

E

R S N = = T T S



TAURULIFT

T 144 H X4 (ABOVE 352.77300)

35280248 - XXXXXXXX
03. TRANSMISSION / REAR AXLE

00, PUENTE DIRECTRIZ TRASERD I
STEERING REAR AXLE

J

l/

=
L

-

onmi ey

FIGURE REFERENCE NOM QUANTITE
000 05.03401RE04 STERRING REAR AXIS 1
001 46.00588.00 NUT DIN982 M14x1,5 10
002 PO002627935B WHEEL SCREW SET (5 U) 2
003 35.03615.00 WHEEL HYDRAULIC MOTOR 398cc 2
004 05.03466.00 WASHER D46XD88X0.3 6
005 104.10000.00 WASHER DIN7980 D10 16
006 603.10020.86 SCREW DIN933 M10x20 16
007 05.03420.02 STEERING AXLE 945X314X162 1
008 401.04050.60 PIN DIN94 4x50 1
009 710.20000.66 NUT DIN935 M20x1,5 1
010 101.20000.66 WASHER DIN125 1
011 39.10616.00 BUSH 2
012 12.03010.00 AXLE 26X20X229 1
013 952.01615.00 CAP D16XD18X15 4
014 05.03460.02 CYLINDER D/E 55X580 1
015 05.03422.01 STEERING ROD 113X12 4
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016 10.03614.03 AXLE @16X82.5

018 603.14035.86 SCREW DIN933

019 104.14000.00 CIR-CLIP EXT. DIN7980
020 05.03454.02 SEALING KIT
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35280248 - XXXXXXXX

03. TRANSMISSION / REAR AXLE
CHASSIS: 86861

@ PUENTE TRASERQ / REAR AXLE (REF. 1-21)

@\1
@ 24)@3 13)(12)(5)—Y
III -

"

FIGURE REFERENCE NOM QUANTITE
000 05.03401RE05 REAR STEERING AXLE 1
001 05.03460.02 CYLINDER D/E 55X580 1

001.1 05.03454.02 SEALING KIT 1
002 PO002627935B WHEEL SCREW SET (5 U) 2
003 35.03615.00 WHEEL HYDRAULIC MOTOR 398cc 2
004 05.03466.00 WASHER D46XD88X0.3 6
005 104.10000.00 WASHER DIN7980 D10 16
006 603.10020.86 SCREW DIN933 M10x20 8
007 05.03420.02 STEERING AXLE 945X314X162 1
008 05.03423.00 REINFORCEMENT 2
009 603.12035.86 SCREW DIN933 2
010 701.12000.66 NUT DIN934 M12x1.75 2
011 901.10001.33 GREASER 4
012 901.08000.33 GREASER DIN71412-A M8x1,25 1
013 39.10616.00 BUSH 2
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014
015
016
017
018
019
020
021
022
023
024
025
026

603.14035.86
104.14000.00
10.03614.03
05.03422.01
952.01615.00
718.14000.66
952.01612.00
05.03426.00
12.03010.00
101.20000.66
710.20000.66
401.04050.60
46.00588.00

SCREW DIN933
CIR-CLIP EXT. DIN7980
AXLE @16X82.5
STEERING ROD 113X12
CAP D16XD18X15

NUT DIN985 M14x1,5
BUSH

SCREW

AXLE 26X20X229
WASHER DIN125

NUT DIN935 M20x1,5
PIN DIN94 4x50

NUT DIN982 M14x1,5
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35280248 - XXXXXXXX
04. CHASSIS / CHASSIS

FIGURE REFERENCE NOM QUANTITE
001 35.04000.04 CHASSIS T144H 1
002 618.06010.86 SCREW DIN7991 M6x10 3
003 35.04031.00 LEFT GUARD 726X315X3 1
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35280248 - XXXXXXXX

04. CHASSIS / CHASSIS
CHASSIS: 82968

FIGURE REFERENCE NOM QUANTITE
001 35.04000.05 FRAME 347X828X2144 1
002 618.06010.86 SCREW DIN7991 M6x10 3
003 35.04031.00 LEFT GUARD 726X315X3 1
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35280248 - XXXXXXXX
05. BRAKE ACTIVATION / FOOTBRAKE

FIGURE REFERENCE NOM QUANTITE
001  43.80251.02 BRAKE PEDAL 55X116X250 1
002  604.06050.86 SCREW DIN931 1
003  112.06000.66 WASHER DIN9021 D6 1
004  711.06000.66 NUT DIN982 M6 1
005  20.03076.00 FOOT PUMP SUPPORT 1
006  104.06000.00 WASHER DIN7980 D6 4
007  603.06030.86 SCREW DIN933 M6x30 2
008  401.02025.60 PIN DIN94 2x25 1
009  01.00514.01 AXLE CIL/CPA 14x8x28 1
010  101.08000.66 WASHER DIN125 D8 1
011  15.00715.00 ARTICULATED FORK 1
012  701.10000.66 NUT DIN934 M10x1.5 1
013  701.08000.66 NUT DIN934 M8X1,25 2
014  603.08025.86 SCREW DIN933 M8x25 2
015  20.03070.00 FOOT BRAKING PUMP D15.8X38 OIL MIN. 1
016  106.10000.20 WASHER CU 10x16x1,5 DIN7603A 1
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017
018
019
020
021
022
023
024
025
026
027
028

20.03075.00
20.05036.00
20.03072.01
912.10000.66
603.05015.86
43.07511.00
43.00751.02
701.05000.66
46.05064.00
20.03075.00
469.15009.00
43.01520.00

FITTING O/H/H 16X16X50
FITTING SCREW SIMPLE M10X1
SWITCH 1/8 BSPT 22BAR
CLAMP

SCREW DIN933

TANK BRAKE SUPPORT
TANK SET

NUT DIN934 M5x0.8
FITTING O/H/H

FITTING O/H/H 16X16X50
PLASTIC HOSE 6X9
BRAKE FLUID SWITCH
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T 144 H X4 (ABOVE 352.77300)

35280248 - XXXXXXXX

05. BRAKE ACTIVATION / FOOTBRAKE
CHASSIS: 82968

FIGURE REFERENCE NOM QUANTITE
001  43.80251.02 BRAKE PEDAL 55X116X250 1
002  604.06050.86 SCREW DIN931 1
003  112.06000.66 WASHER DIN9021 D6 1
004  711.06000.66 NUT DIN982 M6 1
005  20.03076.00 FOOT PUMP SUPPORT 1
006  104.06000.00 WASHER DIN7980 D6 4
007  603.06030.86 SCREW DIN933 M6x30 2
008  401.02025.60 PIN DIN94 2x25 1
009  01.00514.01 AXLE CIL/CPA 14x8x28 1
010  101.08000.66 WASHER DIN125 D8 1
011  15.00715.00 ARTICULATED FORK 1
012  701.10000.66 NUT DIN934 M10x1.5 1
013  701.08000.66 NUT DIN934 M8X1,25 2
014  603.08025.86 SCREW DIN933 M8x25 2
015  20.03070.00 FOOT BRAKING PUMP D15.8X38 OIL MIN. 1
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016
018
019
020
021
022
023
024
025
026
027
028

106.10000.20
20.05036.00
20.03077.01
912.10000.66
603.05015.86
43.07511.00
43.00751.02
701.05000.66
46.05064.00
20.03075.00
469.15009.00
43.01520.00

WASHER CU 10x16x1,5 DIN7603A
FITTING SCREW SIMPLE M10X1
SWITCH 1/8 BSPT 22BAR
CLAMP

SCREW DIN933

TANK BRAKE SUPPORT

TANK SET

NUT DIN934 M5x0.8

FITTING O/H/H

FITTING O/H/H 16X16X50
PLASTIC HOSE 6X9

BRAKE FLUID SWITCH
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T 144 H X4 (ABOVE 352.77300)

35280248 - XXXXXXXX
06. STEERING

FIGURE REFERENCE NOM QUANTITE
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001 00.00626.05 TRIM

002 15.01016.01 STEERING WHEEL D21-315 WITH POMMEL
003 15.20727.00 NYLON BEARING 16x38x52

004 35.06010.00 STEERING COLUMN 38X300

005 701.10000.66 NUT DIN934 M10x1.5

006 104.10000.00 WASHER DIN7980 D10

007 15.00435.01 STUD DIN938 33 M10x1.5

008 603.10025.86 SCREW DIN933 M10x25

009 112.12000.66 WASHER DIN9021 D 12X36

010 711.10000.66 SHOCK ABSORBER

011 35.06020.00 STEERING SUPPORT 49X100X115
012 10.00685.02 HYDROSTATIC STEERING 50 CC
013 15.10161.01 KNOB
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35280248 - XXXXXXXX

06. STEERING
CHASSIS: 87124

FIGURE REFERENCE NOM QUANTITE
001  00.00626.05 TRIM 1
002  15.01016.01 STEERING WHEEL D21-315 WITH POMMEL 1
003  15.20727.00 NYLON BEARING 16x38x52 1
004  35.06010.00 STEERING COLUMN 38X300 1
005  701.10000.66 NUT DIN934 M10x1.5 4
006  104.10000.00 WASHER DIN7980 D10 4
007  15.00435.01 STUD DIN938 33 M10x1.5 4
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008
009
010
011
012
013

603.10025.86
112.12000.66
711.10000.66
35.06020.00
24.06200.00
15.10161.01

SCREW DIN933 M10x25

WASHER DIN9021 D 12X36
SHOCK ABSORBER

STEERING SUPPORT 49X100X115
HYDROSTATIC STEERING

KNOB
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35280248 - XXXXXXXX
07. WHEELS / STANDARD

E{AausAa

PATRON / PATTERN

4 par
57 PS5l 1}
400 kPa

FIGURA REFERENCIA DENOMINACION CANTIDAD
001L 35.070301Z01 LEFT WHEEL MOUNTED 11.0/65 X 12 OFF.0 2
001R 35.07030DEO1 RIGHT WHEEL MOUNTED 11.0/65 x 12 OFF.0 2

002 17.07031.01 WHEEL 7.00 X 12 OFFSET 0 4
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35280248 - XXXXXXXX
07. WHEELS / ROUGH TERRAIN OPTION

PATRON / PATTERN
Y

6,b bar
96 PS.I.
650 kPa

61 10801

FIGURA REFERENCIA DENOMINACION CANTIDAD
001L 35.070201Z00 LEFT WHEEL 27X10-12 2
001R 35.07020DEOO RIGHT WHEEL 27x10-12 2

002 35.07022.00 RIM 4
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35280248 - XXXXXXXX
08. BODYWORK / SHEETS

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.08021.00 LEFT GUARD 726X315X3 1
002 112.08000.66 WASHER DIN9021 D8 2
003 104.08000.00 WASHER DIN7980 D8 2
004 603.08020.86 SCREW DIN933 M8x20 2
005 603.06015.86 SCREW DIN933 M6x15 2
006 104.06000.00 WASHER DIN7980 D6 2
007 112.06000.66 WASHER DIN9021 D6 2
008 35.08020.00 RIGHT GUARD 726X315X3 1
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35280248 - XXXXXXXX

08. BODYWORK / COUNTERWEIGHTS

14
15

ol AP
155”1

1

18 19

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 604.16075.86 SCREW DIN931 M16x75 2
002 101.16000.66 WASHER DIN125 D16 4
003 35.08012.00 COUNTERWEIGHT 50KG 1
004 711.16000.66 NUT DIN982 M16 8.8 K 4
005 604.18100.86 BOLT DIN931 M18x100 4
006 104.18000.00 WASHER DIN7980 D18 4
007 15.00561.00 WASHER DIN125 20.5x45x5 6
008 35.08010.02 COUNTERWEIGHT T144H 1
009 70.08028.00 RETROREFLECTOR 2
010 35.08011.00 COUNTERWEIGHT 218KG 1
011 711.18000.66 NUT DIN982 M18 2
012 604.16070.86 BOLT DIN931 M16x70 2
013 604.18120.86 SCREW DIN931 M18x120 2
014 603.06015.86 SCREW DIN933 M6x15 1
015 701.05000.66 NUT DIN934 M5x0.8 1
016 15.00835.00 AXLE CPA/GRA 25x30x135 1
017 201.02104.50 O-RING DIN3770 1
018 15.00834.00 CHAIN 1
019 15.00836.00 PIN DIN11024 R4 1
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T 144 H X4 (ABOVE 352.77300)

35280248 - XXXXXXXX

08. BODYWORK / COUNTERWEIGHTS

BASTIDOR: 82968

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 604.16075.86 SCREW DIN931 M16x75 2
002 101.16000.66 WASHER DIN125 D16 4
003 35.08012.00 COUNTERWEIGHT 50KG 1
004 711.16000.66 NUT DIN982 M16 8.8 K 4
005 604.18100.86 BOLT DIN931 M18x100 4
006 104.18000.00 WASHER DIN7980 D18 4
007 15.00561.00 WASHER DIN125 20.5x45x5 6
008 35.08010.03 COUNTERWEIGHT 539KG 1
009 70.08028.00 RETROREFLECTOR 2
010 35.08011.00 COUNTERWEIGHT 218KG 1
011 711.18000.66 NUT DIN982 M18 2
012 604.16070.86 BOLT DIN931 M16x70 2
013 604.18120.86 SCREW DIN931 M18x120 2
014 603.06015.86 SCREW DIN933 M6x15 1
015 701.05000.66 NUT DIN934 M5x0.8 1
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016
017
018
019
020
021
022

15.00835.00
201.02104.50
15.00834.00
15.00836.00
603.08020.86
101.08000.66
35.08179.01

AXLE CPA/GRA 25x30x135
O-RING DIN3770

CHAIN

PIN DIN11024 R4

SCREW DIN933 M8x20
WASHER DIN125 D8
SUPPORT 75X39X28
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35280248 - XXXXXXXX
08. BODYWORK / ENGINE HOOD

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.08170.02 ENGINE COVEr 1
002 35.08171.00 RUBBER PROFILE D15-E4 1
003 112.05000.66 WASHER DIN9021 D5 2
004 601.05025.86 SCREW DIN912 M5X25 2
005 70.08026.00 ENGINE COVER LOCKING 1
006 615.04015.66 SCREW DIN84 M4x15 2
007 104.04000.00 WASHER DIN7980 D4 2
008 35.08173.00 HITCH BRACKET 20X40X71 1
009 711.05000.66 NUT DIN982 M5 2
010 62.21532.00 TIE ROD 4x15x150 1
011 62.21531.00 TIE ROD 4x15x177 1
012 711.06000.66 NUT DIN982 M6 7
013 112.06000.66 WASHER DIN9021 D6 2
014 630.06025.96 SCREW ISO7380 M6x25 5
015 603.06020.86 SCREW DIN933 M6x20 2
016 101.06000.66 WASHER DIN125 D6 9
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017
018
019
020
021

720.06000.66
35.08172.00
104.06000.00
603.06015.86
35.08175.00

NUT

HINGE 14X65X75
WASHER DIN7980 D6
SCREW DIN933 M6x15
SUPPORT 85X45X20
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35280248 - XXXXXXXX

08. BODYWORK / ENGINE HOOD
BASTIDOR: 82968

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.08170.03 ENGINE COVER 1
002 472.00410.00 RUBBER PROFILE 22X22 1
003 112.05000.66 WASHER DIN9021 D5 2
004 601.05025.86 SCREW DIN912 M5X25 2
005 70.08026.00 ENGINE COVER LOCKING 1
006 615.04015.66 SCREW DIN84 M4x15 2
007 104.04000.00 WASHER DIN7980 D4 2
008 35.08173.00 HITCH BRACKET 20X40X71 1
009 711.05000.66 NUT DIN982 M5 2
010 35.08180.00 SOUND ABSORBENT SHEET 1
011 35.08182.00 SUPPORT 1
012 711.06000.66 NUT DIN982 M6 4
013 35.08183.00 SUPPORT 1
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014
015
016
018
019
020
021
022
023
024

630.06025.96
603.06020.86
101.06000.66
35.08172.00

104.06000.00
603.06015.86
35.08181.00

603.06010.86
104.06000.00
101.06000.66

SCREW ISO7380 M6x25
SCREW DIN933 M6x20
WASHER DIN125 D6
HINGE 14X65X75
WASHER DIN7980 D6
SCREW DIN933 M6x15
SCREW

SCREW DIN933 M6x10
WASHER DIN7980 D6
WASHER DIN125 D6
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T 144 H X4 (ABOVE 352.77300)

35280248 - XXXXXXXX
08. BODYWORK / SEAT BASE

7. ‘2“}

o

o/

%,

12

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 619.05016.86 SCREW DIN7971 4.8X16 3
002 112.05000.66 WASHER DIN9021 D5 3
003 35.08103.01 DASHBOARD 855X341X316 1
004 472.00410.00 RUBBER PROFILE 22X22 1
005 35.08154.00 METALLIC PLATE 2X70X237 1
006 112.06000.66 WASHER DIN9021 D6 2
007 104.06000.00 WASHER DIN7980 D6 2
008 603.06015.86 SCREW DIN933 M6x15 2
009 35.08100.00 SEAT BASE + FUEL TANK 55L 1
010 64.02401.01 FUEL LEVEL 400MM 1
011 35.08101.01 CAP WITH KEY 1
012 35.08105.00 CARPET 743X670X12 1
013 60.10801.01 CAP 1
014 237.02035.50 GASKET 1
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35280248 - XXXXXXXX
08. BODYWORK / SEAT BASE

BASTIDOR: 81834

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 619.05016.86 SCREW DIN7971 4.8X16 3
002 112.05000.66 WASHER DIN9021 D5 3
003 35.08103.01 DASHBOARD 855X341X316 1
004 472.00410.00 RUBBER PROFILE 22X22 1
005 35.08154.00 METALLIC PLATE 2X70X237 1
006 112.06000.66 WASHER DIN9021 D6 2
007 104.06000.00 WASHER DIN7980 D6 2
008 603.06015.86 SCREW DIN933 M6x15 2
009 35.08100.00 SEAT BASE + FUEL TANK 55L 1
010 64.02401.01 FUEL LEVEL 400MM 1
011 35.08101.01 CAP WITH KEY 1
012 35.08105.00 CARPET 743X670X12 1
013 35.10809.00 FITTING 1
014 237.02035.50 GASKET 1
015 60.10801.01 CAP 1
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35280248 - XXXXXXXX
08. BODYWORK / SEAT BASE

BASTIDOR: 85733

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 619.05016.86 SCREW DIN7971 4.8X16 3
002 112.05000.66 WASHER DIN9021 D5 3
003 35.08103.01 DASHBOARD 855X341X316 1
004 472.00410.00 RUBBER PROFILE 22X22 1
005 35.08154.00 METALLIC PLATE 2X70X237 1
006 112.06000.66 WASHER DIN9021 D6 2
007 104.06000.00 WASHER DIN7980 D6 2
008 603.06015.86 SCREW DIN933 M6x15 2
009 35.08140.00 SEAT BASE + FUEL TANK 55L 1
010 64.02401.01 FUEL LEVEL 400MM 1
011 35.08101.01 CAP WITH KEY 1
012 35.08105.00 CARPET 743X670X12 1
013 720.08000.66 NUT DIN985 M8 AUTOLOCKING 2
014 35.08128.00 SEAT BASE SUPPOR 1
015 35.08129.00 SEAT BASE SUPPORT 1
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016
017
018
019
020
021
022
023

101.08000.66
630.08025.96
104.08000.00
603.08025.86
701.08000.66
35.10809.00

60.10801.01

237.02035.50

WASHER DIN125 D8
SCREW ISO7380
WASHER DIN7980 D8
SCREW DIN933 M8x25
NUT DIN934 M8X1,25
FITTING

CAP

GASKET
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T 144 H X4 (ABOVE 352.77300)

35280248 - XXXXXXXX
08. BODYWORK / SEAT

REF. 1 INCLUYE SOPORTES, GUIAS, CINTURON Y SENSOR

PART NO. 1 INCLUDES BRACKETS, GUIDELINES, SAFETY BELT
AND SWITCH

FIGURA REFERENCIA DENOMINACION CANTIDAD
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001
002
003
004
005
006

10.11003.02
10.11056.00
10.11110.00
603.10020.86
104.10000.00
112.10000.66

DRIVER SEAT WITH SENSOR
SAFETY BELT

SWITCH

SCREW DIN933 M10x20
WASHER DIN7980 D10
WASHER DIN9021 D10
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35280248 - XXXXXXXX
08. BODYWORK / CABIN

A

FIGURA REFERENCIA DENOMINACION CANTIDAD
001  619.05016.86 SCREW DIN7971 4.8X16 6
002  104.05000.00 WASHER DIN7980 D5 6
003  112.05000.66 WASHER DIN9021 D5 6
004  35.08153.00 SEAT SUPPORT 3X400X450 1
005  35.08150.00 DRIVER'S PROTECTOR 1425X1377X920 1
006  70.08106.01 PIN SUPPORT 170X150X2 1
007  101.08000.66 WASHER DIN125 D8 4
008  630.08020.96 SCREW 1SO7380 2
009  711.08000.66 NUT DIN982 M8 2
010  604.16110.86 SCREW DIN931 M16x110 2
011  43.70833.00 WASHER 65X16X5 2
012  43.70831.00 SHOCK DAMPER 2
013  101.16000.66 WASHER DIN125 D16 2
014  711.16000.66 NUT DIN982 M16 8.8 K 2
015  604.12050.86 SCREW DIN931 M12x50 4
016  101.12000.66 WASHER DIN125 D12 4
017  00.00184.00 WASHER DIN434 14X30X4.9 4
018  711.12000.86 NUT DIN982 M12 C8 4
019  720.12000.66 NUT M12 DIN985 AUTOLOCKING 2
020  15.00357.00 STUD DIN939 M12x1,75 2
021  711.05000.66 NUT DIN982 M5 2
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022
023
024
025

604.06035.86
09.11009.00

603.05015.86
711.06000.66

SCREW DIN931 M6x35

REARVIEW MIRROR COMPLETE ASSY
SCREW DIN933

NUT DIN982 M6
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T 144 H X4 (ABOVE 352.77300)

35280248 - XXXXXXXX

08. BODYWORK / CABIN
BASTIDOR: 82968

]

L J.r""_
{3} n \Z/

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 619.05016.86 SCREW DIN7971 4.8X16 6
002 104.05000.00 WASHER DIN7980 D5 6
003 112.05000.66 WASHER DIN9021 D5 6
004 35.08153.00 SEAT SUPPORT 3X400X450 1
005 35.08150.00 DRIVER'S PROTECTOR 1425X1377X920 1
006 70.08106.01 PIN SUPPORT 170X150X2 1
007 101.08000.66 WASHER DIN125 D8 4
008 630.08020.96 SCREW ISO7380 2
009 711.08000.66 NUT DIN982 M8 2
010 604.16110.86 SCREW DIN931 M16x110 2
011 43.70833.00 WASHER 65X16X5 2
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012
013
014
015
016
017
018
019
020
021
022
023
024
025
026
027
028

43.70831.00

101.16000.66
711.16000.66
604.12050.86
101.12000.66
00.00184.00

711.12000.86
720.12000.66
15.00357.00

711.05000.66
604.06035.86
09.11009.00

603.05015.86
711.06000.66
35.08178.00

104.08000.00
630.08025.96

SHOCK DAMPER

WASHER DIN125 D16

NUT DIN982 M16 8.8 K

SCREW DIN931 M12x50
WASHER DIN125 D12

WASHER DIN434 14X30X4.9
NUT DIN982 M12 C8

NUT M12 DIN985 AUTOLOCKING
STUD DIN939 M12x1,75

NUT DIN982 M5

SCREW DIN931 M6x35
REARVIEW MIRROR COMPLETE ASSY
SCREW DIN933

NUT DIN982 M6

DOCUMENT HOLDER BOX
WASHER DIN7980 D8

SCREW ISO7380
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T 144 H X4 (ABOVE 352.77300)

35280248 - XXXXXXXX
08. BODYWORK / SIDE COVER

-
O (2)

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 630.06015.96 SCREW ISO7380 M6x15 10
002 104.06000.00 WASHER DIN7980 D6 8
003 112.06000.66 WASHER DIN9021 D6 10
004 35.08102.03 SIDE COVER T144H 1
005 35.08112.00 DISTRIBUTOR COVER 335X156X2 1
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08. BODYWORK / SIDE COVER
BASTIDOR: 82968

1 @) ®

k\ x,/

{frs“\] .ff\x‘.
et N
FIGURA REFERENCIA DENOMINACION CANTIDAD
001 630.06015.96 SCREW 1SO7380 M6x15 10
002 104.06000.00 WASHER DIN7980 D6 8
003 112.06000.66 WASHER DIN9021 D6 10
004 35.08102.04 SIDE COVER T144H 1
005 35.08112.00 DISTRIBUTOR COVER 335X156X2 1
006 35.08209.00 SUPPORT 214X66X128 1
007 35.08210.00 SUPPORT 215X63X94 1
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09. TELESCOPIC ARM / CYLINDERS

Oo
i
EXTEMSION /
EXTENSION
BASCULANTE
TILTING
COMPENSACION ! -
COMPENSATION i
BASCULAMTE /
TILTING
=fe)
QO
13) g
COMPENSACION /
COMPEMSATION
FIGURA REFERENCIA DENOMINACION CANTIDAD

001 35.09502.02 CYLINDER D/E D63.5XD50X1239 1

002 35.09501.01 CYLINDER D/E D90XD50X580 1

003 35.09504.01 CYLINDER D/E D63xD40x335 1

004 35.09503.01 CYLINDER D/E D90XD55X236 1

007 35.09430.02 GASKET KIT (CYL. EXTENSION) 1

009 35.09427.00 BUSHING 40X44X30 2

010 35.09503.91 GASKET KIT (TILITING CYL.) 1

013 35.09410.01 GASKET KIT (COMPENSATION CYL) 1
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017 35.09420.01

GASKET KIT (ELEVATION CYL)
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09. TELESCOPIC ARM / CYLINDERS
BASTIDOR: 82968

EXTEMSION / \\(‘\@ (@__/'/

EXTEMZION

EASCULANTE !
TILTING

ELEWACION
ELEVATIGN

COMPENSACION f
COMPENSATION

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.09502.02 CYLINDER D/E D63.5XD50X1239 1
002 35.09501.01 CYLINDER D/E D90XD50X580 1
003 35.09504.01 CYLINDER D/E D63xD40x335 1
004 35.09503.02 CYLINDER D/E D90XD55X236 1
007 35.09430.02 GASKET KIT (CYL. EXTENSION) 1
009 35.09427.00 BUSHING 40X44X30 2
010 35.09503.91 GASKET KIT (TILITING CYL.) 1
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013 35.09410.01
017 35.09420.01

GASKET KIT (COMPENSATION CYL)
GASKET KIT (ELEVATION CYL)
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09. TELESCOPIC ARM / STRUCTURE (01)

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.09700.03 INT. ARM 2341X805X633 1
002 35.09600.02 EXT. ARM 1955X440X248 1
003 35.09500.01 ARM SUPPORT 686X677X315 1
004 604.22090.96 SCREW 2
005 101.22000.66 WASHER DIN125 6
006 720.22000.66 NUT 6
007 604.12110.86 SCREW DIN931 M12x110 1
008 35.09901.00 AXLE D50X323 1
009 711.12000.66 NUT DIN982 M12 1
010 35.09904.00 AXLE D30X177 1
011 604.08060.86 SCREW DIN931 M8x60 1
012 711.08000.66 NUT DIN982 M8 1
013 35.09903.00 AXLE CIL/CPA D40X321 1
014 35.09903.00 AXLE CIL/CPA D40X321 1
015 711.10000.66 SHOCK ABSORBER 1
016 35.09905.00 AXLE D40X147 1
017 604.10090.86 NUT 1
018 711.10000.66 SHOCK ABSORBER 1
019 35.09906.00 AXLE D30X125 1
020 604.08070.86 SCREW DIN931 1
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021
022
023
024
025
026
027
028
029
030

711.08000.66
949.05025.00
35.09902.00

630.06010.96
104.06000.00
101.06000.66
901.08000.33
604.12045.96
35.09910.00

949.04530.00

NUT DIN982 M8

PLAIN BEARING 50X55X25 DIN 1494
PIN SUPPORT 229X149X2

SCREW ISO7380 M6X10

WASHER DIN7980 D6

WASHER DIN125 D6

GREASER DIN71412-A M8x1,25
SCREW DIN931 M12x45

PLANE BEARING D130XD50X67
PLAIN BEARING 45X50X30 DIN 1494
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09. TELESCOPIC ARM / STRUCTURE (01)

BASTIDOR: 82968

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.09700.04 INT. ARM 2341X805X633 1
002 35.09600.02 EXT. ARM 1955X440X248 1
003 35.09500.03 ARM SUPPORT 686X677X315 1
004 604.22090.96 SCREW 2
005 101.22000.66 WASHER DIN125 6
006 720.22000.66 NUT 6
007 604.12110.86 SCREW DIN931 M12x110 1
008 35.09901.00 AXLE D50X323 1
009 711.12000.66 NUT DIN982 M12 1
010 35.09904.00 AXLE D30X177 1
011 604.08060.86 SCREW DIN931 M8x60 1
012 711.08000.66 NUT DIN982 M8 1
013 35.09903.00 AXLE CIL/CPA D40X321 1
014 35.09903.00 AXLE CIL/CPA D40X321 1
015 711.10000.66 SHOCK ABSORBER 1
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016
017
018
019
020
021
022
023
024
025
026
027
028
029
030
031
032
033
034

35.09905.00

604.10090.86
711.10000.66
35.09906.00

604.08070.86
711.08000.66
949.05025.00
35.09902.00

630.06010.96
104.06000.00
101.06000.66
901.08000.33
604.12045.96
35.09910.00

949.04530.00
104.08000.00
101.08000.66
35.09622.01

630.08025.96

AXLE D40X147

NUT

SHOCK ABSORBER

AXLE D30X125

SCREW DIN931

NUT DIN982 M8

PLAIN BEARING 50X55X25 DIN 1494
PIN SUPPORT 229X149X2

SCREW ISO7380 M6X10

WASHER DIN7980 D6

WASHER DIN125 D6

GREASER DIN71412-A M8x1,25
SCREW DIN931 M12x45

PLANE BEARING D130XD50X67
PLAIN BEARING 45X50X30 DIN 1494
WASHER DIN7980 D8

WASHER DIN125 D8

SUPPORT 99X96X3

SCREW ISO7380
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09. TELESCOPIC ARM / STRUCTURE (02)

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 601.10020.86 SCREW DIN912 M10x20 30
002 120.00010.66 SAFETY WASHER @10 30
003 35.09508.00 PAD + NUTS SET 12
004 32.95051.01 SPACER 30
005 35.09915.00 PAD 180X55X26 & NUTS SET 2
006 35.09920.00 PAD + NUTS SET 1
007 35.09908.00 TUBES CLAMP 85X30X11 4
008 35.09909.00 TUBES CLAMP 85X30X16 2
009 604.06045.86 SCREW DIN931 M6x45 4
010 601.08020.86 SCREW DIN912 1
011 35.09930.00 SPACER BUSHING D8.5XD20X23 1
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09. TELESCOPIC ARM / PIPES

VISTA INFERIOR BRAZO [
ARM BOTTOM VIEW

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.10295.00 RIGID TUBE 1496 M16X1.5-M16X1.5 1
002 35.10294.00 RIGID TUBE 1459 M16X1.5-M16X1.5 1
003 35.10292.00 RIGID TUBE 1601 M16X1.5-M16X1.5 1
004 35.10291.00 RIGID TUBE 1564 M16X1.5-M16X1.5 1
005 35.10293.00 RIGID TUBE 1384 M16X1.5-M16X1.5 1
006 35.10290.00 RIGID HOSE 1423 M16X1.5-M16X1.5 1
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09. TELESCOPIC ARM / MANUAL HITCH AUSA

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.09300.01 FORK CARRIAGE T133/144 1
002 901.08000.33 GREASER DIN71412-A M8x1,25 2
003 604.08030.86 SCREW DIN931 6
004 104.08000.00 WASHER DIN7980 D8 6
005 35.09912.00 AXLE D40X105XD80 1
006 35.09800.00 LIFTING ROCKER FRAME 572X241X226 1
007 949.04050.00 PLAIN BEARING 40X44X50 DIN 1494 3
008 35.09913.00 AXLE D40X260XD80 1
009 601.10080.86 SCREW DIN 912 M10X80 1
010 35.09911.00 AXLE D40X181 1
011 711.10000.66 SHOCK ABSORBER 1
012 35.09304.00 AXLE 30X25X72 2
013 15.00836.00 PIN DIN11024 R4 2
014 15.00834.00 CHAIN 2
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09. TELESCOPIC ARM / FORKS

_ J

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.09320.00 FORK ARM ARTICULATED 10001000 2
002 35.09360.00 FORK JOINT BAR D40.5XD80X30 1
003 711.12000.86 NUT DIN982 M12 C8 1
004 35.09361.00 RING D40,5XD80X30 1
005 604.12100.86 SCREW DIN931 M12x100 1
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10. HYDRAULIC INSTALLATION / TRANSMISSION DIAGRAM

00, KIT TUBERIAS ¥ RACORES TRANSMISION / TRANSMISSION HOSES AND CONNECTORS KIT

FIGURA REFERENCIA DENOMINACION CANTIDAD
000 35.10340.02 TRANSMISSION KIT T144H 1
001 52.00317.00 GASKET 1
002 32.10090.00 FITTING 1
003 12.10301.00 FITTING 2
004 46.10836.00 SCREW DIN931 3
005 35.10101.00 axis CIL/CIL D22X164 1
006 57.10343.00 FITTING 1
007 57.10307.00 FITTING 3
008 20.10555.00 FITTING 2
009 35.10344.00 PIPE 1SN 3/4 TL-C90 M30 1050 1
011 70.10207.00 FITTING 1
012 35.10105.00 BOARD DIN3770 175X2 1
013 46.10835.00 FITTING 1
015 48.10246.00 RACOR M/M -M12X1,5 / M16x1,5 1
016 70.10258.00 FITTING 1
017 46.10402.00 COUPLING 1
018 35.10106.00 FITTING M/M M30x1/2BSP 1
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E

019 70.10232.00 FITTING C90M/M M16-1.5x1/4BSP 1
020 70.10239.00 FITTING M/M M16X1,5 - 1/4GAS 1
021 35.10107.00 FITTING. M30x2-1GAS 1
022 35.10108.00 TUBE R1T1/4 TL-TL M16X1,5 890 1
023 17.10153.00 TUBE R1T3/8 TL-C45 M18X1,5 605 1
024 57.10317.00 FITTING 1
025 35.10111.00 FITTING M/M M22x3/8BSP 1
026 12.10317.00 ELBOW C90M/H NIPPLE 1
027 48.10435.00 FITTING 1
028 35.10112.00 TUBE R2T1/2 TL-C90 M22X1,5 540 1
029 46.10911.00 FITTING 2
031 63.10312.00 FITTING M/M M22x1/2BSP 1
032 46.10839.00 FITTING 2
033 46.10410.00 FITTING 1
034 70.10253.00 FITTING 3
037 43.60233.91 FITTING 1
038 45.01423.00 GASKET 1
040 46.10881.00 FITTING 2
042 57.10311.00 FITTING 3
35280248 - XXXXXXXX
10. HYDRAULIC INSTALLATION / TRANSMISSION DIAGRAM
FIGURA REFERENCIA DENOMINACION CANTIDAD
045 46.10824.00 FITTING 10
050 70.10230.00 FITTING 2
056 35.10114.00 RACOR M/M MB M22X1.5 - MM M30X 1
057 46.10833.00 "FITTING M/H 1"1/4BSP-1""BSP" 1
058 46.10401.00 FITTING 1
059 35.10345.00 PIPE 4SP 1/2 TL-C90 M22 1050 1
060 70.10251.00 FITTING 3
061 46.10411.00 FITTING 5
062 35.10341.00 PIPE 4SP 5/8 TL-C90 M26 530 1
063 70.10207.00 FITTING 2
065 46.10825.00 FITTING 1
066 46.58182.00 RACOR C90M/TL M16X1.5 1
067 20.10268.00 FITTING 1
068 35.10346.00 PIPE 4SP 1/2 TL-C45 M22 1020 1
069 35.10266.00 DOUBLE CLAMP D20 DIN3015 1
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070
071
076
077
078
081
082
083
088
089
090
091
092
093
100

35.10342.00
35.10343.00
35.10270.00
70.10239.00
46.58066.00
35.10347.00
35.10348.00
35.10349.00
35.10356.00
35.10357.00
35.10358.00
35.10359.00
35.10360.00
35.10323.00
46.58062.00

PIPE 1SN 3/4 TL-C90 M30 700
PIPE 1SN 1/2 TL-C90 M22 860
SPIRAL PLASTIC COVER
FITTING M/M M16X1,5 - 1/4GAS
FITTING C90M/TL M30

PIPE 4SP 1/2 TL-TL M22 1140
PIP4SP 1/2 TL-TL 1200

PIPE 4SP 1/2 TL-C90 M22 480
PIPE 1SN 3/8 TL-C90 M16 480
PIPE 1SN 1/2 TL-C90 M22 940
PIPE 1SN 1/2 TL-TL M22 910
PIPE 1SN 1/2 TL-C90 M22 270
PIPE 4SP 5/8 TL-C90 M26 360
PIPE 4SP1/2 C90-TL M22X1.5 280
FITTING
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10. HYDRAULIC INSTALLATION / SERVICE DIAGRAM

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 70.10229.00 FITTING 9
002 70.10238.00 NIPPLE M/M M18X1,5 - 1/4GAS 2
003 35.10201.00 HOSE R1T3/8 TL-C90 M18X1,5 267 1
004 35.10202.00 HOSE R1T3/8 TL-C90 M18X1,5 272 1
005 08.00316.00 METALLIC GASKET BUNA D1/2 G 2
006 51.01444.00 NIPPLE M/H 2
007 35.10249.00 1
008 70.10222.00 FITTING M/M M18x3/8BSP 19
009 45.01423.00 GASKET 2
010 47.01476.00 FITTING M/M M30X2-M22X1,5 1
011 70.10223.00 FITTING M/M/TL M18x1,5 4
012 64.10308.00 ELBOW C90M/TL NIPPLE M18X1.5 12
013 35.10204.00 O-RING DIN3770 196.4X3.5 1
014 70.10230.00 FITTING 1
015 35.10246.00 TUBE R1T5/8 TL-C90 M26X1,5 430 1
016 46.10839.00 FITTING 1
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017  70.10207.00 FITTING 1
018  70.10221.00 FITTING M/M M30x1/2BSP 1
019  35.10247.00 HOSE R1T3/4 C45-C90 M30X2 370 1
020  64.10301.00 FITTING M/IM M16X1,5 - 1/4GAS 1
021  70.10225.00 NIPPLE FORT M/TL/M M18X1,5 1
022 35.10224.00 TUBE R1T3/8 TL-TL M18X1,5 360 1
023  08.00317.00 METALLIC GASKET BUNA D3/8 3
024  46.58083.00 GASKET MET. BUNA 1
025  35.10209.00 O-RING DIN6505 3/4 1
027  46.01258.00 RACCORD M/M 3/4BSP-M18 1
029  35.10248.00 TUBO R2T3/8 TL-C90M18X1,5 1140 2
030  70.10253.00 FITTING 2
031  46.10411.00 FITTING 1
032  35.10245.00 TUBE R2T1/2 TL-C90 M22X1,5 440 1
033  70.10255.00 FITTING 8
034  35.10213.00 FITTING FORT M/M/TL M22 1
035  70.10219.00 FITTING M/IM M22x3/8BSP 2
036  35.10225.00 TUBE R2T3/8 TL-C90 M18X1,5 680 2
037  35.10226.00 TUBE R2T3/8 TL-C90 M18X1,5 500 2
038  35.10227.00 TUBE R2T5/16 TL-TL M18X1,5 750 1

35280248 - XXXXXXXX

10. HYDRAULIC INSTALLATION / SERVICE DIAGRAM

FIGURA REFERENCIA DENOMINACION CANTIDAD
039  35.10228.00 TUBE R2T3/8 TL-C45 M18X1,5 750 1
040  35.10229.00 TUBE R2T3/8 TL-C90 M18X1,5 260 1
041  35.10230.00 TUBE R2T5/16 TL-C90 M18X1,5 7 1
042  64.10311.00 GASKET MET. BUNA 4
043  35.10231.00 TUBE R2T5/16 C90-MF M18-M16 72 1
044  35.10232.00 TUBE R2T5/16 C90-MF M18-M16 62 1
045  28.00341.00 METALLIC GASKET BUNA D1/4 2
046  42.00508.00 NIPPLE M/H 2
047  35.10233.00 TUBE R2T5/16 TL-C90 M18X1,5 53 1
048  35.10222.00 TUBE R2T3/8 TL-C90 M18X1.5 430 1
049  70.10237.00 FITTING M/TL 3/8GAS - M18x1,5 1
050  35.10234.00 TUBE R2T3/8 TL-C90 M18X1,5 840 1
051  35.10235.00 TUBE R2T3/8 TL-C90 M18X1,5 145 1
052  35.10236.00 TUBE R1T3/8 TL-C90 M18X1,5 670 1
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053
054
055
056
057
058
059
060
061
063
064
065
066
067
068
070
071
072
073
074
075
076

35.10237.00
35.10238.00
35.13343.00
35.10239.00
35.10240.00
48.10287.00
35.10241.00
35.10242.01
35.10366.00
46.10410.00
46.10902.00
46.10907.00
35.10244.02
46.58057.00
46.95176.00
48.10139.00
48.10109.00
46.58004.00
57.10311.00
46.58110.00
20.10557.00
35.10194.00

TUBE R2T3/8 TL-C90 M18X1,5 143
TUBE R2T3/8 TL-C90 M18X1,5 148
TUBE R2T3/8 TL-C90 M18 1300
TUBE R2T5/16 C90-MF M18-M16 57
TUBE R2T5/16 C90-MF M18-M16 56
FITTING

TUBE DOBLE R8 5/16

FITTING
ECOLOGICAL CONNECTOR M18
ECOLOGICAL CONNECTOR M18X1

FITTING C90M/M M16

FITTING

FITTING

FITTING

FITTING

FITTING M/TL M16XM30
FITTING. C90MO/M 3/4"GAS-M22

35280248 - XXXXXXXX
10. HYDRAULIC INSTALLATION / SERVICE DIAGRAM

E

P R R P P DN NONR R 0O R NRP P NDNNRPR NP

FIGURA REFERENCIA DENOMINACION CANTIDAD
077 35.10223.00 RACOR M/TL 1/4BSP-M18X1.5 1
078 48.10333.00 1
079 35.10361.00 2
080 35.10336.00 1
093 70.10232.00 FITTING C90M/M M16-1.5x1/4BSP 2
094 28.00338.00 NIPPLE M/H 2
095 35.10335.00 DOUBLE PIPE R8 5/16 C90-TL M16 1
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10. HYDRAULIC INSTALLATION / CONTROL VALVE

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.10310.01 DISTRIBUTOR FIXATION SUPPORT 1
002 604.08065.86 SCREW DIN931 M8X65 3
003 35.10031.00 DISTRIBUTOR 2E 40L XX 202 1
004 711.08000.66 NUT DIN982 M8 3
005 603.08025.86 SCREW DIN933 M8x25 2
006 112.08000.66 WASHER DIN9021 D8 4
007 711.08000.66 NUT DIN982 M8 2
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008 12.10351.00
009 RQKDO030202C
010 RQKD100202X0016

COIL 14VDC 1.36A
GASKET KIT
MULTIPLE LEVER KIT
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10. HYDRAULIC INSTALLATION / CONTROL VALVE
BASTIDOR: 79286

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.10310.02 DEALER SUPPORT FIXING 1
002 604.08065.86 SCREW DIN931 M8X65 3
003 35.10031.00 DISTRIBUTOR 2E 40L XX 202 1
004 711.08000.66 NUT DIN982 M8 3
005 603.08025.86 SCREW DIN933 M8x25 2
006 112.08000.66 WASHER DIN9021 D8 4
007 35.04053.00 JOYSTICK SUPPOR 1
008 12.10351.00 COIL 14VDC 1.36A 2
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009 RQKD030202C
010 RQKD100202X0016

GASKET KIT
MULTIPLE LEVER KIT
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10. HYDRAULIC INSTALLATION / HYDRAULIC TANK

T

< @

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.05020.86 SCREW DIN933 M5x20 6
002 104.05000.00 WASHER DIN7980 D5 6
003 101.05000.66 WASHER DIN125 D5 6
004 43.70406.00 AD. FILTER SUPPORT 1
005 32.10150.00 FULL ELECTROVALVE BLOCK 1
006 35.10051.00 OIL FILTER 100 L / MIN 1
007 35.10050.00 OIL TANK 32L. 1
008 603.10020.86 SCREW DIN933 M10x20 2
009 104.10000.00 WASHER DIN7980 D10 2
010 112.10000.66 WASHER DIN9021 D10 2
011 904.20000.00 RING 0,5 MM. 2
012 15.00561.00 WASHER DIN125 20.5x45x5 2
013 10.00634.00 CIR-CLIP EXT. DIN7980 2
014 64.10122.00 BUSH 32x30 2
015 33.10052.00 SCREW ISO7380 1
016 604.12120.86 SCREW DIN931 1
017 112.12000.66 WASHER DIN9021 D 12X36 2
018 711.12000.86 NUT DIN982 M12 C8 1
019 17.10052.00 OPTICAL LEVEL 1
020 80.01035.01 CAP 1
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10. HYDRAULIC INSTALLATION / HYDRAULIC TANK

BASTIDOR: 82968

@R

® ®

—
o

-
]

=

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.05020.86 SCREW DIN933 M5x20 6
002 104.05000.00 WASHER DIN7980 D5 6
003 101.05000.66 WASHER DIN125 D5 6
004 43.70406.00 AD. FILTER SUPPORT 1
005 32.10150.00 FULL ELECTROVALVE BLOCK 1
006 35.10051.00 OIL FILTER 100 L / MIN 1
007 35.10050.00 OIL TANK 32L. 1
008 603.10020.86 SCREW DIN933 M10x20 2
009 104.10000.00 WASHER DIN7980 D10 2
010 112.10000.66 WASHER DIN9021 D10 2
011 904.20000.00 RING 0,5 MM. 2
012 15.00561.00 WASHER DIN125 20.5x45x5 2
013 10.00634.00 CIR-CLIP EXT. DIN7980 2
014 64.10122.00 BUSH 32x30 2
015 33.10052.00 SCREW ISO7380 1
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016
017
018
019
020
021

604.12120.86
112.12000.66
711.12000.86
17.10052.00
80.01035.01
35.10084.00

SCREW DIN931

WASHER DIN9021 D 12X36
NUT DIN982 M12 C8
OPTICAL LEVEL

CAP

PIPE D25D50D132
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35280248 - XXXXXXXX
10. HYDRAULIC INSTALLATION / OIL FILTER

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.08025.86 SCREW DIN933 M8x25 2
002 104.08000.00 WASHER DIN7980 D8 2
003 101.08000.66 WASHER DIN125 D8 2
004 35.10312.00 ASPIRATION FILTER SUPPORT 110X110X174 1
005 70.10049.00 DEPRESSION INDICATOR 1
006 70.10051.00 COMPLETE OIL FILTER ASSY 1
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10. HYDRAULIC INSTALLATION / OIL FILTER
BASTIDOR: 82968

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.08025.86 SCREW DIN933 M8x25 2
002 104.08000.00 WASHER DIN7980 D8 2
003 101.08000.66 WASHER DIN125 D8 2
004 35.10312.02 ARTICULATED SUPPORT 230X110X140 1
005 70.10049.00 DEPRESSION INDICATOR 1
006 70.10048.00 OIL FILTER CARTRIDGE (1000h+50h) 1
007 10.02144.00 ELBOW C90M/H NIPPLE 1
008 70.10051.00 COMPLETE OIL FILTER ASSY 1
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10. HYDRAULIC INSTALLATION / VALVES

o

® @0 @

N

g

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 52.01450.00 PRESSURE VALVE 1
002 601.06080.86 SCREW DIN912 M6x80 2
003 35.10065.00 two-SOLENOID VALVE 1
004 701.06000.66 NUT DIN934 M6X1 2
005 35.10020.00 VALVE OVERCENTER 300BAR 50L 1
006 711.08000.66 NUT DIN982 M8 2
007 42.70101.00 SHUTTLE VALVE 8 WAYS 1
008 604.08055.86 BOLT DIN931 M8x55 2
009 35.10061.00 FIXATION SUPPORT VALVE 87X140X199 1
010 603.08025.86 SCREW DIN933 M8x25 2
011 711.08000.66 NUT DIN982 M8 2
012 603.06045.86 SCREW DIN933 2
013 20.05005.00 SELECTION VALVE 3 WAYS 1
014 711.06000.66 NUT DIN982 M6 2
015 601.06080.86 SCREW DIN912 M6x80 2
016 35.10040.00 UNIDIRECTIONAL LIMITING DOUBLE VALVE 1
017 711.06000.66 NUT DIN982 M6 2
018 603.06020.86 SCREW DIN933 M6x20 2
019 35.10311.00 ANGLE SUPPORT 40X60X112 1
020 711.06000.66 NUT DIN982 M6 2
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10. HYDRAULIC INSTALLATION / VALVES
CHASSIS: 82968

-

g
Q@tf—ﬂk

",

REFERENCE

FIGURE NOM QUANTITE
001 52.01450.00 PRESSURE VALVE 1
002 601.06080.86 SCREW DIN912 M6x80 2
003 35.10065.00 two-SOLENOID VALVE 1
004 701.06000.66 NUT DIN934 M6X1 2
005 35.10020.00 VALVE OVERCENTER 300BAR 50L 1
006 711.08000.66 NUT DIN982 M8 2
007 42.70101.00 SHUTTLE VALVE 8 WAYS 1
008 604.08055.86 BOLT DIN931 M8x55 2
009 35.10061.00 FIXATION SUPPORT VALVE 87X140X199 1
010 603.08025.86 SCREW DIN933 M8x25 2
011 711.08000.66 NUT DIN982 M8 2
015 601.06080.86 SCREW DIN912 M6x80 2
016 35.10040.00 UNIDIRECTIONAL LIMITING DOUBLE VALVE 1
017 711.06000.66 NUT DIN982 M6 2
018 603.06020.86 SCREW DIN933 M6x20 2
019 46.15005.00 3 WAY SELECTOR VALVE DEUTSCH 1
020 711.06000.66 NUT DIN982 M6 4
021 603.06045.86 SCREW DIN933 2
022 35.10467.00 HYDRAULIC BLOCK ENSEMBLE 1
023 35.10466.01 HYDRAULIC BLOCK ENSEMBLE SUPPORT 1
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024
025
026
027

603.08015.86
104.08000.00
101.08000.66
35.10468.00

SCREW DIN933 M8x15
WASHER DIN7980 D8
WASHER DIN125 D8

VALVE SUPPORT 82X150X72
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35280248 - XXXXXXXX
11. ELECTRIC INSTALLATION / JOYSTICK

FULL JOYSTICK | JOYSTICK COMPLETO

FIGURE REFERENCE NOM QUANTITE
001 35.11181.00 JOYSTICK 1
002 10.13154.03 AXLE 180XD25XM10 1
003 701.10000.66 NUT DIN934 M10x1.5 1
004 43.50349.00 DUST PROTECTOR 1
005 10.14324.00 NOT AVAILABLE 1
006 10.14329.01 SWITCH OTTO F-N-R 1
007 10.14319.00 BUTTON 4TH VALVE 2
008 12.11013.02 NO AVAILABLE - TOP COVER JOYSTICK 1
009 35.11192.00 NSS - BODY JOYSTICK 1
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35280248 - XXXXXXXX
11. ELECTRIC INSTALLATION / JOYSTICK

CHASSIS: 85234
-a’

FI.ILL JOYSTICK 1 JOYSTICK COMPLETO

FIGURE REFERENCE NOM QUANTITE
001  35.11181.01 JOYSTICK 1
002  10.13154.03 AXLE 180XD25XM10 1
003  701.10000.66 NUT DIN934 M10x1.5 1
004  43.50349.00 DUST PROTECTOR 1
005  10.14324.00 NOT AVAILABLE 1
006  10.14329.01 SWITCH OTTO F-N-R 1
007  10.14319.00 BUTTON 4TH VALVE 2
008  12.11013.02 NO AVAILABLE - TOP COVER JOYSTICK 1
009  35.11192.00 NSS - BODY JOYSTICK 1
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11. ELECTRIC INSTALLATION / DASHBOARD

TABLIER COMPLETO / FULL DASHBOARD

TRAMO ELECTRICO TABLIER / DASHBOARD ELECTRIC WIRING

FIGURE REFERENCE NOM QUANTITE
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000
001
002
003
004
005
006
007
008
009
010
011
012
013
015
018
019
020
023
024
025
026

35.11100.04
IM.20114.00
IM.20110.00
IM.20108.00
IM.20109.00
IM.20113.00
12.11051.00
IM.30053.00
630.06020.96
101.06000.66
12.11038.00
N/A
35.08132.00
IM.20026.00
35.11182.00
35.11186.00
601.04010.87
101.04000.66
IM.20120.00
48.11170.00
931.05370.00
35.11101.03

FULL DASHBOARD

PRE HEATING INDICATOR
GENERATOR INDICATOR

WATER TEMPERATURE INDICATOR
OIL PRESSURE INDICATOR

AIR FILTER INDICATOR

HORN SWITCH

ABS INDICATOR CAP

SCREW ISO7380 M6x20

WASHER DIN125 D6

CAP D.30

N/A

DASHBOARD SUPPORT

RELAY WITHOUT DIODE

PARKING BRAKE

FIXING SUPPORT FOR 6 SWITCHES
SCREW

WASHER DIN125 D4

PREHEAT TIMER RELAY

RELAY 70A UNSUPPORTED WITH DIODE
CLAMP TAPE 5x370

DASHBOARD ELECTRIC WIRING
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35280248 - XXXXXXXX

11. ELECTRIC INSTALLATION / DASHBOARD
CHASSIS: 85466

E{AausAa

TABLIER COMPLETO / FULL DASHBOARD

@ TRAMO ELECTRICO TABLIER / DASHEOARD ELECTRIC WIRING

FIGURE REFERENCE NOM QUANTITE
000  35.11100.05 1
001  IM.20114.00 PRE HEATING INDICATOR 1
002  IM.20110.00 GENERATOR INDICATOR 1
003  IM.20108.00 WATER TEMPERATURE INDICATOR 1
004  IM.20109.00 OIL PRESSURE INDICATOR 1
005  IM.20113.00 AIR FILTER INDICATOR 1
006  12.11051.00 HORN SWITCH 1
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007
008
009
010
011
012
013
015
018
019
020
023
024
025
026

IM.30053.00
630.06020.96
101.06000.66
12.11038.00
35.11185.00
35.08132.00
IM.20026.00
35.11182.00
35.11186.00
601.04010.87
101.04000.66
IM.20120.00
48.11170.00
931.05370.00
35.11101.08

COMMENTAIRES

ABS INDICATOR CAP

SCREW ISO7380 M6x20

WASHER DIN125 D6

CAP D.30

HOURS COUNTER

DASHBOARD SUPPORT

RELAY WITHOUT DIODE

PARKING BRAKE

FIXING SUPPORT FOR 6 SWITCHES
SCREW

WASHER DIN125 D4

PREHEAT TIMER RELAY

RELAY 70A UNSUPPORTED WITH DIODE
CLAMP TAPE 5x370

DASHBOARD ELECTRIC WIRING

E

B N R R NN R R N R P P MDD

PM.7061
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11. ELECTRIC INSTALLATION / OVERLOAD SYSTEM

TRAMO ELECTRICO DISPLAY
DISPLAY ELECTRIC WIRING

FIGURE REFERENCE NOM QUANTITE

001 615.04030.66 SCREW DIN84 4
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002
003
004
005
006
007
008
009
010
011
012
013
014

101.04000.66
35.11008.00
711.04000.66
35.11003.01
630.06015.86
101.06000.66
727.06004.86
604.08050.86
00.00184.00
112.08000.66
711.08000.66
35.11125.00
35.11004.00

WASHER DIN125 D4

DISPLAY

NUT

SCREEN DASHBOARD 142X158X308
SCREW

WASHER DIN125 D6

CAGED NUT M6x4

SCREW DIN931

WASHER DIN434 14X30X4.9
WASHER DIN9021 D8

NUT DIN982 M8

HARNESS I/E STABILITY SENSOR
FIXATION SUPPORT 107X146X280
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11. ELECTRIC INSTALLATION / OVERLOAD SYSTEM
CHASSIS: 82968

E{AausAa

@ TRAMO ELECTRICO DISPLAY / DISPLAY ELECTRIC WIRING

@\ET@

i
8 19 L : 17

FIGURE REFERENCE NOM QUANTITE
001  615.04030.66 SCREW DIN84 4
002  101.04000.66 WASHER DIN125 D4 4
003  35.11008.00 DISPLAY 1
004  711.04000.66 NUT 4
005  35.11003.02 CONTROLS FLANGE 142X158X308 1
006  630.06015.96 SCREW 1S07380 M6x15 3
007  101.06000.66 WASHER DIN125 D6 3
008  727.06004.86 CAGED NUT M6x4 3
009  604.08050.86 SCREW DIN931 1
010  00.00184.00 WASHER DIN434 14X30X4.9 1
011  112.08000.66 WASHER DIN9021 D8 1
012  711.08000.66 NUT DIN982 M8 1
013  35.11404.00 WIRING STABILITY SENSOR 1
014  35.11004.02 CONTROLS FIXATION SUPPORT 107X146X280 1
015  12.11024.00 SWITCH CAP 1
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BRACKET
WASHER DIN7980 D4
SCREW DIN 7981 ST3.9X13

TAURULIFT
I T 144 H X4 (ABOVE 352.77300)
016 35.11175.00
017 104.04000.00
018 635.03913.66
019 32.08164.00

MACHINE LEVELING INDICATOR
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11. ELECTRIC INSTALLATION / ARM BLOCKING SWITCH

ELECTRIC WIRING

FIGURE REFERENCE NOM QUANTITE
001 32.11165.00 ARM BLOCKING SWITCH 1
002 635.03913.66 SCREW DIN 7981 ST3.9X13 4
003 104.04000.00 WASHER DIN7980 D4 4
004 35.11175.00 BRACKET 1
005 35.11118.01 ARM BLOCKING ELECTRIC WIRING 1
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11. ELECTRIC INSTALLATION / ARM BLOCKING SWITCH
CHASSIS: 82968

®

TRAMO ELECTRICO PULSADOR/
SWITCH ELECTRICAL WIRING

FIGURE REFERENCE NOM QUANTITE
001  32.11165.00 ARM BLOCKING SWITCH 1
002  635.03913.66 SCREW DIN 7981 ST3.9X13 4
003  104.04000.00 WASHER DIN7980 D4 4
004  35.11175.00 BRACKET 1
005 35.11118.01 ARM BLOCKING ELECTRIC WIRING 1
006  48.11590.00 SWITCH EMERGENCY 1 CONTONTACTOR NC 1
007  48.11590.01 NC CONTACTOR FOR EMERGENCY STOP 1
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11. ELECTRIC INSTALLATION / MAIN ELECTRICAL HARNESS

E{AausAa

MARGOOHTAGTS FRENG
BRARE BYTCH SERSCR . SENSOR PRESOR NCHNG I

N PEESSURE SwaTes

PETALACIOH ELESTRIGA MOTOR FARD BOTATIG AATABOR ACUETICD MARCHA ATRAS ¢
EMGINE HARMESS CONNESTION EVTAREY LiGeT _ REAR GLAR DTSR
r:‘_-'-.l-: - (.1.\.3 ;:-r :'—""":.-. .h
\{\ J -\‘-a B =
i - F— f r ",
\‘L\* v bl . N | !_'1{ LUCES POBIRONT .
INSTALACHN ELECTRICA TABLITR | o ; E 4 §OTCA LGy
" DASHBOARD MARMESS CONECTION daEnEcTRowluar B [ i E
e eyt S ;
il 1y /
-. 'I."f:’ '} = B r
& L
s i t i:wmwnmw”r
& F (smssessenory Yy L AN :
it (BEAT PRESENCL SDNUOR & 1 |
= .".?I I.l
=3 .....:a %\=§ 5‘?’" I=I-I iy ﬁ
/ T .;:x/ i b i ELECTROVALYULA FREND ESTACSONAMENTO !
= d P ku“‘ R N ot
L U S
CENTRALITA PRECALENTANS NTO ! ’/ \N\ "-\\"f' b ELANDH ¢
"I.IS. L \'uhr
--------- ‘ ' CRan
{;}3 - MLINENTACKON T
ATIER ¢ o ¥
BV BLOGUED AETER ) ﬁ“ﬁ'ﬂ"m'
BLOGK JOTSTIER SO0 D800 ARRANRE ]
STANTER
FIGURE REFERENCE NOM QUANTITE
001 35.11102.02 GENERAL WIRING HARNESS 1

Page 316 /374



T 144 H X4 (ABOVE 352.77300)
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11. ELECTRIC INSTALLATION / FUSES

.FUSIELE | FUSE 5A
@FUSlBLE | FUSE 7,5A
. FUSIBLE / FUSE 10A

. FUSIBLE / FUSE 15A

FUSIBLE / FUSE 20A
FUSIBLE / FUSE 25A

FIGURE REFERENCE NOM QUANTITE
001 43.50037.00 FUSE (5A) 3
002 32.11072.00 FUSE 7.5A 2
003 32.11073.00 FUSE 10A 2
004 32.11074.00 FUSE 15A 4
005 43.50043.00 FUSE 20A 3
006 43.50042.00 FUSE 25A 1
007 15.11124.00 FUSE BOX 1
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11. ELECTRIC INSTALLATION / FLASHING BEACON

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 01.00921.02 ROTATING LIGHT BRITAX 1
002 35.11105.00 ROTARY LIGHT I/E HARNESS 1
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11. ELECTRIC INSTALLATION / HORN

|

T ®

;
|
|III -

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.08020.86 SCREW DIN933 M8x20 1
002 70.11309.00 HORN 1
003 55.10127.00 PROFILE 60x60x30 1
004 101.08000.66 WASHER DIN125 D8 1
005 711.08000.66 NUT DIN982 M8 1
006 630.06015.96 SCREW ISO7380 M6x15 1
007 711.06000.66 NUT DIN982 M6 1
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11. ELECTRIC INSTALLATION / BACK-UP ALARM

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.06020.86 SCREW DIN933 M6x20 2
002 112.06000.66 WASHER DIN9021 D6 2
003 70.11326.00 REVERSE BREAK ACOUSTIC WARNING 1
004 112.06000.66 WASHER DIN9021 D6 2
005 711.06000.66 NUT DIN982 M6 2
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11. ELECTRIC INSTALLATION / BACK-UP ALARM

BASTIDOR: 82968

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 603.06020.86 SCREW DIN933 M6x20 2
002 112.06000.66 WASHER DIN9021 D6 4
003 02.14110.02 ACOUSTIC SIGNAL REVERSE 1
004 711.06000.66 NUT DIN982 M6 2
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11. ELECTRIC INSTALLATION / BATTERY

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 20.11014.00 BATTERY FUSEBOX COVER 1
002 20.11007.00 DISCONNECTOR 1
003 104.08000.00 WASHER DIN7980 D8 1
004 15.01411.00 BATTERY 12VX70AH 1
005 711.08000.66 NUT DIN982 M8 3
006 20.11010.00 200A PROTECTION FUSE 1
007 711.05000.66 NUT DIN982 M5 6
008 20.11011.00 FUSE 50A PROTECTION 2
009 20.11011.01 FUSE 60A GENERAL PROTECTION 1
010 20.11009.00 BATTERY FUSE BOX 1
011 603.08035.86 SCREW DIN933 2
012 112.08000.66 WASHER DIN9021 D8 4
013 10.04294.00 BATTERY SUPPORT 1
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014
015
016
017
018
019

701.08000.66
604.06030.86
20.11101.00
726.06003.66
35.11106.00
20.11006.00

NUT DIN934 M8X1,25

SCREW DIN931

FIXATION SUPPORT 2X10X70

CAGED NUT M6x3

POSITIVE ELECTRIC CABLE D35X1200MM
ELECTRICAL CABLE
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11. ELECTRIC INSTALLATION / BATTERY
BASTIDOR: 82968

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 20.11014.00 BATTERY FUSEBOX COVER 1
002 20.11007.00 DISCONNECTOR 1
003 104.08000.00 WASHER DIN7980 D8 1
004 15.01411.00 BATTERY 12VX70AH 1
005 711.08000.66 NUT DIN982 M8 3
006 20.11010.00 200A PROTECTION FUSE 1
007 711.05000.66 NUT DIN982 M5 6
008 20.11011.00 FUSE 50A PROTECTION 2
009 20.11011.01 FUSE 60A GENERAL PROTECTION 1
010 20.11009.00 BATTERY FUSE BOX 1
011 618.08025.86 SCREW DIN7991 3
012 101.10000.66 WASHER DIN125 D10 3
013 35.08177.00 BATTERY SUPPORT 1
014 24.11153.00 BATTERY DISCONECTOR 1
015 604.06030.86 SCREW DIN931 1
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016
017
018
019
020
021
022
023
024
025

20.11101.00
726.06003.66
35.11106.00
20.11006.00
603.06025.86
603.06015.86
711.06000.66
101.06000.66
35.11193.00
70.11334.00

FIXATION SUPPORT 2X10X70

CAGED NUT M6x3

POSITIVE ELECTRIC CABLE D35X1200MM
ELECTRICAL CABLE

SCREW DIN933 M6x25

SCREW DIN933 M6x15

NUT DIN982 M6

WASHER DIN125 D6

BRACKET 143X156X49
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T 144 H X4 (ABOVE 352.77300)

35280248 - XXXXXXXX
11. ELECTRIC INSTALLATION / LOAD CELL

o

N

PUENTE TRASERO
REAR AXLE

FIGURA REFERENCIA DENOMINACION CANTIDAD

001 604.10040.96 SCREW DIN931 M10X40 2
002 120.00010.66 SAFETY WASHER @10 1
003 35.11009.00 LOAD SENSOR 1
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11. ELECTRIC INSTALLATION / ARM POSITION SENSOR

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 35.11126.00 SENSOR 1
002 35.11127.00 HARNESS I/E INDUCTIVE SENSOR NA+ 1
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12. FINISHES / STANDARD STICKERS AND PLATES (1)

SANEEY | rAIIDIN IET
= 3
) DIESEL
= -P%. 4
- | §
4 bar
57 P.Sl
400 kPa
6
Q ﬁ DIN 51524 ®“°;°:='f$'“mﬂj|
Vads It A
i 12 18
[a ]
B
. E — 13 19

20
;;
= FA
T ey 22
~F
S
N
/ .'|'.\1\§‘*’ : - :
Al 21 23
FIGURA REFERENCIA DENOMINACION CANTIDAD

Page 328 /374



TAURULIFT

T 144 H X4 (ABOVE 352.77300)

001
002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
017
018
019
020
021
022
023

35.12011.00
09.09902.01
45.19101.00
43.01356.00
32.12111.00
01.12104.01
46.08099.00
12.12010.00
35.12004.01
35.12012.01
35.12013.01
43.01352.20
32.12120.00
09.09900.00
02.20003.00
09.12013.00
01.00757.00
43.01170.02
35.12005.00
35.12026.00
32.12117.00
35.12025.00
32.12113.01

MODEL DISPLAY 171X45 T144H
PLATE AD. INDI

PLATE AD. INDI

PLATE AD. INDI

ADHESIVE, A 194x194

STICKER PRESSURE 4/57/400
AUSA BADGE

ADHESIVE

TAURULIFT ADHESIVE 1100X150
Adhesive 170x75

LOAD CHART STICKER

PLATE AD. INDI

PLATE AD. INDI. LIFTING POINT
PLATE AD. INDI

PLATE AD. INDI

ADHESIVE

PLATE AD. INDI

PLATE AD. INDI

INDI PLATE. ADV. 75X160

ARM EXTENSION BCDE STICKER
PLATE 110x110

ARM EXTENSION A STICKER
TAURULIFT ADH. 270X48
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12. FINISHES / STANDARD STICKERS AND PLATES (1)

BASTIDOR: 82968

BT 144H

5 AUSA

) 9
=l 3
| DIESEL
4
| 5
4 bar
57 P.S.. :
400 kPa
6
7 12 18
8 — 13 19
20
= /
b
= qA 22
=
\\‘\f‘é
/ |\\1\“\:'
LIV 21 23
FIGURA REFERENCIA DENOMINACION

CANTIDAD
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001
002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
017
018
019
020
021
022
023

35.12011.00
09.09902.01
45.19101.00
43.01356.01
32.12111.00
01.12104.01
46.08099.00
12.12010.00
35.12004.01
35.12012.01
35.12013.01
43.01352.20
32.12120.00
09.09900.00
02.20003.00
09.12013.00
01.00757.00
43.01170.02
35.12005.00
35.12026.00
32.12117.00
35.12025.00
32.12113.01

MODEL DISPLAY 171X45 T144H
PLATE AD. INDI

PLATE AD. INDI

ADH. PLATE IND. DIESEL ULSD 90
ADHESIVE, A 194x194

STICKER PRESSURE 4/57/400
AUSA BADGE

ADHESIVE

TAURULIFT ADHESIVE 1100X150
Adhesive 170x75

LOAD CHART STICKER

PLATE AD. INDI

PLATE AD. INDI. LIFTING POINT
PLATE AD. INDI

PLATE AD. INDI

ADHESIVE

PLATE AD. INDI

PLATE AD. INDI

INDI PLATE. ADV. 75X160

ARM EXTENSION BCDE STICKER
PLATE 110x110

ARM EXTENSION A STICKER
TAURULIFT ADH. 270X48
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35280248 - XXXXXXXX
12. FINISHES / STANDARD STICKERS AND PLATES (2)

ATEHGWH I AuS.a EEs o - e—
Hn utllhuf’nfm. mﬁquina sln prerr—rr—n S

parfaﬁmmania -su iunuh‘nnnmlmto e %m%q1wx ﬁmﬁﬁ =

woaTTa o L DELANTERD - JARERRL i

ESEY RTNT S T

1 o > -

AT POSTER0N MM% 3

i, Pyl T Iil m h’

_ﬂmﬂ H!\.I 1?1\' I::J’HPM'T;.M“M“# T2 ﬁf“;r.l? mm‘.wmu

15.08150,00 £ EOAFORAL ¢ B ATEROIG T 150 347 1 4168 3440 LA . LSS TS o PRl LFTL - SVLLRERSE mpies st b

i PR FAAE, RAODEL (5 / APV FOuiEs FOR MDD S TI33H / T133Hx4 / T144H ATPOROTILES ETITAROS, ALY 1;5““1“‘521:
i GRS Bt D L RARCLUITA 0y AR ¢ AR WAGT OF TREARUGADED ARG Hiiy o v ik AL e

WS (Ao
o3

?ﬁ

Evite contacto

Mo tocar el con tubo
ventilador. Salida de gases,
Riesgo Riesgo de

de quemaduras
heridas. it

e

4 5 6

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 02.00774.00 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 01.00779.40 PLATE - CONTACT WITH AUSA 1
004 35.12003.00 INDI PLATE. ADV. 65X115 1
005 02.00766.01 ADH. PLATE IND. 40x80, SPANISH 1
006 02.00764.00 PLATE AD. INDI 1
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12. FINISHES / ENGLISH STICKERS

Da not attempt to use this LlAausa e e
machine without authorization TR AR AR S
PL50 - PO A V- LR DADE R )
how the machine works %
e BT DELANTERG i -
ERPUAGNT WO 00 BNESE LIST
1 o > -
i PCTEROR TR WCATELL it "
SR _dmlensil >
[ 0% 0 [y R g e b =
25,08150,00 S CONFORME ¢ B AP0 T80 3471 & B 2448 FALAN - LS TOwTS 8 B LWL - DLkt ipalcan s b
i FPRCRAA AR, RODEL T § SPFORD FOR MOGTR S TI33H / T133Hx4 / T144H BTTORCWILES STIUTAOS, SLAL lﬂ!ﬁniﬂtﬂ
i (MEREA, A [ L BRI 8 DA,/ MLORALRI RUGRT OF TR AR LMD AT, iy o P s B e

A
A
78
Avoid
Avoid hot exhaust
touching fan. pipe.
Serious Avoid serious
injury can burns.

result.

D R

4 5 6

= e )

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 02.00777.00 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 70.12021.00 PLATE AD. INDI 1
004 35.12003.00 INDI PLATE. ADV. 65X115 1
005 02.00766.00 INDICATIVE STICKER 40x80 USA DO NOT TOUCH 1
006 02.00764.03 INDICATIVE ADHESIVE 40X80 ENGLISH 1
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12. FINISHES / FRENCH STICKERS

Ne pas utiliser cette machine LlAusa foeoioe
sans en éfre autorisé et sans MmN oamiTTOAm
i ; WA V- L (DGR o
fonctionnement BB L CEMEHT e
Z E CALANTERG mn: WA =
ERERU L OIS A0S PLEAE SR, LART
1 VORRRLHSE g _ o
S meemom -
?m:‘”;"?'ﬁ“ ﬁ%ﬁ#@f}m‘!ﬂ&qﬁﬁ“}? CABER MENCRCADA [N MOMDONTAL CHARGE BINGACLE 1N =
35.08150,00 5 CONF (RN, ¢ 6 ALCERO0G T 50 24 1 & 56 2440 AL . LOWS TOWTS O Pl LIVEL . SULMEE ANANCLART 3
APSORATA B MODELDS | APRIVEE FOR ADGELS T133H £ T133Hxd / T144H mw
T v S D LA NARCINGA T PACY ¢ AL NS OF T AMLOMDT ABIOHIE. Ty & - - e

rer T
Ny
o

Pi

Eviter tout
contact avec
Ne touchear lo tube.
pas lo Sortie d
vantilateur. n'l '::"
Risque de U
blESSUfH‘S. brilures graves.

& R
i s B

4 5 6

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 02.00778.00 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 01.00779.26 PLATE - CONTACT WITH AUSA 1
004 35.12006.00 ATTENTION STICKER 1
005 02.00766.02 ADHESIVE 40X80 FRENCH 1
006 02.00764.00 PLATE AD. INDI 1
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12. FINISHES / GERMAN STICKERS

e
ek Orvsals
: : y AUSA I —
Es ist notwendig, sich mit dem Fahrzeug m A 1]
o
vior dessen Benutzung vertraut zu machen. B TOOR GRS F WAL
; _ W
Micht ohne Genehmigung benutzen B T e Lot ]
T L CALANTERD W% ﬁmﬂ =
1 VORMACHSE = ber
EJE POSTERR THER RN T T [
e
E] AuSa bpteriy B R B o B AT EE RO L e -
FEEE SR BT VLRI DRSO PRIV, STV, [y RORIORT AL CHARGE REWOAGE ER
35,081 50,00 ES ORI aCiRbag T B0 3aF 1 & B0 344 (BRLED « LSS TOWES Sl B LEVDL - FULLEEE iguliotdn ARt 2
BPSOEADA AR MODELDS | APPROVID MR IGES T133H / T133Hx4 f T144H %“ LTS TR, SLY DaMnns s
(GRS, RO D L ARG IR 0y DA [ AR WS OF T (RLDACED MRACHIRE. g o e - ""“"“E‘mh{}

Keina
Berlihrung
mit Fligeln

Hohe

Verletzungs-
gefahr

[T

Borllhrung des
Ausp res
vermelden.

Gasaustritt.

Verbronnungs-
-gefahr.

6

FIGURA REFERENCIA DENOMINACION CANTIDAD
001 02.00779.02 PLATE AD. INDI 1
002 35.08199.01 ROPS AND FOPS STICKER 1
003 70.12021.00 PLATE AD. INDI 1
004 35.12006.00 ATTENTION STICKER 1
005 02.00766.03 ADHESIVE 40X80 GERMAN 1
006 02.00764.02 PLATE AD. INDI 1
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13. ACCESORIES / SEMI CLOSED CABIN

mr CABINA SEMICERRADA ! SEMI CLOSED CABIN KIT

= - gl

—

Lt L b s S L R e

T
e o
ARFTEAR: [ R
. i -\'l —

20

b
FIGURA REFERENCIA DENOMINACION CANTIDAD
000 35.82000RE00 SEMI CLOSED CABIN KIT T144H 1
001 35.13051.00 RIGHT SIDE GLASS WINDOW 1
002 MA.10030.00 NUT DIN1587 6
003 MA.10065.00 SCREW DIN7604 6
004 46.08501.00 CABIN RUBBER PROFILE (4.21 METERS) 1
005 35.08207.00 ROOF COATING 1
006 MA.20022.00 MOTOR WINDSCREEN WIPER 1
007 MA.10050.00 RUBBER WASHER 20X40 2
008 720.08000.66 NUT DIN985 M8 AUTOLOCKING 4
009 35.08208.00 HINGE SUPPLEMENT 2
010 MA.10006.00 GLASS HINGE 2
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011
012
013
014
015
016
017
018
019
020
021
022
023
024
025
026
027
028
028
029
030
031
032
033
034

618.08040.86
MA.10031.00
MA.20023.00
MA.20021.00
35.13052.00
MA.20050.00
MA.20027.00
46.08791.00
35.08206.00
35.08201.00
35.08202.00
603.06020.86
101.06000.66
46.08621.00
727.06004.86
35.13055.00
35.08205.00
46.02300.00
46.82124.00
35.11160.00
46.08501.00
35.13050.00
MA.10065.00
MA.10030.00
720.08000.66

SCREW DIN7991 M8x40/1,25
WINDSCREEN WIPER BLADE
WINDSCREEN WIPER ARM

ACC. FORK

REAR GLASS WINDOW

RUBBER PROFILE

PROTECTOR

BOLT DIN965 5x20

TOP HANDLE

WINDOW OPENING DRIVE LEVER
SCREW. DIN965 M6x16

SCREW DIN933 M6x20

WASHER DIN125 D6

SCREEN WIPER PUMP TANK
CAGED NUT M6x4

SUPPORT 47x55x226

CLEAR PLASTIC TUBE WASHER
CHECK VALVE D5X45

BOLT ISO7380 M8x20/1,25

LIGHTS AND WIPERS LEVER CONTROL
CABIN RUBBER PROFILE (4.21 METERS)
WINDSCREEN

SCREW DIN7604

NUT DIN1587

NUT DIN985 M8 AUTOLOCKING

35280248 - XXXXXXXX
13. ACCESORIES / SEMI CLOSED CABIN

E

N A DN P R RPN R R R NP NMDNDMDNRPR PR NR R R P P B M

FIGURA REFERENCIA DENOMINACION CANTIDAD
035 112.08000.66 WASHER DIN9021 D8 4
036 35.08204.00 SCREEN WIPERS SUPPORT 1
037 603.08025.86 SCREW DIN933 M8x25 2
039 MA.10010.00 WASHER 2
040 711.08000.66 NUT DIN982 M8 2
041 MA.20080.00 SCREEN WIPERS ENGINE 1
042 35.08203.00 CLEAN CURVED ARM 1
043 46.08571.00 WINDSCREEN WIPER BLADE 1
044 35.11104.03 OPTIONAL DASHBOAR ELECTRIC WIRING T144H 1
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045 35.11121.00
046 35.11122.00

SCREEN WIPER TANK ELECTRIC WIRING
SCREEN WIPER MOTOR ELECTRIC WIRING
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13. ACCESORIES / CLOSED CABIN

%

o]

"y

(00 KIT CABINA SEMI A CERRADA / SEMI CLOSED TO CLOSED CABIN KIT

i’

E{AausAa

FIGURE REFERENCE NOM QUANTITE
000 35.08300.00 DOOR KIT T133H - T144H 1
001 46.08747.00 SHOCK ABSORBER, 100N 1
002 MA.10009.00 WASHER DIN9021 6X18X1,5 2
003 MA.10050.00 RUBBER WASHER 20X40 2
004 MA.10010.00 WASHER 7
005 101.12000.66 WASHER DIN125 D12 1
006 113.12000.66 WASHER 1
007 46.08513.00 WASHER DIN6798 @8 CAB 4
008 35.08326.00 WASHER. D6 DIN6798V 2
009 46.08509.00 FEMALE PLASTIC HINGE 2
010 35.08323.00 TOP MALE HINGE 1
011 35.08324.00 PLUG BOTTOM HINGE 1

Page 339/374



TAURULIFT

T 144 H X4 (ABOVE 352.77300)

012
013
014
015
016
017
018
019
020
022
023
024
025
026
027
028
029
030
031
032
033
034
035
036

MA.20029.00
35.08305.00
35.08307.00
35.08306.00
35.08327.00
35.08321.00
35.08320.00
35.08317.00
46.08760.00
35.08311.00
35.08313.00
35.08312.00
46.08774.00
MA.10045.00
35.08308.00
35.08328.00
35.08315.00
MA.10051.00
MA.10052.00
MA.10053.00
46.08083.00
46.08501.00
35.08319.00
35.08309.00

PROTECTOR

LEFT LOCK WITH HANDLE

LOCK PROTECTOR

HOUSING + COVER LOCK INTERIOR
LOCK CHARGE

SHAFT CIL / ROS LOCK

DECK REINFORCEMENT BOLT
SHOCK BRACKET DOOR

CAP 19MM.

CAP. GLASS

CAP. PLASTIC GLASSES
WASHER. GLASS

CAP GPN M6

LEFT EXTERIOR LOCK WITH KEY
LID. LOCK HANDLE

CHARGE HANDLE

WASHER. RUBBER 35X16X5.5
RUBBER GASKET

RUBBER GASKET

RUBBER GASKET

HINGE RUBBER BOARD

CABIN RUBBER PROFILE (4.21 METERS)
BOLT FIXING BRACKET LEFT.
FIXING BRACKET LOCK LEFT

35280248 - XXXXXXXX
13. ACCESORIES / CLOSED CABIN

E

I S N N T T e = = = T N e o e S S S S S S S N e

FIGURE REFERENCE NOM QUANTITE
040 603.06025.86 SCREW DIN933 M6x25 4
041 630.08045.96 BOLT ISO7380 M8x45 4
042 603.06090.86 BOLT DIN933 M6x90 2
043 35.08329.00 SCREW M6x30 DIN7991 2
044 35.08322.00 STUD. DIN914 M5X5 4
045 701.06000.66 NUT DIN934 M6X1 1
046 720.06000.66 NUT 2
047 720.08000.66 NUT DIN985 M8 AUTOLOCKING 2
049 35.08301.00 glass LEFT DOOR. WITH WINDOW 1
050 48.08346.00 WINDOW LOCK 1
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051
052
053
054
055

46.08772.00
46.08767.00
46.08712.00
MA.10085.00
MA.10027.00

RUBBER JOINT

CAP

SCREW DIN7985 M6x35
CABIN DOOR KEY
INSERTED NUT M8
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35280248 - XXXXXXXX
13. ACCESORY / LIGHTING

FIGURE REFERENCE NOM QUANTITE
001 12.08011.00 REARVIEW MIRROR 1
002 35.13020.01 REARVIEW MIRROR AND LIGHT RIGHT SUPPORT 1
003 33.11052.00 FRONT LIGHT 2
004 630.08020.96 SCREW 1SO7380 8
005 104.08000.00 WASHER DIN7980 D8 4
006 112.08000.66 WASHER DIN9021 D8 4
007 35.13021.01 FRONT LIGHT BRACKET 1
008 101.06000.66 WASHER DIN125 D6 2
009 630.06015.96 SCREW 1SO7380 M6x15 2
010 35.11160.00 LIGHTS AND WIPERS LEVER CONTROL 1
011 46.10755.00 NUMBER PLATE LIGHT 1
012 10.14211.00 POSITION-INTERMITTENCE-BRAKING WORKING LIGHTS 2
013 32.11100.00 LIGHT SUPPORT 126X100X86 2
014 101.06000.66 WASHER DIN125 D6 4
015 711.06000.66 NUT DIN982 M6 4
016 15.00113.00 SHOCK DAMPER 22X47X22.5 GOMA 2
017 37.00374.00 WASHER DIN9021 14,5x50x5 2
018 101.10000.66 WASHER DIN125 D10 2
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019
020
021
022
023
024
025
026

711.10000.66
33.11051.00
630.06020.96
104.06000.00
35.13011.00
711.06000.66
35.13010.00
02.14110.02

SHOCK ABSORBER

MAIN LIGHT H4 @132

SCREW ISO7380 M6x20
WASHER DIN7980 D6

RIGHT LIGHT FIXING SUPPORT
NUT DIN982 M6

LEFT SUPPORT LIGHT FIXATION
ACOUSTIC SIGNAL REVERSE
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35280248 - XXXXXXXX

13. ACCESORY / LIGHTING
CHASSIS: 82968

FIGURE REFERENCE

NOM

E

QUANTITE

001
002
003
004
005
006
007
008
009
010
012
013
014
015
016
017
018
019
020
021
022
023

12.08011.00
35.13020.01
33.11052.00
630.08020.96
104.08000.00
112.08000.66
35.13021.01
101.06000.66
630.06015.96
35.11160.00
10.14211.00
32.11100.00
101.06000.66
711.06000.66
15.00113.00
37.00374.00
101.10000.66
711.10000.66
33.11051.00
630.06020.96
104.06000.00
35.13011.00

REARVIEW MIRROR

REARVIEW MIRROR AND LIGHT RIGHT SUPPORT
FRONT LIGHT

SCREW ISO7380

WASHER DIN7980 D8

WASHER DIN9021 D8

FRONT LIGHT BRACKET

WASHER DIN125 D6

SCREW ISO7380 M6x15

LIGHTS AND WIPERS LEVER CONTROL
POSITION-INTERMITTENCE-BRAKING WORKING LIGHTS
LIGHT SUPPORT 126X100X86

WASHER DIN125 D6

NUT DIN982 M6

SHOCK DAMPER 22X47X22.5 GOMA
WASHER DIN9021 14,5x50x5

WASHER DIN125 D10

SHOCK ABSORBER

MAIN LIGHT H4 @132

SCREW ISO7380 M6x20

WASHER DIN7980 D6

RIGHT LIGHT FIXING SUPPORT
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024 711.06000.66 NUT DIN982 M6
025 35.13010.00 LEFT SUPPORT LIGHT FIXATION
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T 144 H X4 (ABOVE 352.77300)

35280248 - XXXXXXXX
13. ACCESORY / COMFORT SEAT

. REF. INCLUYE SOPORTE, GUIAS, CINTURON Y SENSOR DE PRESENCIA /
PART NO. INCLUDES BRACKET, GUIDELINES, SAFETY BELT AND SENSOR

FIGURE REFERENCE NOM QUANTITE
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001 57.08003.00
002 57.08043.00

DRIVER SEAT
SAFETY BELT WITH SENSOR
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35280248 - XXXXXXXX
13. ACCESORY / FRONT WINDHSIELD PROTECTOR

FIGURE REFERENCE NOM QUANTITE
001 604.10090.86 NUT 4
002 104.10000.00 WASHER DIN7980 D10 4
003 101.10000.67 D10 WASHER DIN125 4
004 35.08107.00 CABIN GRILL PROTECTOR 1
005 35.08125.01 PROTECTOR SUPPORT 4
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35280248 - XXXXXXXX
13. ACCESORY / TOW CONNECTION

FIGURE REFERENCE NOM QUANTITE
001 43.50518.00 CONNECTOR 1
002 43.50519.00 LIGHTING CONECTOR 1
003 35.08016.01 ELECTRIC SOCKET BRACKET 1
004 35.11140.00 TOW CONECTOR ELECTRIC WIRING 1
005 603.08020.86 SCREW DIN933 M8x20 2
006 104.08000.00 WASHER DIN7980 D8 2
007 101.08000.66 WASHER DIN125 D8 2
008 13.08035.00 COUNTERWEIGHT CAP 2
009 603.16045.86 SCREW DIN933 M16X45 2
010 104.16000.00 CIR-CLIP EXT. DIN7980 2
011 101.16000.66 WASHER DIN125 D16 2
012 14.00794.00 COUPLING BALL 1
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13. ACCESORY / BUCKET AUSA HITCH

ENGANCHE MAMNUAL AUSA
AUSA MANUAL HITCH

FIGURE REFERENCE NOM QUANTITE

001 35.13100.01 BUCKET 300L T144H 1
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13. ACCESORIES / BUCKET UNIVERSAL HITCH

ENGANCHE UNIVERSAL /
UNIVERSAL HITCH

FIGURE REFERENCE NOM QUANTITE

001 35.13150.01 BUCKET 300L T144H UNIVERSAL HITCH 1
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13. ACCESORY / BUCKET EUROS8 HITCH

ENGANCHE EUROQS /
EUROS HITCH

FIGURE REFERENCE NOM QUANTITE

001 35.13160.01 BUCKET 300L T144H EURO8 HITCH 1
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13. ACCESORY / BUCKET 4IN1

@ PALA4EN1/BUCKET4EN1
(SOLO COMPATIBLE CON ENGANCHE UNIVERSAL /
ONLY SUITABLE TO UNIVERSAL HITCH)

FIGURE REFERENCE NOM QUANTITE

001 35.13450.00 BUCKET4EN 1 1
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13. ACCESSORIES / CONTINUOUS FLOW (2)

FIGURE REFERENCE NOM QUANTITE

001 35.10275.00 HOSE 1

Page 354 /374



TAURULIFT

T 144 H X4 (ABOVE 352.77300)

002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
017

35.09010.00
33.10086.00
35.10299.00
35.10298.00
35.10276.00
35.13337.01
46.10142.00
46.10900.00
35.10277.00
46.04298.00
101.10000.67
104.10000.00
603.10015.86
35.10281.00
46.10902.00
46.10907.00

ATTACHMENT SUPPORT HOSE
RIGID TUBE D22/D17 M30X2,5
RIGID TUBE 18/22

RIGID TUBE 18/22

RIGID TUBE 18/22

FASTENER SUPPORT 110X50X100
FAST PLUG 1/2 GAS SCREWED
ECOLOGICAL MALE CONECTOR M26
RIGID TUBE 18/22

HOSE CLAMP @22

D10 WASHER DIN125

WASHER DIN7980 D10

SCREW DIN933

HOSE CLAMP @25 DIN3015
ECOLOGICAL CONNECTOR M18
ECOLOGICAL CONNECTOR M18X1
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13. ACCESSORIES / CONTINUOUS FLOW (3)

FIGURE REFERENCE NOM QUANTITE
001 46.10048.00 "CONTROL VALVE 1E 1/3", ELECT." 1
002 711.08000.66 NUT DIN982 M8 3
003 101.08000.66 WASHER DIN125 D8 3
004 35.10362.00 DISTRIBUTOR SUPPORT 232X297 1
005 604.08095.86 BOLT DIN931 M8x95 3
006 35.11175.00 BRACKET 1
007 12.11024.00 SWITCH CAP 1
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008
009
010
011
012
013
014
015
016
017

635.03913.66
104.04000.00
32.11192.00
35.06010.00
35.06021.00
701.10000.66
104.10000.00
15.00435.01
43.61522.00
35.06011.00

SCREW DIN 7981 ST3.9X13

WASHER DIN7980 D4

CONTINUOUS FLOW SWITCH
STEERING COLUMN 38X300

STEERING WHEEL SUPPORT 45X90X142
NUT DIN934 M10x1.5

WASHER DIN7980 D10

STUD DIN938 33 M10x1.5

HYDR. PUMP

HIDROSTATIC DIRECT. 50cc
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35280248 - XXXXXXXX
13. ACCESSORIES / FIFTH VALVE

CON ACCESORIO FLUJO CONTINUO |
WITH CONTINUOUS FLOW

SIN ACCESORIO FLUJO CONTINUG /
WITHOUT CONTINUOUS FLOW

FIGURE REFERENCE NOM QUANTITE
001  30.10401.00 VALVE 6 WAYS-80 L 1
002  46.58083.00 GASKET MET. BUNA 2
003  35.10277.00 RIGID TUBE 18/22 1
004  35.10276.00 RIGID TUBE 18/22 1
005  08.00317.00 METALLIC GASKET BUNA D3/8 5
006  08.00313.00 FITTING M/M 1/2 G-3/8 G 2
007  08.00316.00 METALLIC GASKET BUNA D1/2 G 2
008  46.10142.00 FAST PLUG 1/2 GAS SCREWED 1
009  46.50713.00 CONNECTOR ECOLOGIC HMB.D13RSC3 1
010  46.50718.00 MALE ECOLOGICAL CONNECTOR 3/8GAS 1
011  08.10502.00 NIPPLE M/M 2
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012
013
014
015
016
017
018
019
020
021
022
023
024

10.00698.01
43.01453.00
10.01352.00
46.10143.00
10.01353.00
42.70100.00
70.10222.00
08.00317.00
19.00720.00
28.00341.00
46.10901.10
46.10912.10
08.00316.00

COMMENTAIRES

HYDRAULIC HOSE R2T3/8 500 TL-TL

ELBOW C90M/M NIPPLE
NIPPLE M/H

FEMALE FAST PLUG 1/2 GAS
NIPPLE M/H

VALVE

FITTING M/M M18x3/8BSP
METALLIC GASKET BUNA D3/8
NIPPLE M/M

METALLIC GASKET BUNA D1/4
CONNECTOR A

CONNECTOR B

METALLIC GASKET BUNA D1/2 G

E

P N N B~ M DM DN RPN PP P NN

A35200020 / A35200022
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35280248 - XXXXXXXX
14. OPTION / UNIVERSAL HITCH (1)

FIGURE REFERENCE NOM QUANTITE
001 35.09380.00 T144 UNIVERSAL CARRIAGE 1
002 35.09880.00 UNIVERSAL T144H PIVOTING POINT 1
003 949.04050.00 PLAIN BEARING 40X44X50 DIN 1494 3
004 711.16000.66 NUT DIN982 M16 8.8 K 2
005 604.16090.86 SCREW DIN931 2
006 604.08055.86 BOLT DIN931 M8x55 2
007 104.08000.00 WASHER DIN7980 D8 2
008 32.95465.01 dipstick @15X80 2
009 32.95462.01 CYLINDER D/E @32X@20X231 2
010 32.95460.00 EJE CIL/ CIL @30X148 2
011 403.10040.00 PIN DIN6325 D10X40 2
012 901.08000.33 GREASER DIN71412-A M8x1,25 2
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35280248 - XXXXXXXX
14. OPTION / UNIVERSAL HITCH (2)

00. KIT HIDRAULICO ENGANCHE UNIVERSAL /

UNIVERSAL HITCH HYDRAULIC KIT .

FIGURE REFERENCE NOM QUANTITE
000 32.95467.02 HYDRAULIC KIT 1
001 48.10319.00 FITTING M/TL/M -M14x1,5 1
002 32.10187.00 HOSE R17 1/4 CA5TLM14-C90TLM14 1
003 32.10187.00 HOSE R17 1/4 C45TLM14-C90TLM14 1
004 32.10186.00 HOSE R17 1/4 TLM14-C90TLM14 L4 1
005 32.10152.02 TUBE R16 1/4 TL M16-C90M14 580 1
006 32.10185.00 HOSE R17 1/4 TLM16-C90TLM14 L6 1
007 46.10825.00 FITTING 2
008 32.10140.00 ECOLOGIC CONNECTOR 1
009 32.10141.00 HYDRAULIC OIL HV-46 1
010 20.10242.00 NIPPLE M/M 4
011 32.10156.00 2 WAY BALL VALVE M/M M14 1
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012 711.04000.66
013 615.04050.66

NUT
BOLT DIN84 M4x50
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35280248 - XXXXXXXX
14. OPTION / EUROS8 HITCH (1)

FIGURE REFERENCE NOM QUANTITE
001 35.09820.00 T144 EURO8 ROCKING 1
002 35.09871.00 AXLE CIL/ROS 2
003 35.09872.00 CILINDER D/E 25X40X65 1
004 901.08000.33 GREASER DIN71412-A M8x1,25 2
005 35.09840.00 T144 EURO8 CARRIAGE 1
006 35.09811.00 SEALING KIT CYLINDER 1
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35280248 - XXXXXXXX
14. OPTION / EUROS8 HITCH (2)

00

KIT HIDRAULICO - ENGANCHE EURO 8
HYDRAULIC KIT - EURO 8 HITCH

FIGURE REFERENCE NOM QUANTITE
000 35.09875.00 HYDRAULIC KIT - EURO 8 HITCH 1
001 32.10140.00 ECOLOGIC CONNECTOR 1
002 32.10141.00 HYDRAULIC OIL HV-46 1
003 35.10196.00 FITTING 2
004 35.10197.00 FITTING 1
005 20.10242.00 NIPPLE M/M 2
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006 35.10333.00
007 35.10334.00
008 32.10196.00
011 32.10156.00

HOSE R1T1/4 TL-TL M14X1.5 930
HOSE R1T1/4 TL-TL M16-M14 1000
PLASTIC CASE

2 WAY BALL VALVE M/M M14
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35280248 - XXXXXXXX
14. OPTION / FORKS 1200MM

FIGURE REFERENCE

NOM

QUANTITE

001 35.09321.00

FORK ARM 1200MM
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13. ACCESSIRY / SEAT
CHASSIS: 83499

FIGURE REFERENCE NOM QUANTITE
001 10.11003.03 DRIVER SEAT 1
002 13.08356.00 ORANGE SEAT BELT 1
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